OPERATOR'S
MANUAL

Tiger Cub

Models: STC48V-26BS
STC52V-23BV
STC52V-25CV
STC52V-25CV-FR
STC61V-23BV
STC61V-25CV
STC61V-25CV-FR

Congratulations on owning a Scag mower! This manual contains the operating
instructions and safety information for your Scag mower. Reading this manual
can provide you with assistance in maintenance and adjustment procedures to
keep your mower performing to maximum efficiency. The specific models that
this book covers are listed on the inside cover. Before operating your machine,
please read all the information enclosed.

© 2008 PART NO. 03219 Rev. 2
Scag Power Equipment PRINTED 2/2008
Division of Metalcraft of Mayville, Inc. PRINTED IN USA

Download from Www.Somanuals.com. All Manuals Search And Download.



&\ WARNING

FAILURE TO FOLLOW SAFE OPERATING PRACTICES MAY RESULT
IN SERIOUS INJURY OR DEATH.

* Read this manual completely as well as other manuals that came with your mower.

e DO NOT operate on steep slopes. To check a slope, attempt to back up it (with the
cutter deck down). If the machine can back up the slope without the wheels slipping,
reduce speed and use extreme caution.

e Under no circumstances should the machine be operated on slopes greater than 15
degrees. ALWAYS FOLLOW OSHA APPROVED OPERATION.

e DO NOT mow on wet grass. Wet grass reduces traction and steering control.
* Keep all shields in place, especially the grass discharge chute.

* Before performing any maintenance or service, stop the machine and remove the
spark plug wire and ignition key.

e |f a mechanism becomes clogged, stop the engine before cleaning.
* Keep hands, feet and clothing away from power-driven parts.
* Keep others off the mower (only one person at a time)

REMEMBER - YOUR MOWER IS ONLY AS SAFE AS THE OPERATOR!

HAZARD CONTROL AND ACCIDENT PREVENTION ARE DEPENDENT UPON THE AWARENESS,
CONCERN, PRUDENCE, AND PROPER TRAINING OF THE PERSONNEL INVOLVED IN THE
OPERATION, TRANSPORT, MAINTENANCE, AND STORAGE OF THE EQUIPMENT.

This manual covers the operating instructions and illustrated parts list for:
STC48V-26BS with a serial number of D6500001 to D6599999
STC52V-23BV with a serial number of D6600001 to D6699999
STC52V-25CV with a serial number of E2400001 to E2499999

STC52V-25CV-FR with a serial number of E3200001 to E3299999
STC61V-23BV with a serial number of D6400001 to D6499999
STC61V-25CV with a serial number of E2500001 to E2599999

STC61V-25CV-FR with a serial number of E3300001 to E3399999

SMTC-48V with a serial number of D9100001 to D9199999

SMWC-52V with a serial number of D9200001 to D9299999

SMWC-61V with a serial number of D9300001 to D9399999
Always use the entire serial number listed on the serial number tag when referring to this product.

Download from Www.Somanuals.com. All Manuals Search And Download.




Table of Contents scns

TABLE OF CONTENTS

SECTION 1 - GENERAL INFORMATION .. ..ottt 1
L1 INTRODUGCTION . ....ceiiiittiie ettt ettt e e e et e e e e e et e e e s et e e e e s n et e e e asnre e e e e e annr e e e e s e nnneeeeennne 1
1.2 DIRECTION REFERENCE ......ootiiiiiiiti ettt ettt e e e e e e e e e s e e e e enes 1
1.3 SERVICING THE ENGINE AND DRIVE TRAIN COMPONENTS.......oiiiiiiiiieeirrii e 1
L4 SYMBIOLS .ottt e oot e oot e et e e e e e e e e e e e e e e e e e e enes 2
SECTION 2 - SAFETY INFORMATION ... ittt e e e e 3
2.1 INTRODUGCTION. ...ttt e e e ettt et e e e e e et e bbb ettt e e e e e e s et e bbb e e ettt e e e e e e e neaaenrnreees 3
2.2 SIGNALWORDS ...ttt e e oo e e e e et et e e e e e et e e e e e e e 3
2.3 BEFORE OPERATION CONSIDERATIONS ...ttt 3
2.4 OPERATION CONSIDERATIONS ... ..ttt ettt e e e e e st e e e e e e e e s e 4
2.5 ROLL-OVER PROTECTION SYSTEM ..ottt ettt 6
2.6 MAINTENANCE CONSIDERATIONS & STORAGE .......coooiiiiiii e 8
2.7 SAFETY AND INSTRUCTIONAL DECALS ...ttt 9
SECTION 3 - SPECIFICATIONS ... 10
B L ENGINE ..ttt et e o et e e et e e e e e n e e e e a e e e s 10
I L O I o [ PSPPI 10
IR B I 0 O O L PSP PP 10
3.4 CUTTER DECK ...ttt ettt ettt e et e e ekt e e e e et e e s e e e e e s e e e s nnn e e e e s nnnnreees 11
3.5 HYDRAULIC SYSTEM ...ttt ettt ettt s ettt e s e e e e s e et e s nnn e e e s nnnnreees 11
3.6 WEIGHTS AND DIMENSIONS ...ttt ettt ettt s et s e e e s e e e s nnnn e e e s eannree s 11
3.7 PRODUCTIVITY ittt ettt ettt ettt e et e et e e s ettt a4k et e s et e e e et e e e e e s n e e e e nnn e e e e s nnnnree s 11
SECTION 4 - OPERATING INSTRUCTIONS ....ooiiiiii e 12
4.1 CONTROLS AND INSTRUMENT IDENTIFICATION ...ttt 12
4.2 SAFETY INTERLOCK SYSTEM ..ottt ettt e e 13
4.3 INITIAL RUN-IN PROCEDURES. ...ttt e e e e e e e e 13
4.4 STARTING THE ENGINE ....ooiiiiiiiiiiiie ettt et et e e e e e e s e e e e e e e e e e s e e 14
4.5 GROUND TRAVEL AND STEERING ...ttt ettt e e e 14
4.6 ENGAGING THE DECK DRIVE (CUTTER BLADES) .....ciuttiiieiiitiit ettt 15
4.7 HILLSIDE OPERATION. ... ittt e e e ettt et e e e e e e s e e e e e e e e e e s e e naae 16
4.8 PARKING THE MOWER ...ttt ettt ettt et e e e e e e s r e e e e e e e e s a e 16
4.9 AFTER OPERATION ...ttt ettt e et e ettt ettt e e e e e e s e e et e e e e e e e aenae 16
4.10 REMOVING CLOGGED MATERIAL ... .ottt e e e 16
4.11 MOVING MOWER WITH ENGINE STOPPED .......ccoiiiiiitiiii e 17
4.12 RECOMMENDATIONS FOR MOWING ..ottt r e e e e s 17
4.13 ADJUSTING CUTTING HEIGHT ...ttt e e e e e 17
4.14 ADJUSTING THE STEERING LEVERS ... .oooiiiii et 18
4.15 TOWING (OPTIONAL HITCH ACCESSORY) ...ttt 18
SECTION 5 - TROUBLESHOOTING CUTTING CONDITIONS ......ooviiiiiiiiiiieeiiiieeein 19

Download from Www.Somanuals.com. All Manuals Search And Download.



S':AG Table of Contents

SECTION 6 - ADJUSTMENTS ..o e e e e 22
6.1 PARKING BRAKE ADJUSTMENT ...ttt et e e e e e e e s 22
6.2 TRAVEL ADJUSTMENTS ..ottt ettt et e e e e e e s e et e e e e e e e s e s er s 22
6.3 THROTTLE CONTROL AND CHOKE ADJUSTMENTS ..o 24
6.4 BELT ADJUSTMENT ..ottt e e e e et ettt e e e e e e et e e ettt e e e e e e s e s aaernnne s 24
6.5 BELT ALIGNMENT ...ttt et oo e ettt ettt e e e e e et e e ettt e e e e e s s e s eernnnees 24
6.6 CUTTER DECK ADJUSTMENTS ...ttt e e e e e e 24
6.7 CUSTOM-CUT BAFFLE ADJUSTMENT ...oiiiiiiiiiiiiiiiie ettt 26
SECTION 7 - MAINTENANCE ... .o 28
7.1 MAINTENANCE CHART - RECOMMENDED SERVICE INTERVALS ...t 28
7.2 LUBRICATION. ..ttt ettt ettt ettt e ettt e et e e 4kttt e e e s et e e 4 et e e e et e e s e e et e e nenn e e e e s nnnnee s 29
7.3 HYDRAULIC SYSTEM ...ttt ettt ettt et e ettt e e ekttt e e ettt e s e et e e n e e e s nnnnee s 31
A = VL€ 1N = ] | PP PR 32
7.5 ENGINE FUEL SYSTEM ...ttt ettt ettt et e e s ae et e s e e e e s e e e s nnnnees 32
7.6 ENGINE AIR CLEANER ......ci ittt et et e e s e e e e e et e s et e e n e e e s nnnnees 33
A = 72 LI I =1 2 PP RPN 34
T8 DRIVE BELTS ..ttt ettt e ettt e sttt e e et e e e ettt e s e et e e n e e e e nnnnee s 35
7.9 CUTTER BLADES. ...ttt ettt e et e e et e e ekt e e e e st e e s e et e e n e e e s nnnnreeas 35
A OB I = PRSPPI 36
7.11 BODY, DECK, AND UPHOLSTERY ....ooiiiiiiiiiteiiiiiiie ettt ettt s e s e e s s 36
SECTION 8 - ILLUSTRATED PARTS LIST ..ot 37
8.1 SCAG APPROVED ATTACHMENTS AND ACCESSORIES..........ocooiiiiiiii e 37
48V & 52V CUTTER DECKS ... ittt ettt e e e e e e s et e e e e e e e aenaa 38
BLV CUTTER DECK ...ttt e oo e ettt e e e e e et e e ettt e e e e e e s e s e nr s 40
CUTTER DECK CONTROLS ...ttt ettt e e e e e et e et e e e e e e s e s 42
SHEET METAL COMPONENTS ...ttt e e e e et et e e e e e e e s e s 44
STC FIXED ROLL-OVER PROTECTION SYSTEM ...ttt 46
STC FOLDABLE ROLL-OVER PROTECTION SYSTEM ......cooiiiiiiiiiiiiiiiiic e 48
DRIVE SYSTEM COMPONENTS ...ttt ettt e e e e e e e e e e e e e s e 50
ENGINE & ATTACHING PARTS. ...ttt ettt e e e e e e e e e e et e e e e e e s e s 52
STEERING COMPONENTS ...ttt e ettt et e e e e e et e ettt e e e e e e s e s nrnees 54
BRAKE COMPONENTS L.ttt oottt e e e e e e e e e e et et e e e e e e s et e e e e e e eeas 56
FUEL AND HYDRAULIC SYSTEM ...ttt ettt e et e e e e e e 58
ELECTRICAL SYSTEM ..ottt ettt e ettt e e e e e e e e e e e e et e e e e e e s s e s aeeraneees 60
BDP-10A HYDRAULIC PUMP ASSEMBLY ... .ttt 62
REPLACEMENT DECALS AND INFORMATION PLATES ....ooitiiiiiiiiiii et 64
ELECTRICAL SCHEMATIC ...ttt ettt e e e e e e e e e e e et e e e e e e e s e s 66
LIMITED WARRANTY - COMMERCIAL EQUIPMENT ......ciiiiiiiiiiiieiiie, Inside Back Cover

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 1

GENERAL INFORMATION

1.1 INTRODUCTION

Your mower was built to the highest standards in the
industry. However, the prolonged life and maximum
efficiency of your mower depends on you following the
operating, maintenance and adjustment instructions in
this manual.

If additional information or service is needed, contact your
Scag Power Equipment Dealer.

We encourage you to contact your dealer for repairs.
All Scag dealers are informed of the latest methods to
service this equipment and provide prompt and efficient
service in the field or at their service shop. They carry a
full line of Scag service parts.

- IMPORTANT -

The replacement of any part on this product
by other than the manufacturer's authorized
replacement part may adversely affect the
performance, durability or safety of this
product.

Use of other than original Scag replacement
parts will void the warranty.

When ordering parts, always give the model and serial
number of your mower. The serial number plate is located
under the seat where shown in Figure 1-1.

SERIAL NUMBER
PLATE LOCATION

STC 2001 SPL-1

Figure 1-1. Mower Serial Number Plate Location

USE ONLY SCAG APPROVED ATTACHMENTS AND
ACCESSORIES.

Attachments and accessories manufactured by companies
other than Scag Power Equipment are not approved for
use on this machine. See Paragraph 8.1.

A WARNING

For pictorial clarity, some illustrations and figures
in this manual may show shields, guards or plates
open or removed. Under no circumstances should
your mower be operated without these devices
in place.

All information is based upon product information available
at the time of approval for printing. Scag Power Equipment
reserves the right to make changes at any time without
notice and without incurring any obligation.

1.2 DIRECTION REFERENCE

The “Right” and “Left”, “Front” and “Rear” of the machine
are referenced from the operator’s right and left when
seated in the normal operating position and facing the
forward travel direction.

1.3 SERVICING THE ENGINE AND DRIVE
TRAIN COMPONENTS

The detail servicing and repair of the engine, hydraulic
pumps and gearboxes are not covered in this manual;
only routine maintenance and general service instructions
are provided. For service of these components during the
limited warranty period, it is important to contact your
Scag dealer or find a local authorized servicing agent
of the component manufacturer. Any unauthorized work
done on these components during the warranty period
may void your warranty.

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 1
1.4 SYMBOLS
SYMBOL DESCRIPTION SYMBOL DESCRIPTION
Choke Transmission

||

®

Parking Brake

Spinning Blade

On/Start

Spring Tension on Idler

Off/Stop

Oll

Falling Hazard

Thrown Object Hazard

Fast

Slow

Continuously Variable - Linear

Cutting Element - Basic Symbol

Bl | €]

481039S

Pinch Point

Cutting Element - Engage

Hour meter/Elapsed Operating Hours

Cutting Element - Disengage

STT MODELS

Seat must be installed under the seat
hold down bracket during installation.
Failure to secure the seat under the hold
down bracket could result in serious
injury or death in a roll over.

CE Mark

Thrown Object Hazard
Keep Bystanders Away

Read Operator's Manual

Download from Www.Somanuals.com. All Manuals Search And Download.




Section 2

SAFETY INFORMATION

2.1 INTRODUCTION

Your mower is only as safe as the operator. Carelessness

A DANGER

or_operator error may result in serious bodily injury
or death. Hazard control and accident prevention are
dependent upon the awareness, concern, prudence, and
proper training of the personnel involved in the operation,
transport, maintenance and storage of the equipment. Make
sure every operator is properly trained and thoroughly
familiar with all of the controls before operating the
mower. The owner/user can prevent and is responsible for
accidents or injuries occurring to themselves, other people

or property.

READ THIS OPERATOR’S MANUAL BEFORE
ATTEMPTING TO START YOUR MOWER.

A replacement manual is available from your authorized
Scag Service Dealer or by contacting Scag Power
Equipment, Service Department at P.O. Box 152, Mayville,
WI 53050 or contact us via the Internet at www.scag.com.
The manual for this machine can be downloaded by using
the model and serial number or use the contact form to
make your request. Please indicate the complete model
and serial number of your Scag product when requesting
replacement manuals.

2.2 SIGNAL WORDS

This symbol means “Attention! Become Alert! Your
Safety is Involved!" The symbol is used with the following
signal words to attract your attention to safety messages
found on the decals on the machine and throughout this
manual. The message that follows the symbol contains
important information about safety. To avoid injury and
possible death, carefully read the message! Be sure to fully
understand the causes of possible injury or death.

SIGNAL WORD:

It is a distinctive word found on the safety decals on the
machine and throughout this manual that alerts the viewer
to the existence and relative degree of the hazard.

The signal word “DANGER” denotes that an extremely
hazardous situation exists on or near the machine that
could resultin high probability of death or irreparable injury
if proper precautions are not taken.

A WARNING

The signal word “WARNING” denotes that a hazard exists
on or near the machine that can result in injury or death if
proper precautions are not taken.

A CAUTION

The signal word “CAUTION"is a reminder of safety practices
on or near the machine that could result in personal injury
if proper precautions are not taken.

Your safety and the safety of others depends significantly
upon your knowledge and understanding of all correct
operating practices and procedures of this machine.

2.3 BEFORE OPERATION
CONSIDERATIONS

1. NEVER allow children to operate this riding mower.
Do not allow adults to operate this machine without
proper instructions.

2. Do not mow when children and/or others are
present. Keep children out of the mowing area and
in the watchful care of a responsible adult other than
the operator. Be alert and turn machine off if a child
enters the area.

3. DO NOT allow children to ride or play on the
machine, it is not a toy.

4. Clear the area to be mowed of objects that could be
picked up and thrown by the cutter blades.

5. DO NOT carry passengers.

6. DO NOT operate the machine under the influence of
alcohol or drugs.

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 2

If the operator(s) or mechanic(s) cannot read English
or Spanish, it is the owner's responsibility to explain
this material to them.

DO NOT wear loose fitting clothing. Loose clothing,
jewelry or long hair could get tangled in moving
parts. Do not operate the machine wearing shorts;
always wear adequate protective clothing including
long pants. Wearing safety glasses, safety shoes and
a helmet is advisable and is required by some local
ordinances and insurance regulations.

A WARNING

Always wear hearing protection. Operating this
machine over prolonged periods of time can
cause loss of hearing.

Keep the machine and attachments in good
operating condition. Keep all shields and safety
devices in place. If a shield, safety device or decal
is defective or damaged, repair or replace it before
operating the machine.

A WARNING

This machine is equipped with an interlock system
intended to protect the operator and others from
injury. This is accomplished by preventing the
engine from starting unless the deck drive is
disengaged, the parking brake is on, the steering
control levers are in the neutral position and the
operator is in the seat. The system shuts off the
engine if the operator leaves the seat with the deck
drive engaged and/or the steering control levers
are not in the neutral position and the parking
brake is not engaged. Never operate equipment
with the interlock system disconnected or
malfunctioning.

12

13.

14.

15.

16.

17.

. DO NOT add fuel to a running or hot engine. Allow
the engine to cool for several minutes before adding
fuel. Never fuel indoors or inside enclosed trailers.

Keep flammable objects (cigarettes, matches, etc.),
open flames and sparks away from the fuel tank and
fuel container. Use only approved containers.

Equipment must comply with the latest requirements
per SAE J137 and/or ANSI/ASAE S279 when driven
on public roads.

- NOTE -

If the mower is driven on public roads, it must
comply with state and local ordinances as well as
SAE J137 and/or ANSI/ ASAE S279 requirements.
Contact your local authorities for regulations and
equipment requirements.

Do not operate without the side discharge chute
installed and in the down position or with an optional
grass catcher or mulch plate completely installed.

Check the blade mounting bolts at frequent intervals
for proper tightness.

Make sure all hydraulic fluid connections are tight
and all hydraulic hoses and lines are in good
condition before starting the machine.

2.4 OPERATION CONSIDERATIONS

1.

Know the function of all controls and how to stop
quickly.

A WARNING

10. Be sure the interlock switches are functioning

correctly.

11. Fuel is flammable; handle it with care. Fill the fuel

tank outdoors. Never fill it indoors. Use a funnel or
spout to prevent spillage. Clean up any spillage
before starting the engine.

DO NOT operate on steep slopes.To check a slope,
attempt to back up it (with the cutter deck down).
If the machine can back up the slope without the
wheels slipping, reduce speed and use extreme
caution. Under no circumstances should the
machine be operated on slopes greater than 15
degrees. ALWAYS FOLLOW OSHA APPROVED
OPERATION.

Reduce speed and exercise extreme caution on
slopes and in sharp turns to prevent tipping or loss
of control. Be especially cautious when changing
directions on slopes.

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 2

To prevent tipping or loss of control, start and stop
smoothly, avoid unnecessary turns and travel at
reduced speed.

When using any attachment, never direct the
discharge of material toward bystanders or allow
anyone near the machine while in operation.

Before attempting to start the engine, with the
operator in the seat, disengage power to the cutter
deck, place the steering control levers in the neutral
position and engage the parking brake.

If the mower discharge ever plugs, shut off the
engine, remove the ignition key, and wait for all
movement to stop before removing the obstruction.

15

. The machine and attachments should be stopped
and inspected for damage after striking a foreign
object, and damage should be repaired before
restarting and operating the machine.

A CAUTION

Do not touch the engine or the muffler while the
engine is running or immediately after stopping.
These areas may be hot enough to cause a
burn.

A WARNING

DO NOT use your hand to dislodge the clogged
discharge chute. Use a stick or other device to
remove clogged material after the engine has
stopped running and the blades have stopped
turning.

A DANGER

10.

11.
12.
13.

14.

Be alert for holes, rocks, roots and other hidden
hazards in the terrain. Keep away from any drop-
offs. Beware of overhead obstructions (low limbs,
etc.), underground obstacles (sprinklers, pipes, tree
roots, etc.). Cautiously enter a new area. Be alert for
hidden hazards.

Disengage power to cutter deck before backing up.
Do not mow in reverse unless absolutely necessary
and then only after observation of the entire area
behind the mower. If you must mow in reverse,
maintain a constant lookout to the rear of the
machine and mow slowly.

DO NOT turn sharply. Use care when backing up.

Disengage power to cutter deck before crossing
roads, walks or gravel drives.

Mow only in daylight or good artificial light.
NEVER raise the deck with the blades engaged.

Take all possible precautions when leaving the
machine unattended, such as disengaging the
mower, lowering the attachments, setting the parking
brake, stopping the engine, and removing the key.

Disengage power to the attachments when
transporting or when not in use.

DO NOT run the engine inside a building or
a confined area without proper ventilation.
Exhaust fumes are hazardous and contain
carbon monoxide which can cause brain injury
and death.

16

17.

18.

20.

. Keep hands and feet away from cutter blades and
moving parts. Contact can injure.

Transport the mower using a heavy duty trailer

or truck. Insure the trailer or truck has all of the
necessary lighting and markings as required by
laws, codes, and ordinances. Secure a trailer with a
safety chain.

Be cautious when loading and unloading onto
trailers or trucks. Use only a full width ramp. Ramp
angle should be no more than 15 degrees. Back up
the ramp and drive down forward.

. When transporting the mower, make sure the park
brake is engaged, the steering control levers are in
the neutral position, the engine is off with the key
removed, and the wheels have been blocked.

Tie the mower down securely using straps, chains,
cable, or ropes. Both front and rear straps must be
directed down and outward from machine.

. Use care when approaching blind corners, shrubs,
trees, or other objects that may obscure vision.

. NEVER leave the machine running unattended.

Download from Www.Somanuals.com. All Manuals Search And Download.




Section 2

2.5 ROLL-OVER PROTECTION SYSTEM

A WARNING

Reduce speed when turning, operating on slopes,
slick or wet surfaces. Allow extra distance to
stop.

Stay off of slopes too steep for safe operation.
To check a slope, attempt to back up it (with the
cutter deck down). If the machine can not back
up the slope without the wheels slipping, do not
operate the machine on this slope. Under no
circumstances should the machine be operated
on slopes greater than 15 degrees.

DO NOT mow near drop-offs, ditches or
embankments. The machine could suddenly roll
over if a wheel goes over the edge or if the edge
caves in.

Operate the machine smoothly, no sudden turns,
starts or stops on a slope.

NEVER tow on slopes. The weight of the towed
equipment may cause loss of traction and loss
of control.

DO NOT permit untrained personnel to operate
the machine.

Be cautious when loading and unloading onto
trailers or trucks.

Use only a full width ramp.

Ramp angle should be no more than 15
degrees.

Back up the ramp and drive down forward.

Any or all parts of the Roll-Over Protection System MUST
NOT be removed. Failure to adhere to this guideline could
result in injury or death.

FOLDABLE ROLL-OVER PROTECTION SYSTEM
(IF EQUIPPED)

A WARNING

Keep the roll bar in the raised and locked position
and the seat belt securely fastened during
operation. Failure to do so could cause serious
injury or loss of life.

Lower the roll bar only when absolutely necessary.

A WARNING

This mower has been designed for good traction and
stability under normal mowing conditions. However, caution
must be used when traveling on slopes, especially when the
grass is wet. Do not mow on wet grass. Wet grass reduces
traction and steering control.

There is no roll-over protection when the roll bar
is in the down position.

Lower the roll bar only when absolutely
necessary.

Raise the roll bar as soon as clearance permits.

DO NOT wear the seat belt when the roll bar is in
the down position.

ALWAYS wear seat belt when roll bar is in the up
position.

Operate the machine smoothly, no sudden turns,
starts or stops.

Check the area carefully before mowing for proper
overhead clearance (i.e. branches, doorways,
etc.).

DO NOT contact any overhead object with the
roll bar.

1. To lower the roll bar, loosen the tension knob on both
the left hand and right hand bar. See Figure 2-1.

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 2 scns

2. Remove the hairpin cotter pins and remove the two

(2) lock pins. See Figure 2-2. A WAR N I N G

3. Lower the roll bar to the down position.

4. To raise the roll bar, lift the bar to the upright Failure to properly inspect and maintain the seat
position. belt can cause serious injury or loss of life.

5. Install the two (2) lock pins through the hole, secure .
with the two (2) hairpin cotter pins and tighten the 1. Check the full length of the seat belt webbing for
tension knobs. See Figure 2-2. Remove the seat belt cuts, wear, fraying, dirt and stiffness. See Figure 2-3.
from the retainer brackets. 2. Check the seat belt webbing in areas exposed to

UPRIGHT AND ultra violet rays from the sun or extreme dust or
LOCKED POSITION dirt. If the original color of the webbing in these
areas is extremely faded and/or is packed with dirt,
the physical strength of this webbing may have
deteriorated. If this condition exists, replace the seat
belt system.

3. Check the buckle and latch for proper operation
and determine if the latch plate is excessively worn,
deformed, or if the buckle is damaged or cracked.
See Figure 2-3.

INSPECT BUCKLE
& LATCH

~—~ INSPECT WEBBING

Figure 2-3. Seat Belt Inspection

LOCK PIN

Figure 2-2. ROPS Hinge

The potential exposure of the seat belt to severe
environmental conditions make it crucial to inspect the seat
belt system regularly.

It is recommended that the seat belt be inspected on a
daily basis for signs of damage. Any seat belt system that
shows cuts, fraying, extreme or unusual wear, significant
discoloration due to UV exposure, dirt or stiffness, abrasion
to the seat belt webbing, or damage to the buckle, latch
plate, hardware or any other obvious problem should be
replaced immediately.

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 2

2.6 MAINTENANCE CONSIDERATIONS &
STORAGE

1. Never make adjustments to the machine with the
engine running unless specifically instructed to do
so. If the engine is running, keep hands, feet, and
clothing away from moving parts.

2. Disengage drives, lower implement, set parking
brake, stop engine and remove key or disconnect
spark plug wire to prevent accidental starting of the
engine when servicing or adjusting the machine.
Wait for all movement to stop before adjusting,
cleaning or repairing.

3. Disconnect battery or remove spark plug wire before
making any repairs. Disconnect the negative terminal
first and the positive last. Reconnect the positive first
and the negative last.

4. Keep all nuts, bolts and screws tight, to ensure the
machine is in safe working condition. Check blade
mounting bolts frequently to be sure they are tight.

5. Do not change the engine governor settings or
overspeed the engine. See the engine operator's
manual for information on engine settings.

6. To reduce fire hazard, keep the cutting units, drives,
muffler and engine free of grass, leaves, excessive
grease, oil and dirt.

7. Park the machine on level ground and engage the
parking brake.

8. NEVER allow untrained personnel to service the
machine.

9. Use care when checking blades. Use a Blade Buddy,
wrap the blade(s) or wear gloves and USE CAUTION
when servicing blades. Only replace blades. NEVER
straighten or weld blades.

10. Keep all parts in good working condition. Replace all
worn or damaged decals.

11. Use jack stands to support components when
required.

12. Carefully release pressure from components with
stored energy.

A WARNING

Hydraulic fluid is under high pressure. Keep
body and hands away from pinholes or nozzles
that eject hydraulic fluid under high pressure.
If you need service on your hydraulic system,
please see your authorized Scag dealer. If
hydraulic fluid is injected into the skin, it must be
surgically removed within a few hours by a doctor
or gangrene may result.

13.
14.
15.
16.
17.

Let the engine cool before storing.

DO NOT store the machine near an open flame.
Shut off fuel while storing or transporting.

DO NOT store fuel near flames or drain indoors.

Charge batteries in an open, well ventilated area,
away from spark and flames. Unplug charger before
connecting or disconnecting from battery. Wear
protective clothing and use insulated tools.

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 2 scns

2.7 SAFETY AND INSTRUCTIONAL DECALS

DANGER

< | SPINNING BLADES ) INSTA\If\L/':\If\:'IF\I clcl)\\l/SQ BEFORE
) KEEP CLEAR <3
Bl © 7@ OPERATING MACHINE
BLADE CONTACT & THROWN = READ OPERATOR'S MANUAL
\ ﬁ OBJECTS CAN INJURE J 183402
483407
FORWARD R
(r )
WARNING F
ROTATING BLADES AND BELTS REVERSE
* Keep hands, feet & clothing clear
* Keep all guurfds in F}Lace 481568
* Shut off engine & disengage blade
clutch before servicing
* Use caution in directing discharge g R
* Read instruction manual before operating 4 CAUTION 2
DO NOT OPERATE UNLESS GRASS ZCEX
CATCHER, MULCHING KIT OR
\(DISCHARGE CHUTE IS INSTALLED))

Avoid injury from burns.

483406 Shut off engine before

removing fuel tank cap.
/N CAUTION | WARNING L b)
Replace seaf only with Scag approved
Avoid injury from burns sgat with seaf ymz:ﬁmmg ugmﬁﬁxo& 483397
. : and Stag approved seaf belts.
Shut off engine before Failure to follow these directions could result
removing fuel tank cap. in injury or death in the event of a rollover.
\
e 483633 [ IMPORTANT ADJUSTMENT PROCEDURES )
olded In Fuel lan
e READ OPERATOR”S MANUAL FOR MORE DETAILS
HMP@WAW Check tire pressure - (Drive tires- 12 p5|)
T S e
Can be Nhazardous.
4 START / DRIVE PROCEDURE A This machine was Loosen jam nuts
o Engage parking brake omgmataty SL O\Dgsd ;
°Disengage mower deck drive ™ £
oMove control handles Pr‘o%g[ﬂo&oﬁegme ”:‘!l !
to neutral Lock position and Seat Belt. Rotate turnbuckle
oStart engine See your dealer if With an operator in the seat, engine running, control
oRelease parking brake either is missing Lever in neutral and the parking brake disengaged -
°Select forward or reverse with or damaged. adjust control Linkage. Loosen jam nuts. If wheel
hyrdo control handles 463425 rotates forward, adjust turnbuckle CW. If wheel
483425 rotates rearward, odJust turnbuckle CCW. AdJust until
A drive wheel stops turning. Tighten jam nuts. Repeat
WARNING procedure until proper Neutral AdJustment is obtained.
. AWARNING TRACKING ADJUSTMENT
|| a I [f the machine pulls to the right, adjust LH control
I I < Linkage CW to slow Left wheel. If the machine pulls to
the Lleft adjust RH control Linkage CW to slow right
hee{ Readjust neutral |% necessary.
AVOID SERIOUS INJURY OR DEATH W Y
° Read the Operator’s Manual A FREE WHEEL OPERATION
© Openate only on slopes you can back up To move machine without running the en tat
L g gine, rotate
%”gegiﬁi';m stopes greater than both dump valves located at the LH side of the pumps
°Solicite etiquetas en espanol SERIOUS_INJURY CCW 1/2 turn to "freewheel” positions. Return dump
0C}Fu?nogil'\si%glbsutgo%r\gsgﬁ'\g wphilL, OF DEATH Ma valves to or‘i?mol, position to operate the mower.
MACHINE ROLLOVER ht to 7-10 ft-lb
° SAtOp dbLOCéeds qntd bOCk oWn SLOWLy Failure to follow these Ig en © S
° onrl\otsgowezhegrgﬁl Ldren or I sonTous”Tnjing o death HYDRAULIC FLUID LEVEL IMPORTANT ‘
Qthers are around ot S i ot Check hydraulic fluid Level
° Never carry children even with 9P slopes P ) S0 ) Do not overfill. Room
blades off Avold sharp and/or quick turns while fluid is cool. FlLuid £ hot Fluid
° Logk govﬁn gnd behind before B lone maring oF the ROFS Level should be 37 below top Ompusé’ be gﬂmsgé}og?cﬁ
an ile Always use seat belt of filler neck. Fill with resulting expansion md
« Reop safery GoviCes uarce, b v v 1t e e SAE 20450 motor oil only. couse Leaks in the
and working P Alvage keep RGPS Flty extondod system.
o Remove ob Jects that could be N e e o e
hrown by” the blades Drive With extra care
q
14 Y LF oquiped ylth eeat pLatforn 482709
\°_Trained operators only 483444 Do not aperate machire NI thout
\ / seat platform pin ‘58"6‘%‘:}4500 482709
483444 483300

2007 STC &STWC Safety Decals

Download from Www.Somanuals.com. All Manuals Search And Download.



S':AG Section 3

SPECIFICATIONS

3.1 ENGINE
GENETAI TYPE ettt Heavy Duty Industrial/Commercial Gasoline
BIANG ... e et e e e e Briggs & Statton, Kohler
Horsepower:

(Scag Model STC52V-23BV, STCBLV-23BV) .....ccceiiiiiiiiiiiiiiiie i 23 HP (Spec.# 3867770122E1)

(Scag Model STC52V-25CV, STCBLIV-25CV) ....ooiiiiiiiiiiiiiiiiiee et 25 HP (Spec# CV730-3112)

(Scag Model STC52V-25CV-FR, STCB1V-25CV-FR)......ccooiiiiiiiiiiiiiieiiiiee e 25 HP (Spec# CV730-3112)

(Scag Model STCABV-26BS)........uuuiiiiiiiiiieeeiiie ettt 26 HP (Spec.# 44P7770115E1)
YD e 4 Cycle Gasoline, Twin Cylinder, Vertical Shaft
103/ [ [0 L= TP P PP PP RPPPPIPN 2 with Cast Iron Sleeves
GOVERIMON ...ciiiiiieei it Mechanical Type with Variable Speed Control Set At 3600 RPM
Idle Speed:

=TT [ LSRR 7= 110 o BT PP U PR OPPPRP 1750 RPM

(0] 1= PO T PR PP PRP T OPPPPP 1900 RPM
FUBT PUMIP et Integral Fuel Pump with In-Line Fuel Filter
FUBL e Non-Leaded Gasoline with a Minimum Octane Rating of 87
Ol PUIMIP ettt et e e et e e s e e e e e Positive Displacement Gerotor™
Starter:

Briggs & SHAttON ........eveiieiiiiiii et Electric Starting with Bendix Shift Starter

KONIET <. Electric Starting with Solenoid Shift Starter
B IS, ettt Kevlar cord. Self-adjusting, Self-tightening

3.2 ELECTRICAL

STV (=] TP PO PP TP PPP PP PRTPPTPRR 12 Volt
(O aF= 1o 10T ) YA (=] 1 P PO PP PP PP PPPPPTPON Alternator
Charging Output:
2T To [ LAY 7= 11 0] o BT PP PPPRPRPP 12 Volt, 16 Amp
(0] 1= TP PP PUPRTT PP 12 Volt, 15 Amp
SYSTEIM POIATILY ...ttt ettt e e ek bt e e e ot bt e e e e aa b bt e e e e kb e e e e e s anbneeeeenne Negative Ground
STANTET et 12 Volt Electric Ring Gear Type, Key and Solenoid Operated
Interlock SWItChes.........c..evviiiiiiii Seat, Neutral Control, Mower Engagement (BBC), Parking Brake
INSTIUMENT PANEI ..o Key Switch, Throttle Lever, Manual Choke,
PTO Switch, Fuses and Safety Start module
U S S ettt e e e e e et e e e Two (2) 20 Amp
3.3 TRACTOR
Drive System................ Hydraulic Drive with Two Variable Displacement Pumps and Two Cast-iron High Torque Motors
Hydrostatic Pumps ... Two Hydro-Gear™ 10 cc/rev. Pumps with Dump Valves for movement without running the engine
Drive WHEEI MOTOIS ..ottt Two Hydro-Gear™ Cast-lron High Torque Motors
Steering/Travel CONIOL..........oii e Twin Lever Fingertip Steering Control
with Individual Control to Each Wheel with Gas Spring Dampers
Parking Brake ... Lever Actuated Linkage to Brakes on Both Drive Wheel Axles
Wheels:
(2) FrONt CASTEN ..eeieiiiiiiee ettt 13 X 5-6 Four-Ply w/tapered roller bearing pivots
(2) Drive - (48"-52" DECK) ......ovvveiiiiiiieeiiiiiiie e 23 X 9.50 X 12 Four-Ply Pneumatic Tubeless, Radius Edge
(2) Drive - (61" DECK).....cceiiuiiiiiiiiiiiiie et 24 x 12 x 12 Four-Ply Pneumatic Tubeless, Radius Edge
Tire Pressure:
[ 0] 1 O 11 L= PP P PP T TP PPPPPP 25 PSI
[ 1P PP PO P PP T TP PPPPPP 12 PSI
Fuel Tanks ..o Dual 4.5-Gallon Seamless Polyethylene Tanks with large opening and Fuel Cap
SBAL ...ttt Padded, Thick Cushion with Extra Spring Support

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 3 scns

Travel Speed:
[0 41T 1o T PO TP U T PPPPPPP PO 0-10 MPH
REVEISE ..ttt e e e e e e e e e e e e e e e 0-5 MPH
-NOTE- The machine will travel at 10 mph for transport purposes. For best cutting performance the forward travel
speed should be adjusted depending upon the cutting conditions.

3.4 CUTTER DECK

TYPE .o Floating, Adjustable, Anti-scalping, Hybrid Design Combines Out-front and Belly-mount Designs
1070] 0153 1 (9o 1o o HE TP TP PPPPTTN Tri-plate deck construction

Top of deck consists of three steel plates totaling nearly 1/2" of steel.,7-gauge (3/16") deck skirt.
True Cutting Width:

ABV ..ttt e e e e E et e e e — e e e e et he e e e e e E bt e e e e e R Ee e e e e e et bee e e e e bt eaeeeatbeeeeeanrees 48" (122.0 cm)
LSy PRSPPI 52" (132.0 cm)

L3 USSR 61" (154.94 cm)
Cutting Height Adjustment......... Foot Operated Lever Adjustment from Operator's Seat, 1.00" to 5.5" in 1/4"increments
CUtter BladesS.. ..o 0.197 in. Thick, Milled Edge, Wear Resistant Marbain™
Blade Engagement ... Electric Blade Engagement Clutch with Control Panel Switch
Connected to the Cutter Deck through a Belt.

Discharge Opening.................... Extra Wide Discharge Opening with Spring Loaded Discharge Chute and Turbo Baffle
DiSCharge CRULE.........uueiie e e e e e e e e e e e e e e e reaaaes Black, Polypropylene (Plastic), Flexible
Spindles.....i Heavy-duty 1-1/8" Top Dimension Spindle Shaft, Cast Housing, Taper Roller Bearing,
Low Maintenance with Top Access Grease Fitting and Grease Overfill Relief Poppet

SPINAIE PUIBYS ... Split Steel with Easily Removed Taper Hubs
Cutter Deck Belts...........ccooeeiiiiiiiiiiiiiiiiins B-section and Cogged Type with Kevlar Cord. Self-adjusting, Self-tightening
EIECtrC CIULCN TYPE ..o e e Ogura Heavy Duty PTO Clutch Brake

3.5 HYDRAULIC SYSTEM

HYAraulic Oll FIIEET .....ceeiiieeeee et 10 Micron Spin-on Element Type
LN YLe [ T | [T =TT Y | R Nylon; 2-1/2 Quart Capacity
3.6 WEIGHTS AND DIMENSIONS 48V 52V 61V
LeNGEN. .o 80" e 80" i 80"
Tracking WIdth ... 46.5" . 46.5" .. 46.5"
Overall Width w/chute down .........ccouviiiiiiiiiee e 60.5" . BA.5. i 73.5"
Overall Width W/ChUe Up......coooiiiiiiiiiie e 49" B 62"
Overall Height w/ROPS (up on Folding Models) ..........cccccccoe... 66" .o 66" 66"
Overall Height wW/ROPS down (Folding Models)......................... BA" B 54"
Operating Weight W/ROPS ... 1050 ... 1100# . 1150#
3.7 PRODUCTIVITY 48V 52V 61V
CUutting WIdEh ..o 48" B 61"
ACIES PEI DAY....ciiiiiiii ittt 18.6 i, 202 i, 23.7

The preceding chart will aid you in determining how many acres your Scag mower will cut per day. The chart is an
estimate based on 8 hours per day cutting time at 6 MPH with a 20% allowance for overlap and turns.

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 4

OPERATING INSTRUCTIONS

A CAUTION i

Do not attempt to operate this mower unless you
have read this manual. Learn the location and
purpose of all controls and instruments before
you operate this mower.

4.1 CONTROLS AND INSTRUMENT
IDENTIFICATION

Before operating the mower, familiarize yourself with all
mower and engine controls. Knowing the location, function
and operation of these controls is important for safe and
efficient operation of the mower.

1. Ignition Switch (Figure 4-1). The ignition switch
is used to start the engine and has three positions;
OFF, ON, and START.

DECK LIFT

Mower Deck Switch (Figure 4-1). Used to engage
and disengage the mower drive system. Pulling up
on the switch will engage the deck drive. Pushing
down on the switch will disengage the deck drive.

Engine Choke Control (Figure 4-1). Used to start
a cold engine.

Engine Throttle Control (Figure 4-1). Used to
control the engine speed. Pushing the lever forward
increases engine speed. Pulling the lever back
decreases engine speed. Full back position is the
IDLE position. Full forward is the cutting position.

Hourmeter (Figure 4-1). Indicates the number of
hours the engine has been operated. It operates
whenever the ignition key switch is in the ON
position. Has preset maintenance reminders for
engine and hydraulic system oil changes. Will start
flashing scheduled maintenance 2 hours before
preset time and continue flashing until 2 hours after.
Automatically resets.

CUTTING HEIGHT

LEFT STEERING

28R

ADJUSTMENT

2R R

CONTROL

RRVRIRR

2R R

PARKING
BRAKE

NVRINR
NRRRRR
RVVRBIV
RNVRIRR

ENGINE THROTTLE CONTROL

MOWER
DECK
SWITCH

IGNITION
SWITCH

ENGINE
CHOKE
CONTROL

FUEL SWITCHING
VALVE

© 6

Figure 4-1. Controls and

RIGHT STEERING
CONTROL

L\

| ) CUTTER DECK
i RELEASE LEVER

SEAT BELT

HOUR METER

SEAT HOLD DOWN
RELEASE LATCH

STC 2007 CAl

Instruments

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 4

10.

11.

12.

13.

Fuse Holders (Figure 4-1). Two 20-amp fuses
protect the mower’s electrical system. To replace
fuses, pull fuse out of the socket and install a new
fuse.

Left Steering Control (Figure 4-1). Used to control
the mower's left wheel when traveling forward or
reverse.

Right Steering Control (Figure 4-1). Used to
control the mower's right wheel when traveling
forward or reverse.

Parking Brake Control (Figure 4-1). Used to
engage and disengage the parking brakes. Pull the
lever back to engage the parking brakes. Push the
lever forward to disengage the parking brakes.

Fuel Switching Valve (Figure 4-1). Located on the
left side of the machine. Used to shut off fuel supply
to the engine and change fuel supply between the
fuel tanks. Rotate the valve counter clockwise to
supply fuel from the tank on the left side only. Rotate
the valve clockwise to supply fuel from the tank on
the right side only.

Dump Valve Control Levers (Figure 4-2). Located
on the hydraulic pumps, used to “free-wheel” the
mower. Rotating the levers clockwise until they stop
allows the unit to move under hydraulic power. The
levers must be in this position and torqued to 10ft/Ibs
during operation of the mower. Rotating the levers
counter-clockwise allows the mower to be moved by
hand (free-wheeling).

DUMP VALVE
CONTROL LEVERS

STC 2001 DVC

Figure 4-2. Dump Valve Control

Deck Lift Foot Lever (Figure 4-1). Used to raise
and lower the cutter deck. Push full forward to lock in
the transport position.

Cutting Height Adjustment (Figure 4-1). Used to
set the cutter deck at the desired cutting height.

14. Deck Release Lever (Figure 4-1). Used to lock the
cutter deck in the transport position. Push the foot
pedal forward and pull back on the release lever to
release the cutter deck for normal mowing.

15. Seat Belt (Figure 4-1). Used to secure the operator.
Seat belt must be worn at all times when the ROPS
is in the upright and locked position.

16. Seat Hold Down Release Latch (Figure 4-1).
Located behind the seat. Used to secure the seat
in the operator's position. Release the latch to gain
access under the seat.

4.2 SAFETY INTERLOCK SYSTEM

The mower is equipped with a safety interlock system that
prevents the engine from starting unless the deck drive is
disengaged, the parking brake is engaged, the steering
control levers are in the neutral position and the operator
is in the seat. The interlock system shuts off the engine if
the operator leaves the seat with the steering control levers
not in the neutral position and/or the cutter blades engaged
and the parking brake not engaged.

A WARNING

Never operate the mower with the interlock
system disconnected or malfunctioning. Do not
disengage or bypass any switch; injury to yourself
and others or property damage could result.

4.3 INITIAL RUN-IN PROCEDURES

FIRST DAY OF USE OR APPROXIMATELY 20 HOURS

1. Check all belts for proper alignment and wear at 2, 4
and 8 hours.

2. Change the engine oil and olil filter after the first 20
hours of operation. (See Section 7.4.)

3. Check hydraulic oil level in reservoir. (See Section
7.3)

4. Check for loose hardware. Tighten as needed.

5. Check interlock system for proper operation. (See
Section 4.2.)

6. Check tire pressure. Adjust pressure if necessary.
(See Section 7.10.)

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 4

4.4 STARTING THE ENGINE

A CAUTION

DO NOT USE STARTING FLUIDS. Use of starting
fluids in the air intake system may be potentially
explosive or cause a“runaway” engine condition
that could result in engine damage and/or
personal injury.

1. Be sure the fuel shutoff valve, located behind the
operator's seat, is completely open. (See Section
7.5.)

2. Secure the ROPS in the upright and locked position.

w

Sit in the operator’s seat, fasten seat belt and place
the steering control levers in the neutral position.

Engage the parking brake.
Place the PTO switch in the disengaged position.

If the engine is cold, choke the engine as needed.

N oo o &

Move the engine throttle control to about half engine
speed.

8. Turn the ignition key to the START position and
release the key as soon as the engine starts. Do
not hold the key in the START position for more
than 15 seconds at a time. Allow at least 60
seconds between each cranking attempt to prevent
overheating of the starter motor. Prolonged cranking
can damage the starter motor and shorten battery
life.

9. Allow engine to warm before operating the mower.

4.5 GROUND TRAVEL AND STEERING

- IMPORTANT -

If you are not familiar with the operation of a
machine with lever steering and/or hydrostatic
transmissions, the steering and ground speed
operations should be learned and practiced in
an open area, away from buildings, fences, or
obstructions.

Learn the operation on flat ground before operating
on slopes.

Start practicing with a slow engine speed and slow
forward travel.

Learn to feather the steering controls to obtain a
smooth operating action.

Practice operating the mower until you are
comfortable with the controls before proceeding
to mow.

FORWARD TRAVEL

To travel forward with the mower, disengage the parking
brake, pull levers inward out of the neutral lock position
and slowly push the steering control levers forward an
equal distance. The further the steering control levers are
pushed forward the greater the forward speed will be. To
increase the speed, push the steering control levers further
forward and to decrease the speed, pull the steering control
levers back.

To stop the forward travel, pull the steering control levers
back to the neutral position.

To steer the mower left while traveling forward, pull the left
steering lever back. The further the lever is pulled back, the
quicker the mower will turn left.

To steer the mower right while traveling forward, pull the
right steering control lever back. The further the lever is
pulled back, the quicker the mower will turn right.

- NOTE -

Smooth operation of the steering levers will
produce smooth mower operation. While learning
the operation of the steering controls, keep the
travel speed low.

- IMPORTANT -

Do not travel forward over a curb. The mower will
hang up on the curb. Raise the deck and travel
backwards over the curb at a 45 degree angle.
(See Figure 4-1 items 12-14 for cutter deck raising
description.)

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 4

REVERSE TRAVEL

A CAUTION

Disengage power to the mower before backing
up. Do not mow in reverse unless absolutely
necessary and then only after observation of the
entire area behind the mower.

A CAUTION

Before backing up, observe the rear for persons
and obstructions. Clear the area before backing
up. Possible injury or property damage could
occur.

To travel in reverse, pull levers inward out of the neutral
lock position and pull both handles back. Keep the travel
speed low while traveling in reverse.

- NOTE -

The mower may not travel straight in reverse.
Slight adjustments may need to be made using
the steering controls.

To steer left while traveling in reverse, allow the left steering
control lever to move forward. The further the control is
allowed to move forward, the quicker the mower will turn
left.

To steer right while traveling in reverse, allow the right
steering control lever to move forward. The further the
control is allowed to move forward, the quicker the mower
will turn right.

To stop the reverse travel, allow the steering control levers
to return to the neutral position. If the mower is to be parked,
place the handles in the neutral lock position and engage
the parking brake.

4.6 ENGAGING THE DECK DRIVE (CUTTER
BLADES)

1. Set the throttle at about 3/4 speed. Do not attempt to
engage the deck drive at high speed as this shortens
the electric clutch life — use only moderate engine
speed when engaging the deck drive.

2. Engage the deck drive by pulling out on the yellow
switch, located on the instrument panel, to the
engage position. See Figure 4-3.

I

Figure 4-3. Cutter Engage Switch

PULL UP TO ENGAGE

PUSH DOWN TO DISENGAGE

39050138

- NOTE -

A squealing noise may be heard when engaging
or disengaging the deck drive. It is caused by the
electric clutch plates meshing as the mower comes
up to speed. This is normal.

3. To disengage the deck drive, push the switch in to
the disengage position.

4. Always operate the engine at full throttle to properly
maintain cutting speed. If the engine starts to lug
down, reduce the forward speed and allow the
engine to operate at maximum RPM.

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 4

4.7 HILLSIDE OPERATION

A WARNING

DO NOT operate on steep slopes.To check a slope,
attempt to back up it (with the cutter deck down).
If the machine can back up the slope without the
wheels slipping, reduce speed and use extreme
caution. Under no circumstances should the
machine be operated on slopes greater than 15
degrees. ALWAYS FOLLOW OSHA APPROVED
OPERATION.

This mower has been designed for good traction
and stability under normal mowing conditions.
However, caution must be used when traveling on
slopes, especially when the grass is wet. Wet grass
reduces traction and steering control. The Roll-Over
Protection System is standard equipment for this
machine. See Section 2.5, page 6 of this manual for
further details.

To prevent tipping or loss of control, do not start or
stop suddenly, avoid unnecessary turns and travel
at reduced speed. If tires loose traction, disengage
blades and proceed slowly off the slope.

Avoid sudden starts when mowing uphill. Sudden
starts may cause the machine to tip backwards.

Loss of traction may occur when traveling down hill.
Weight transfers to the front of the machine and
may cause the drive wheels to slip causing loss of
braking or steering.

Keep tires properly inflated.

4.8 PARKING THE MOWER

1.

o g M w

Park the machine on a flat, level surface only. Do not
park the machine on an incline.

Place the steering control levers in the neutral
position.

Disengage the cutter blades.
Slow the engine to idle speed.
Engage the parking brake.

Turn the ignition key to the OFF position and remove
the key.

4.9 AFTER OPERATION

1.

Wash the entire mower after each use. Do not
use high pressure spray or direct the spray onto
electrical components.

- IMPORTANT -

Do not wash a hot or running engine. Cold water
will damage the engine. Use compressed air to
clean the engine if it is hot.

Keep the entire mower clean to inhibit serious heat
damage to the engine or hydraulic oil circuit.

Check the drive belts for proper alignment and any
signs of wear. Correct and adjust if necessary.

A DANGER

To avoid injury from burns, allow the mower
to cool before removing the fuel tank cap and
refueling.

After the mower has cooled down, fill the fuel tank
with fresh, clean fuel at the end of every day of
operation. See Engine Owner's Manual for proper
octane requirements.

Check the tire pressure. Adjust pressure if
necessary.

4.10 REMOVING CLOGGED MATERIAL

A DANGER

ROTATING BLADES

NEVER PUTYOUR HANDS INTOTHE DISCHARGE
CHUTE FOR ANY REASON!

Shut off the engine and remove the key and
only then use a stick or similar object to remove
material if clogging has occurred.

If the discharge chute becomes clogged, shut off
the engine and remove the ignition key. Using a stick
or similar item, dislodge the clogged material. Then
resume normal mowing.

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 4

4.11 MOVING MOWER WITH ENGINE
STOPPED

To “free-wheel” or move the mower around without the
engine running, rotate the dump valve levers counter-
clockwise. See Figure 4-4. Disengage the parking brake
and move the mower by hand. When the machine is in the
desired position, engage the parking brake and rotate the
levers clockwise until they stop. The dump valve levers must
be returned to the DRIVE position and torqued to 10ft/lbs
to drive the mower.

DUMP VALVE
CONTROL LEVERS

STC 2001 DVC

Figure 4-4. Dump Valve Control

4.12 RECOMMENDATIONS FOR MOWING

1. Do not mow with dull blades. A dull blade will tear
grass, resulting in poor lawn appearance and
reduced mowing power.

4. Keep mower and discharge chute clean.

5.  When mowing wet or tall grass, mow the grass twice.
Raise the mower to the highest setting for the first
pass and then make a second pass to the desired
height.

6. Use a slow travel speed for trimming purposes.

7. Operate the engine at full throttle for best cutting.
Mowing with a lower RPM causes the mower to tear
the grass. The engine is designed to be operated at
full speed.

8. Use the alternate stripe pattern for best lawn
appearance. Vary the direction of the stripe each
time the grass is mowed to avoid wear patterns in
the grass.

4.13 ADJUSTING CUTTING HEIGHT

The mower deck can be adjusted from a height of 1-1/2
inches to 5-1/2 inches at 1/4-inch intervals. To adjust the
cutting height:

A WARNING

DO NOT adjust the cutting height with the mower
blades rotating. Disengage the power to the cutter
blades and then adjust cutting height.

A WARNING

DO NOT operate without Discharge Chute,
Mulching Kit, or entire Grass Catcher properly
installed.

2. The discharge chute must not be removed and
must be kept in the lowest position to deflect grass
clippings and thrown objects downward. Direct the
side discharge away from sidewalks or streets to
minimize cleanup of clippings. When mowing close
to obstacles, direct the discharge away from the
obstacles to reduce the chance of property damage
by thrown objects.

3. Cutgrass when it is dry and not too tall. Do not cut
grass too short (cut off 1/3 or less of existing grass
for best appearance). Mow frequently.

1. Disengage the power to the cutter blades.

2. Push the cutting height adjustment foot pedal all
the way forward using your right foot until it locks in
place. See Figure 4-5.

HEIGHT ADJUSTMENT
PEDAL

LANYARD

PIN

STC 2006 ACH

Figure 4-5. Adjusting Cutting Height

Download from Www.Somanuals.com. All Manuals Search And Download.



S':AG Section 4

3. Insert the lanyard pin into the cutting height index at
the desired cutting height. Push forward on the deck
lift foot lever, hold in place and pull back on the deck
release lever. See Figure 4-6. Slowly release the foot
pedal. A deck height decal is located on the cutting
height index as an aid in adjusting the deck to the
desired height. See Figure 4-5.

ROTATE
LEVER

TENSION
KNOB

Figure 4-7. Adjusting Steering Levers

4. The control handle can also be adjusted in two
different positions. If necessary, remove the two
bolts securing the control handle to the control lever.
Install the handle in the desired position.

DECKRELEASELEVER 4,15 TOWING (OPTIONAL HITCH

ACCESSORY)
Figure 4-6. Deck Release Lever

1. NEVER allow children or others in or on towed

4.14 ADJUSTING THE STEERING LEVERS equipment.
1. Position the seat to the desired location. 2. Tow only with a machine that has a hitch designed
o . ) i for towing. Do not attach towed equipment except at
2. While in the operator's position without the engine the hitch point.
running, move both steering levers forward and
reverse to check for full function control and comfort. 3. Follow manufacturer's recommendations for weight
) ) . limit for towed equipment. 250/lbs. maximum towing
3. If adjustment of the steering levers is needed, use weight.

the following instructions to adjust.
4. NEVER tow on slopes. The weight of the towed

A. Loosen the tension knob on the lever assembly. equipment may cause loss of traction and loss of
control.

B. Rotate the steering lever forward or backward to 5. Travel slowly and allow extra distance to stop.

hieve th imum ratin ition. . . .
achieve the optimum operating positio 6. Zero-turning with a trailer attached could cause

damage to the trailer or mower.
C. Tighten the tension knob and repeat on the opposite
side.

D. While in the operator's position, bring the steering
levers out of the neutral lock position and check to
make sure both levers are even before operating.

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 5

TROUBLESHOOTING CUTTING CONDITIONS

CONDITION

CAUSE

CURE

STRINGERS - OCCASIONAL
BLADES OF UNCUT GRASS

" Width of Deck—>—
0 O ° 0

Q O o
O o £ SGB020

Low engine RPM

Run engine at full RPM

Ground speed too fast

Slow speed to adjust for conditions

Wet grass

Cut grass after it has dried out

Dull blades, incorrect sharpening

Sharpen blades

Deck plugged, grass accumulation

Clean underside of deck

Belts slipping

Adjust belt tension

STREAKING - STRIPS OF
UNCUT GRASS IN CUTTING
PATH

" Width of Deck—"—
0 O ° o

O o o0 SGB018

Dull, worn blades

Sharpen blades

Incorrect blade sharpening

Sharpen blades

Low engine RPM

Run engine at full RPM

Belt slipping

Adjust belt tension

Deck plugged, grass accumulation

Clean underside of deck

Ground speed too fast

Slow speed to adjust for conditions

Wet grass

Cut grass after it has dried out

Bent blades

Replace blades

STREAKING - STRIPS OF
UNCUT GRASS BETWEEN
CUTTING PATHS

S -
N

<S

——=
K=

NS

°° Width Width o
'_O of — 1 '_O of O_'

S Deck o ;(33019g Deck. ©

Not enough overlapping between rows

Increase the overlap of each pass

Download from Www.Somanuals.com. All Manuals Search And Download.




Section 5

TROUBLESHOOTING CUTTING CONDITIONS (CONT'D)

CONDITION

CAUSE

CURE

UNEVEN CUT ON FLAT
GROUND - WAVY HIGH-LOW
APPEARANCE, SCALLOPED
CUT, OR ROUGH CONTOUR

YN J / [
VA

(

N/ (
Nl RO

Lift worn from blade

Replace blade

Blade upside down

Mount with cutting edge toward ground

Deck plugged, grass accumulation

Clean underside of deck

Too much blade angle (deck pitch)

Adjust pitch and level

Deck mounted improperly

See your authorized SCAG dealer

Bent spindle area

See your authorized SCAG dealer

. 5 o
o [S) < SGB020

Dull blade

Sharpen blade

UNEVEN CUT ON UNEVEN
GROUND-WAVY APPEARANCE,
HIGH-LOW SCALLOPED CUT,
OR ROUGH CONTOUR

—

N

A
Q&’jz \\\3)\30
) Y
SV,

NN
bl « \Q\&‘\{f

=

)

e

=,

XY/
¢

\/ DNA ()<
NN NIN

NV S\Q\Q‘?{\?Jf

WA AR
——Width of Deck ——
OOO o : o0 QSGBO(2)1

Uneven ground

May need to reduce ground speed, raise
cutting height, and/or change direction

of cut

SLOPING RIDGE ACROSS
WIDTH OF CUTTING PATH

7 P& (/
\)ZQ)/‘)/ ( :
AN
———Width of Deck ———
00 (o] : 0 : SGBOS?:

Tire pressures not equal

Check and adjust tire pressure

Wheels uneven

Check and adjust tire pressure

Deck mounted incorrectly

See your authorized SCAG dealer

Deck not level side-to side

Check for level and correct

Download from Www.Somanuals.com. All Manuals Search And Download.




Section 5 scAG

TROUBLESHOOTING CUTTING CONDITIONS (CONT'D)

CONDITION CAUSE CURE
SCALPING - BLADES HITTING Low tire pressures Check and adjust pressures
DIRT OR CUTTINGVERY CLOSE P Justp
TO THE GROUND _ N
Ground speed too fast Slow speed to adjust for conditions

May need to reduce ground speed, raise
Cultting too low cutting height, change direction of cut,
and/or change pitch and level

May need to reduce ground speed, raise

m Rough terrain cutting height, and/or change direction
of cut

" Width of Deck —2
o ® 1)

. X 5 Ground speed too fast Slow speed to adjust for conditions
> [S) < SGB022
Wet grass Cut grass after it has dried out
STEP CUT - RIDGE IN CENTER . .
OF CUTTING PATH Blades not mounted evenly Adjust pitch and level
( Bent blade Replace blade
CISODMVI AN N
AN ———— .
)\?&\(;,\(m‘ W/ | Internal spindle failure See your authorized SCAG dealer
( W\
&*NW'N?\} |
\)A&b\\'l\\'/\\/ Mounting of spindle incorrect See your authorized SCAG dealer
I—Wldth of Deck—|
) o o0 SGBOZ4
SLOPE CUT - SLOPING RIDGES . . .
ACROSS WIDTH OF CUTTING Bent spindle mounting area See your authorized SCAG dealer
PATH . . ;
Internal spindle failure See your authorized SCAG dealer
l( i
VA \'Q‘/ 0y
\\\('\ x\
Q)‘\\‘) \)/ ‘ ) ) )).‘) )/ /
\/Y / \ ) ‘)/ /\ )/
/\%)(//\) / / \ (\) / Bent deck housing See your authorized SCAG dealer
Jo

\)

\,\) o z“ \M\),\\)‘ A
I—Wldth of Deck——

S . 5 ©° o0 O
& o °” o sGB025

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 6

ADJUSTMENTS

6.1 PARKING BRAKE ADJUSTMENT

A WARNING

Do not operate the mower if the parking brake
is not operable. Possible severe injury could
result.

The parking brake linkage should be adjusted whenever
the parking brake lever is placed in the “ENGAGE” position
and the parking brake will allow the mower to move. If the
following procedures do not allow you to engage the parking
brake properly, contact your Scag dealer for further brake
adjustments.

1. Position a floor jack under the rear of the machine.
Raise the machine and support it to prevent it
from falling. Block the caster wheels to prevent the
machine from moving. Remove the drive wheels.

2. With the brake in the engaged position, check
the distance between the lower nut on the brake
actuator rod and the brake actuator lever on the LH
side of the machine. The distance should be 1/8".
See Figure 6-2.

3. If the distance is not at the specified measurement,
loosen the jam nut at the clevis on the top of the
brake actuator rod. See Figure 6-2.

4. Turn the bolt at the bottom of the brake actuator lever
until the 1/8" measurement is achieved and tighten
the jam nut at the clevis on the brake actuator rod.
See Figure 6-2. If the 1/8" measurement can not
be achieved by adjusting the brake actuator rod,
adjust the brake control rod. Adjust by loosening the
jam nuts at both ends of the brake control rod and
turning the rod until the proper distance is achieved.
See Figure 6-1.

5. Repeat steps 2-4 on the RH side of the machine.

6. Replace the drive wheels and test the brake.

- NOTE -

If this procedure does not achieve proper brake
adjustment, please contact your authorized Scag
dealer.

STC2002BA

BRAKE
HANDLE

Figure 6-1. Brake Adjustment

LOOSEN HERE

390S0153-1

Figure 6-2. Brake Rod Adjustment

6.2 TRAVEL ADJUSTMENTS
Neutral or tracking adjustments will need to be made if:

A. The steering control levers are in the neutral
position and the machine creeps forward or backward.
(Neutral Adjustment, See Page 23).

B. The steering control levers are in the full forward
position and the mower pulls to one side or the
other when traveling in a forward direction. (Tracking
Adjustment, See Page 23).

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 6

NEUTRAL ADJUSTMENT

1.

2.

4,

JAM
NUTS

Be sure the dump valve levers are in the run position
and the steering control levers are in the neutral lock
position.

With an operator in the seat, start the engine and
disengage the parking brake.

Run the engine at full operating speed and check if
the machine creeps forward or backwards.

Adjust the RH wheel by loosening the jam nuts on
the steering control rod and turning the rod until the
drive wheel turns in the forward direction. Turn the
rod back until the drive wheel stops moving. Turn the
rod an additional 1/2 turn. See Figure 6-3.

JAM
NUTS

ADJUST

HERE @ @

RIGHT STEERING
CONTROL ROD

LEFT STEERING
CONTROL ROD

Figure 6-3. Steering Control Rod Adjustment

Tighten the jam nuts and repeat for the LH wheel.
See Figure 6-3.

Actuate the steering control levers forward and
reverse several times and return them to the neutral
position.

Check that the drive wheels remained in neutral and
readjust if necessary.

Check that the steering control levers hit the stop
before the pumps reach full stroke. Adjust as
needed.

TRACKING ADJUSTMENT

A CAUTION

Stop the engine and remove the key from the
ignition before making any adjustments. Wait
for all moving parts to come to a complete stop
before beginning work.

A CAUTION

The engine and drive unit can get hot during
operation causing burn injuries. Allow engine
and drive components to cool before making any
adjustments.

- NOTE -

Before proceeding with this adjustment, be sure
that the caster wheels turn plus pivot freely and
that the tire pressure in the drive wheels is correct.
If the tire pressure is not correct, the machine will
pull to the side with the lower pressure.

If at full speed the mower pulls right, it is an
indication that the left wheel is turning faster than
the right wheel. To adjust this condition, proceed as
follows:

A. Stop the machine and place the steering control
levers in the neutral position. Loosen the lock nuts
securing the ball joints at each end of the LH steering
control rod. Rotate the control rod to lengthen the rod
and tighten the lock nuts. This will cause the control
rod to stroke the LH pump less, slowing down the LH
wheel. See Figure 6-3.

- NOTE -

If after making the adjustment as outlined in step
1A, the machine creeps forward or backward,
perform the neutral adjustment. See Neutral
Adjustment on page 23.

If at full speed the mower pulls left, it is an indication
that the right wheel is turning faster than the left
wheel. To adjust this condition, proceed as follows:

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 6

A. Stop the machine and place the steering control
levers in the neutral position. Loosen the lock nuts
securing the ball joints at each end of the RH steering
control rod. Rotate the control rod to lengthen the rod
and tighten the lock nuts. This will cause the control
rod to stroke the RH pump less, slowing down the RH
wheel. See Figure 6-3.

- NOTE -

If after making the adjustment as outlined in step
2A, the machine creeps forward or backward,
perform the neutral adjustment. See Neutral
Adjustment on page 23.

6.3 THROTTLE CONTROL AND CHOKE
ADJUSTMENTS

These adjustments must be performed by your Scag dealer
to ensure proper and efficient running of the engine. Should
either need adjustment, contact your authorized Scag
service center.

6.4 BELT ADJUSTMENT

A WARNING

Before removing any guards, shut the engine off
and remove the ignition key.

All drive belts are spring loaded and self-tensioning,
however after the first 2, 4, 8 and 10 hours of operation,
the belts should be checked for proper alignment and wear.
Thereafter, check the belts after every 40 hours of operation
or weekly, whichever occurs first.

6.5 BELT ALIGNMENT

Belt alignment is important for proper performance of
your Scag mower. If you experience frequent belt wear
or breakage, see your authorized Scag service center for
belt adjustment.

6.6 CUTTER DECK ADJUSTMENTS

Cutter deck level, pitch and height are set at the factory.
However, if these adjustments should ever need to be
made, the following procedures will aid in obtaining the
proper cutter deck adjustment.

- NOTE -

Before proceeding with the cutter deck adjustments,
be sure that all tires are properly inflated.

CUTTER DECK LEVEL

The cutter deck should be level from side-to-side for
proper cutting performance. To check for level, be sure
that the mower is on a flat, level surface, the tires are
properly inflated and the cutter deck is set at the most
common cutting height that you will use. On the RH side
of the machine, check the distance from the bottom of the
cutter deck to the floor. Next check the distance from the
bottom of the cutter deck to the floor on the LH side of the
machine. Both measurements should be the same. If the
two measurements are different, the cutter deck level must
be adjusted as follows:

1. Onthe front LH side of the cutter deck locate the
cutter deck level adjusting bracket. See Figure 6-4.

Figure 6-4. Cutter Deck Level Adjustment

2. Loosen the two (2) elastic stop nuts. Adjust the bolt
up or down on the adjustment bracket to adjust
the cutter deck until the distance from the bottom
of the cutter deck to the floor is the same as the
measurement on the RH side of the machine.

3. Tighten the two (2) elastic stop nuts to secure the
cutter deck in the proper position.

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 6

CUTTER DECK PITCH

The pitch of the cutter deck should be equal between
the front and rear of the cutter deck for proper cutting
performance. To check for proper deck pitch, be sure
that the mower is on a flat, level surface and the tires are
properly inflated.

Check the distance from the top of the cutter deck to the
floor at the rear RH side of the cutter deck directly behind
the cutter deck hanging chains. Next check the distance
from the top of the cutter deck to the floor at the front RH
side of the cutter deck directly in front of the cutter deck
hanging chains. The measurement at the front of the cutter
deck should be the same as the rear of the deck. Make
these measurements at the LH side of the cutter deck also.
If the measurement at the front of the deck is not the same,
the cutter deck pitch must be adjusted as follows:

1. Loosen the jam nut on both adjusting rods. See
Figure 6-5.

STC2006CDP

Figure 6-5. Cutter Deck Level Adjustment

2. Using an adjustable jaw pliers, turn the adjusting
rods on the non-threaded portion of the rod until the
deck is equal front to back on both the RH and the
LH side of the cutter deck. Tighten both lock nuts.

- NOTE -

To prevent the cutter deck from teetering, all four
(4) cutter deck hanging chains must have tension
on them. If all four chains do not have tension on
them and the deck teeters, you must readjust the
cutter deck as outlined in the procedures above.
All measurements should be taken from the top
edge of the deck as the Velocity Plus decks have
an uneven bottom edge.

CUTTER DECK HEIGHT

The cutter deck height adjustment is made to ensure that
the cutter deck is cutting at the height indicated on the
cutting height index gauge. To check for proper deck height,
be sure that the mower is on a flat, level surface and the
tires are properly inflated.

1. Place the cutter deck in the transport position.
Loosen the jam nuts on both ends of the deck height
control rod. See Figure 6-6.

LOOSEN
HERE ¥

CONTROL ROD

STC 2006 CDHA

Figure 6-6. Cutter Deck Height Adjustment

2. Turn the control rod (See Figure 6-6) until there is a
1/4" space between the rear deck stop and the top of
the cutter deck. See Figure 6-7. Tighten the jam nuts
on the control rod.

STC2006CDS

Figure 6-7. Cutter Deck Stop

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 6

3. Check the cutter deck cutting height by placing the
lanyard pin in the 3" position on the cutting height
index. Release the deck from the transport position
and allow the deck to move to the 3" cutting height
position.

4. Check the measurement from the floor to the
cutter blade tip. If the measurement is not at 3",
an adjustment can be made using the deck height
control rod. See Figure 6-6.

- NOTE -

If an adjustment had to be made, be sure that the
cutter deck can easily be locked into the transport
position.

6.7 CUSTOM-CUT BAFFLE ADJUSTMENT

The Custom-Cut Baffle is designed to deliver optimum
airflow and superior cutting performance in any type of
grass. The Custom-Cut Baffle can be raised or lowered to
precisely tailor the deck's performance for the type of grass
being cut. The baffle can be setin three (3) (early models),
or seven (7) (current production) different positions for
optimum performance.

3-POSITION CUSTOM-CUT BAFFLE
ADJUSTMENT - EARLY MODELS

A. 3" Position - (See Figure 6-8). Baffle is installed
using the top set of holes on the front baffle welded
inside the cutter deck. In this position the Velocity-Plus
cutter deck will deliver the best quality-of-cut in very
tall, wiry, tough to cut grass.

B. 3-1/2" Position - (See Figure 6-8). Baffle is installed
using the middle set of holes on the front baffle welded
inside the cutter deck. Can be used for general purpose
cutting. Placing the Custom-Cut Baffle in the 3-1/2"
position gives a good mix of cutting performance in all
types of grass.

C. 4" Position (factory setting) - (See Figure 6-8). Baffle
is installed using the bottom set of holes on the front
baffle welded inside the cutter deck. Placing the baffle
in the 4" setting will enhance fall cutting (leaf pickup)
and reduce cutter deck "blowout".

To adjust the Custom-Cut Baffle height:

1. Place the cutter deck in the transport position.

2. Remove the hardware securing the Custom-Cut
Baffle to the cutter deck. See Figure 6-8.

- NOTE -

Hardware location used in the illustrations are for
reference only. Location of hardware may vary
depending on cutter deck size.

3. Move the Custom-Cut Baffle to desired position. See
Figure 6-8.

4. Reinstall the mounting hardware as shown. Torque
hardware to 39 ft/lIbs.

7-POSITION CUSTOM-CUT BAFFLE
ADJUSTMENT - CURRENT PRODUCTION

A. 3-1/2" or 3-3/4" Position - (See Figure 6-9). For very
tall, wiry or tough-to-cut grass.

B. 4" (factory setting), 4-1/4" or 4-1/2" Position - (See
Figure 6-9). For general purpose cutting. This gives the
best mix of cutting performance in all types of grass.

C. 4-3/4" or 5-1/4" Position - (See Figure 6-9). Placing
the baffle in either the 4-3/4" or 5-1/4" setting will
enhance fall cutting (leaf pickup) and reduce cutter
deck "blowout".

To adjust the Custom-Cut Baffle height:

1. Place the cutter deck in the transport position.
2. Remove the hardware securing the Custom-Cut
Baffle to the cutter deck.
- NOTE -

Hardware location used in the illustrations are for
reference only. Location of hardware may vary
depending on cutter deck size.

3. Move the Custom-Cut Baffle to desired position. See
Figure 6-9.

4. Reinstall the mounting hardware. Torque hardware to
39 ft-Ibs.

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 6

Custom-Cut Baffle Adjustment

Mounting Slot Mounting Hardware Location
Slot “A” Hole 1 Hole 2 Hole 3
Height (inches) 3" 3-1/2” 4

Figure 6-8. 3-Position Custom-Cut Baffle Adjustment

Custom-Cut Baffle Adjustment

Mounting Slot Selected Mounting Hardware Location
Slot “A” Hole 1 Hole 2 Hole 3 Hole 4
Height (inches) 3-3/4” 4-1/4" 4-3/4" 5-1/4"
Slot “B” Hole 2 Hole 3 Hole 4
Height (inches) 3-1/2” 4" 4-1/2"

Figure 6-9. 7-Position Custom-Cut Baffle Adjustment

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 7
7.1 MAINTENANCE CHART - RECOMMENDED SERVICE INTERVALS
HOURS
PROCEDURE COMMENTS
BREAK-IN
(FIRST 10) 8 | 20 | 40 | 100 | 200 | 500
X Check all hardware for tightness
X Check hydraulic oil level See paragraph 7.3
X Check all belts for proper|See paragraph 7.8
alignment
Check hydraulic hoses for leaks Use extreme caution when
X checking the hydraulic hoses.
See paragraph 2.6
X Check engine oil level See paragraph 7.4
X *Clean mower See paragraph 7.13
X Check condition of blades See paragraph 7.9
X Apply grease to fittings See paragraph 7.2
X Check tire pressure See paragraph 7.10
X Inspect seat belt for wear or| See paragraph 2.5
damage
X Check the operator interlock | See paragraph 4.2
system
X Change engine oil and filter See paragraph 7.4
X Check battery electrolyte level clean | See paragraph 7.7
battery posts and cables
X Check belts for proper alignment | See paragraph 7.8
X Apply grease to fittings See paragraph 7.2
X Change engine oll See paragraph 7.4
X *Clean air cleaner element See paragraph 7.6

* Perform these maintenance procedures more frequently under extreme dusty or dirty conditions

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 7

MAINTENANCE CHART - RECOMMENDED SERVICE INTERVALS (CONT'D)

HOURS
_ PROCEDURE COMMENTS
BREAK-IN 8 40 100 200 500
(FIRST 10)
X Apply grease to fittings See paragraph 7.2
X Check hardware for tightness
X Change engine oll filter See paragraph 7.4
X Check hydraulic oil level See paragraph 7.3
X Replace engine fuel filter See paragraph 7.5
X Drain hydraulic system and | Use SAE 20W50 Motor Oil.
replace hydraulic oil See paragraph 7.3
X Replace hydraulic oil filter See paragraph 7.3
X Adjust electric PTO clutch See Scag Dealer

7.2 LUBRICATION

GREASE FITTING LUBRICATION CHART (SEE FIGURE 7-1)

NO. OF

LOCATION LUBRICATION INTERVAL LUBRICANT PLACES
1 Caster Wheel Pivot * 500 Hours/Yearly Chassis Grease 2
2 Caster Wheel Bearings 100 Hours/Monthly Chassis Grease 2
3 Brake Actuator 200 Hours/Monthly Chassis Grease 2
4 Cutter Deck Bellcranks 100 Hours/Bi-Weekly Chassis Grease 4
5 Cutter Deck Pusharms 100 Hours/Bi-Weekly Chassis Grease 2
6 Control Pivot 100 Hours/Bi-Weekly Chassis Grease 2
6 Cutter Deck Spindle 40 Hours/Weekly +Lithium MP White Grease 2125 3
7 Brake Handle 200 Hours/Monthly Chassis Grease 1

+ Compatible Greases:

Mobilix #2 found at Mobil Service Stations
Ronex MP found at Exxon Service Stations

Lidok EP #2 found at industrial shops

Timken Lithium Multi-Use #2 found at industrial shops

Super Lube MEP #2 & Super Stay-M #2 found at Conoco Stations
Shell Alvania #2 found at Shell Service Stations

* PROCEDURE: Remove grease cap, part number 481559. Remove plug, part number 482028-01, and
install grease zerk. Apply grease to the fitting until new grease appears at the top of the caster extension.
Remove the grease zerk and reinstall the plug. Reinstall the grease cap. Special tool, part number 47007,
is recommended for use in the installation of the grease cap.

Download from Www.Somanuals.com. All Manuals Search And Download.



S':AG Section 7

GREASE FITTING LUBRICATION
Lubricant Interval

Lithium MP White Grease 2125
(40 Hours/Weekly)

Chassis Grease
(100 Hours/Bi-monthly)

@ Chassis Grease
(200 Hours/Monthly)

Chassis Grease
(500 Hours/Yearly)

OB O ONNO

Figure 7-1. Lubrication Fitting Points

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 7

7.3 HYDRAULIC SYSTEM

A. CHECKING HYDRAULIC OIL LEVEL

The hydraulic oil level should be checked after the first 10
hours of operation. Thereafter, check the oil after every
200 hours of machine operation or monthly, whichever
occurs first.

- IMPORTANT -

If the oil level is consistently low, check for leaks
and correct immediately.

1. Wipe dirt and contaminants from around the
reservoir cap. Remove the cap from the hydraulic oil
reservoir.

2. Visually check the level of hydraulic oil. Hydraulic
oil must be at least 3" inches from top of the filler
neck. If the level cannot be determined visually,
use a clean tape measure to check the level. If the
fluid is low, add 20W50 motor oil. DO NOT overfill;
(overfilling the oil reservoir may cause oil seepage
around the cap area).

3. Clean the fill cap and install it onto the reservoir.

7

HYDRAULIC OIL
RESERVOIR

STC2002HOR

Figure 7-2. Hydraulic Oil Reservoir

B. CHANGING HYDRAULIC OIL

The hydraulic oil should be changed after every 500 hours
or annually, whichever occurs first. The oil should also be
changed if the color of the fluid has become black or milky.
A black color and/or a rancid odor usually indicates possible
overheating of the oil, and a milky color usually indicates
water in the hydraulic oil.

- IMPORTANT -

The hydraulic oil should be changed if you notice
the presence of water or a rancid odor to the
hydraulic oil.

Park the mower on a level surface and stop the
engine.

Place a suitable container under the hydraulic oil
filter. Tilt the seat forward. Remove the fill cap from
the reservoir and the drain plug from the bottom

of the drain tee fitting on the front side of the filter
base. See Figure 7-3. Allow the fluid to drain into the
container and properly discard it.

STC2001HODP ’

HYDRAULIC OIL
DRAIN PLUG

HYDRAULIC OIL FILTER

Figure 7-3. Hydraulic Oil Filter and Drain Plug

Re-install the drain plug into the tee fitting and be
sure it is tight.

- NOTE -

Before refilling the hydraulic oil reservoir the
hydraulic oil filter should be changed as outlined
in Procedure C "Changing Hydraulic Oil Filter
Element" on page 32.

Fill the reservoir to 3-1/4" inches from the top of the
filler neck with 20W50 motor oil.

Replace the reservoir fill cap. Start the engine and

drive forward and backward for two minutes. Check
the oil level in the reservoir. If necessary, add oil to

the reservoir.

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 7

C. CHANGING HYDRAULIC OIL FILTER
ELEMENT

The hydraulic oil filter should be changed after every 500
hours of operation or annually, whichever occurs first.

1. Remove the oil filter element and properly discard it.
See Figure 7-3. Fill the new filter with clean oil and
install the filter. Hand tighten only.

2. Run the engine at idle speed with the speed control
lever in neutral for five minutes.

3. Check the oil level in the hydraulic tank. It must
be 3-1/4" inches from the top of the filler neck. If
necessary, add SAE 20W50 motor oil.

7.4 ENGINE OIL

ENGINE OIL
FILLER

ENGINE OIL
FILTER

Figure 7-4. Briggs & Stratton Engine Oil Fill/Dipstick,
Filter and Drain Locations

ENGINE OIL

FILLER ENGINE OIL

DRAIN PLUG

ENGINE OIL
FILTER

Figure 7-5. Kohler Engine Oil Fill/Dipstick, Filter and
Drain Locations

A. CHECKING ENGINE CRANKCASE OIL LEVEL

The engine oil level should be checked after every 8 hours
of operation or daily as instructed in the Engine Operator’s
Manual furnished with this mower.

B. CHANGING ENGINE CRANKCASE OIL

After the first 20 hours of operation, change the engine
crankcase oil and replace the oil filter. Thereafter,
change the engine crankcase oil after every 100 hours
of operation or bi-weekly, whichever occurs first. Refer to
the Engine Operator’s Manual furnished with this mower
for instructions.

C. CHANGING ENGINE OIL FILTER

After the first 20 hours of operation, replace the engine oil
filter. Thereafter, replace the oil filter after every 200 hours
of operation or every month, whichever occurs first. Refer
to Engine Operator’s Manual for instructions. See Figure
7-4 or Figure 7-5.

7.5 ENGINE FUEL SYSTEM

A DANGER

To avoid injury from burns, allow the mower
to cool before removing the fuel tank cap and
refueling.

A. FILLING THE FUEL TANK

Fill the fuel tank at the beginning of each operating day
to within one (1) inch below the filler neck. Do not overfill.
Use clean, fresh unleaded gasoline with a minimum octane
rating of 87 and a maximum of 10% Ethanol.

DO NOT use E85 Fuel. Using E85 Fuel will cause severe
damage to the engine.

To avoid personal injury or property damage, use extreme
care in handling gasoline. Gasoline is extremely flammable
and the vapors are explosive.

1. Extinguish all cigarettes, cigars, pipes and other
sources of ignition.

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 7

2. Use only an approved gasoline container.

3. Never remove the gas cap or add fuel with the
engine running. Allow the engine to completely cool
before fueling.

4. Never fuel the machine indoors or in an enclosed
trailer.

5. Never store the machine or fuel container where
there is an open flame, spark or pilot light such as on
a water heater or other appliances.

6. Never fill containers inside a vehicle or on a truck
or trailer bed with a plastic liner. Always place
containers on the ground away from your vehicle
before filling.

7. Remove the machine from the truck or trailer and
fuel on the ground. If this is not possible, then refuel
the machine with a portable container, rather than
from a gasoline dispenser nozzle.

8. Keep the nozzle in contact with the rim of fuel tank
or container opening at all times until fueling is
complete. Do not use a nozzle lock-open device.

9. If fuel is spilled on clothing, change clothing
immediately and wash affected skin.

10. Replace gas cap and tighten securely.

B. REPLACING IN-LINE FUEL FILTER
ELEMENTS

The engine fuel filter should be replaced after every 500
hours of operation or annually, whichever occurs first. See
Figure 7-6.

1. Close the shut-off valve.

2. Remove and replace the engine fuel filter. Open the
fuel shut-off valve.

Figure 7-6. Fuel Filter

7.6 ENGINE AIR CLEANER

A. CLEANING AND/OR REPLACING AIR
CLEANER ELEMENT

For any air cleaner, the operating environment dictates
the air cleaner service periods. Inspect and clean the air
cleaner element after every 100 hours of operation or bi-
weekly, whichever occurs first and replace the element if
required.

- NOTE -

In extremely dusty conditions it may be necessary
to check the element once or twice daily to prevent
engine damage.

1. Release the two latches securing the air cleaner
cover to the air cleaner assembly and remove the
cover. Set aside.

2. Remove the air cleaner and inspect.

3. Clean or replace the air cleaner and foam
pre-cleaner as recommended by the engine
manufacturer.

4. Replace the air cleaner cover and be sure to snap
the two latches closed.

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 7

7.7 BATTERY

A WARNING

Lead-acid batteries produce flammable and
explosive gases. To avoid personal injury when
checking, testing or charging batteries, DO NOT
use smoking materials near batteries. Keep arcs,
sparks and flames away from batteries. Provide
proper ventilation and wear safety glasses.

A WARNING

A. CHARGING THE BATTERY

Refer to the battery charger’'s manual for specific
instructions.

Under normal conditions the engine’s alternator will have
no problem keeping a charge on the battery. If the battery
has been completely discharged for a long period of time,
the alternator may not be able to recharge the battery, and
a battery charger will be required.

DO NOT charge a frozen battery. It may explode and cause
injury. Let the battery warm before attaching a charger.

Whenever possible, remove the battery from the mower
before charging and make sure the electrolyte covers the
plates in all cells.

Battery posts, terminals, and related accessories
contain lead and lead compounds, chemicals
known to cause cancer and reproductive harm.
Wash hands after handling.

A WARNING

BATTERIES PRODUCE EXPLOSIVE GASES.
Charge the battery in a well ventilated space so
gases produced while charging can dissipate.

A WARNING

Electric storage battery fluid contains sulfuric
acid which is POISON and can cause SEVERE
CHEMICAL BURNS. Avoid contact of fluid with
eyes, skin, or clothing. Use proper protective gear
when handling batteries. DO NOT tip any battery
beyond 45° angle in any direction. If fluid contact
does occur, follow first aid suggestions below.

BATTERY ELECTROLYTE FIRST AID

External Contact — Flush with water.

Eyes — Flush with water for at least 15 minutes
and get medical attention immediately.

Internal — Drink large quantities of water. Follow
with Milk Of Magnesia, beaten egg, or vegetable
oil. Get medical attention immediately. In case of
internal contact, DO NOT give fluids that would
induce vomiting.

Charging rates between 3 and 50 amperes are satisfactory
if excessive gassing or spewing of electrolyte does not
occur or the battery does not feel excessively hot (over
125°F). If spewing or gassing occurs or the temperature
exceeds 125°F, the charging rate must be reduced or
temporarily stopped to permit cooling.

B. JUMP STARTING

1. The booster battery must be a 12 volt type. If a
vehicle is used for jump starting, it must have a
negative ground system.

2. When connecting the jumper cables, connect the
positive cable to the positive battery post, then
connect the negative cable to the negative battery
post.

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 7

7.8 DRIVE BELTS

All drive belts are spring-loaded and self-tensioning,
however after the first 2, 4, 8 and 10 hours of operation,

the belts should be checked for proper alignment and wear.

Thereafter, check the belts after every 40 hours of operation
or weekly, whichever occurs first.

- NOTE -

If you experience frequent belt wear or breakage,
see your authorized Scag service center for belt
adjustment.

7.9 CUTTER BLADES

A. BLADE INSPECTION

1. Remove the ignition key before servicing the blades.

2. Raise the mower deck to the highest position. Place
the lanyard pin in the highest cutting height position
to prevent the cutter deck from falling.

A WARNING

Always wear proper hand and eye protection when
working with cutter blades.

3. Check the cutter blades for straightness. If the cutter
blades appear bent, they will need to be replaced.

A WARNING

B. BLADE SHARPENING

- NOTE -

If possible, use a file to sharpen the blade. Using
a wheel grinder may burn the blade.

- NOTE -

DO NOT sharpen the blades beyond 1/3 of the
width of the blade. See Figure 7-7.

1. Sharpen the cutting edge at the same bevel as the
original. See Figure 7-7. Sharpen only the top of the
cutting edge to maintain sharpness.

N
S

Figure 7-7. Blade Sharpening

Angle Blade Back

X Must NOT Exceed
1/3 Blade Width
SGB033

2. Check the balance of the blade. If the blades are out
of balance, vibration and premature wear can occur.
See your authorized Scag dealer for blade balancing
or special tools, if you choose to balance your own
blades.

C. BLADE REPLACEMENT

Do not attempt to straighten a bent blade, and
never weld a broken or cracked blade. Always
replace it with a new blade to assure safety.

A WARNING

Always wear proper hand and eye protection when
working with cutter blades.

4. If a blade cutting edge is dull or nicked, it should be
sharpened. Remove the blades for sharpening. See
"Blade Replacement.”

- NOTE -

Keep the blades sharp. Cutting with dull blades not
only yields a poor mowing job, but slows the cutting
speed of the mower and causes extra wear on the
engine and the blade drive by pulling hard.

1. Remove the ignition key before replacing the blades.

2. Raise the mower deck to the highest position. Place
the lanyard pin in the highest cutting height position
to prevent the cutter deck from falling.

3. Secure the cutter blades to prevent them from
rotating, (use the optional Blade Buddy tool P/N
9212, to assist in securing the cutter blades), remove
the nut from the blade attaching bolt. Remove the
cutter blade, bolt and spacer from the spindle shaft.
See Figure 7-8.

Download from Www.Somanuals.com. All Manuals Search And Download.



S':AG Section 7

-NOTE - 7.10 TIRES
The front of the machine will have to be raised
slightly to remove the blade bolt from the cutter Check the tire pressures after every 8 hours of operation
spindle. or daily.
Caster Wheels 25 PSI

4. To install the new cutter blade, put the flat washer
onto the blade bolt and slide the bolt into the hole in
the cutter blade.

Drive Wheels 12 PSI

7.11 BODY, DECK, AND UPHOLSTERY

HEX NUT-TORQUE J

TO75LB-FTl Tﬂ ] | ACAUT'ON

| |
L 1 Do not wash any portion of the equipment while it
— is hot. Do not wash the engine; use compressed

SPINDLE air.

SHAFT CUTTER

DECK
ﬁ 1. After each use, wash the mower and cutter deck.
Use cold water and automotive cleaners. Do not use

pressure cleaners.
HEX HEAD .
BOLT / NUT 2. Do not spray electrical components.
SPINDLE 3. Use a mild soap solution or a vinyl/rubber cleaner to

ASSEMBLY clean the seat.

. ——CUTTERBLADE 4. Repair damaged metal surfaces using Scag touch-
SPACER up paint available from your authorized Scag dealer.

Wax the mower for maximum paint protection.
/? CUTTER
WASHER BLADE

HEX HEAD BOLT

Figure 7-8. Blade Replacement

- NOTE -
Be sure that the blade is installed with the lift wing
toward the top.
5. Install the spacer onto the blade bolt and insert the
bolt into the cutter spindle shaft.

6. Install the hex nut to the blade bolt at the top of the
cutter spindle. Secure the blades from rotating and
torque to 75 ft/Ibs. See Figure 7-8.

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 8 scns

ILLUSTRATED PARTS LIST
8.1 SCAG APPROVED ATTACHMENTS AND ACCESSORIES.

Attachments and accessories manufactured by companies other than Scag Power Equipment are not approved
for use on this machine.

Scag approved attachments and accessories:

* GC-STC-V, GC-STWC-61V (p/n 9057, p/n 9058)
* GC-STC-CSV, GC-STWC-CS61V (p/n 9061, p/n 9062)
* Mulch Plate (p/n 9286, 9287, 9288)

e Hurricane Mulch (p/n 9283, 9284, 9285)

e STC Hitch (p/n 9241)

e STC - Lights (p/n 9274)

e Tiger Striper (p/n 9269)

* GC-4D (p/n 9054)

* GC-F4 (p/n 9055)

* Soft Ride Seat (p/n 9291)

¢ Suspension Seat (p/n/ 9292)

* Blade Buddy (p/n 9212)

* Foldable ROPS Accessory (p/n 9512)

e Fixed ROPS Accessory (p/n 9506)

Download from Www.Somanuals.com. All Manuals Search And Download.



S':AG Section 8

48V & 52V CUTTER DECKS

55
64 60 62 61

14 g/ N

3 \\\@%

595866 63
56 >
e

STC 2006 CD4852 Rev.1
* 52" cutter deck has a notch for anti-scalp roller

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 8
48V & 52V CUTTER DECKS
ng' Part No. Description 48 | 52 ﬁ(e)f. Part No. Description 48 | 52
1 461854 Cutter Deck Velocity Plus X 51 43689 Idler Pivot X | X
461858 Cutter Deck Velocity Plus X 52 424322 Belt Cover (48V) X
2 43686 Boss, Spring Anchor X | X 424323 Belt Cover (52V) X
3 04019-04 Nut, 3/8-16 Serrated Flange X[ X 53 48926 Hub, Tapered 1-1/8" Bore X | X
4 481625-01 Wing Nut, 3/8-16 X | X 54 461946 Idler Arm X | X
5 481632 Anti-Scalp Wheel X | X 55 04001-172 Bolt, Hex Head 1/4-20 x 1” Grade 8 X | X
6 04003-26 Bolt, Carriage 3/8-16 x 4" X | X 56 483282 Pulley 4.75” X
7 422478 Bracket, Anti-Scalp Wheel X | X 483284 Pulley 5.35” X
8 04017-27 Bolt, Serrated Flange 3/8-16 x 1" X | X 57 424208 Turbo Baffle, Bolt On X | X
9 04043-06 Flatwasher, 5/8” Hardened X | X 58 451240 Push Arm Shaft X | X
10 04021-05 Locknut, 3/8-16 Center Lock X | X 59 461516 Push Arm (Includes 64,60,62) X | X
11 461844 Discharge Chute X 60 04020-16 Nut, 5/8-18 UNF X | X
461845 Discharge Chute X 61 04021-13 Nut, Elastic Stop 5/8-11 X | X
12 04001-11 Bolt, Hex Head 5/16-18 x 1-1/2", Rear | X | X 62 48763 Rod End, 5/8 Male RH Thread X | X
04001-12 Bolt, Hex Head 5/16-18 x 1-3/4”, Front [ X [ X 63 04001-79 Bolt, Hex Head 5/8-11 x 4-1/2” X | X
13 04021-10 Nut, Elastic Stop 5/16-18 X | X 64 48114-04 Grease Fitting, 90 Degree X | X
14 04020-09 Nut, 5/8-11 UNC X | X 65 483241 Belt, Cutter Deck Drive (48V) X
15 45944 Shaft, Roller X | X 483242 Belt, Cutter Deck Drive (52V) X
16 04001-41 Bolt, Hex Head 5/8-11 x 9-1/2” X | X 66 04001-09 Bolt, Hex Head 5/16-18 x 1" X | X
17 48038 Roller, Rear X | X 67 483378 Spring, Discharge Chute X | X
18 04001-154 Bolt, Hex Head 5/16-18 x 4-3/4” X | X 68 424173 Baffle Custom-Cut, 48V (3-Position) X
19 04063-08 Key, 1/4 x 1/4 x 2" X | X 424839 Baffle Custom-Cut, 48V (7-Position) X
20 483246 Spring, Idler LH X | X 424174 Baffle Weldment, 52V (3-Position) X
21 04043-04 Flatwasher, 3/8” X | X 424840 Baffle Custom-Cut, 52V (7-Position) X
22 04001-176 Bolt, Hex Head 5/16-18 x 1-3/4” Gr. 8 X | X 69 04003-23 Bolt, Carriage 3/8-16 x 1” X | X
23 04019-03 Nut, Serrated Flange 5/16-18 X | X 70 04021-22 Nut, Elastic Stop 5/16-18 Grade 8 X | X
24 04001-51 Bolt, Hex Head 3/8-16 x 3-3/4" X | X 71 04043-04 Flatwasher 3/8” X | X
25 48100-15 Bushing, .376 ID Qilite X | X 72 483239 Belt, RH Cutter Deck X
26 04030-03 Lockwasher 5/16” X | X 483240 Belt, RH Cutter Deck X
27 04040-15 Flatwasher 5/16” X | X 73 48181 Pulley, Idler 5” Dia. X | X
28 04001-136 Bolt, Hex Head 3/8-16 x 1-1/2" Gr. 8 X | X 74 483283 Pulley, Double Groove X
29 04021-09 Nut, Elastic Stop 3/8-16 X | X 483285 Pulley, Double Groove X
30 04001-31 Bolt, Hex Head 3/8-16 x 2-1/2" X | X 75 483167 Bolt, Special X | X
31 483247 Spring, Idler RH X | X 76 461929 Lever Assy., Deck Level X | X
32 424369 Bracket, Spring Anchor LH 48V X 77 04003-40 Bolt, Carriage 7/16-14 x 1-1/4” X | X
424409 Bracket, Spring Anchor LH 52V X 78 04040-11 Flatwasher, 7/16-.500 x 1.25 x .083" X | X
33 04110-03 U-Nut, 3/8-16 X | X 79 04021-11 Nut, Elastic Stop 7/16-14 X | X
34 461663 Spindle Assembly X[ X 80 424367 Dust Shield X | X
35 43589 Shaft, Spindle X[ X 81 04030-03 Lockwasher 3/8” X | X
36 481024 Seal Upper X[ X 82 424376 Bracket, Spring Anchor RH X
37 481022 Bearing Assembly X | X 424377 Bracket, Spring Anchor RH X
38 48114-04 Grease Fitting X[ X 83 04001-136 Bolt, Hex Head 3/8-16 x 1-1/2" Gr. 8 X | X
39 48677 Valve, Grease Relief X[ X 84 04001-19 Bolt, Hex Head 3/8-16 x 1" X | X
40 43644 Housing, Spindle X | X 85 04021-04 Nut, Center Lock 5/16-18 X | X
41 43312 Spacer, Outside X | X 86 483176 Wear Pad X | X
42 43296 Spacer, Inside X | X 87 43689 Idler Pivot X | X
43 481025 Seal, Lower X | X 88 04003-12 Bolt, Carriage 5/16-18 x 3/4” X | X
44 43297 Bushing, Bottom X | X 89 04040-04 Flatwasher, 5/16” X | X
45 481035 Nut, Special 1-1/16 - 18 X | X
46 43590 Spacer, Spindle X | X
47 482877 Cutter Blade 16.5” X
482878 Cutter Blade 18~ X
48 483210 Pulley, Idler 5" Dia. X | X
49 48224 Bearing X | X
50 461940 Idler Arm Assy. X | X

Download from Www.Somanuals.com. All Manuals Search And Download.




S':AG Section 8

61V CUTTER DECK

\
\ ;
N <
NS
-
7 |

o
&O
3
4/ < \6
\\
A

- 45

STWC 2006 CD61

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 8
61V CUTTER DECK
Ref. Part No. Description Ref. Part No. Description
No. No.
1 461862 Cutter Deck Velocity Plus 51 48181 Idler Pulley, 5” Dia.
2 43687 Boss, Spring Anchor 52 424575 Belt Cover (61V)
3 424371 Bracket, LH Spring Anchor 61V 53 48926 Hub, Tapered 1-1/8”" Bore
4 481625-01 Wing Nut, 3/8-16 54 483415 Idler Pulley, 3-1/2” Dia.
5 481632 Anti-Scalp Wheel 55 43689 Pivot, Idler
6 04003-26 Bolt, Carriage 3/8-16 x 4” 56 48224 Bearing
7 422478 Bracket, Anti-Scalp Wheel 57 424209 Turbo Baffle, Bolt On
8 04017-27 Bolt, Serrated Flange 3/8-16 x 1” 58 451240 Push Arm Shaft
9 04043-06 Flatwasher, 5/8” Hardened 59 461516 Push Arm (Includes 64,60,62)
10 04021-05 Locknut, 3/8-16 Center Lock 60 04020-16 Nut, 5/8-18 UNF
11 461846 Discharge Chute 61 04021-13 Nut, Elastic Stop 5/8-11
12 04001-11 Bolt, Hex Head 5/16-18 x 1-1/2", Rear 62 48763 Rod End, 5/8 Male RH Thread
04001-12 Bolt, Hex Head 5/16-18 x 1-3/4”, Front 63 04001-79 Bolt, Hex Head 5/8-11 x 4-1/2"
13 04021-10 Nut, Elastic Stop 5/16-18 64 48114-04 Grease Fitting, 90 Degree
14 04020-09 Nut, 5/8-11 UNC 65 483243 Belt, Deck Drive 61V
15 45944 Shaft, Roller 66 04001-09 Bolt, Hex Head 5/16-18 x 1”
16 04001-41 Bolt, Hex Head 5/8-11 x 9-1/2” 67 483185 Spring, Discharge Chute
17 48038 Roller, Rear 68 424164 Baffle Custom-Cut, 61V (3-Position)
18 04001-154 Bolt, Hex Head 5/16-18 x 4-3/4” 424841 Baffle Custom-Cut, 61V (7-Position)
19 04063-08 Key, 1/4 x 1/4 x 2" 69 04003-23 Bolt, Carriage 3/8-16 x 1"
20 483246 Spring, LH Deck Drive 70 04041-07 Flatwasher, 3/8-.391 x .938 x .105"
21 04043-04 Flatwasher, 3/8” - .938 x .391 x .105" 71 04001-77 Bolt, Hex Head 3/8-16 X 3-1/2"
22 04001-176 Bolt, Hex Head 5/16-18 x 1-3/4” Grade 8 72 483157 Belt, Deck Drive RH
23 04019-03 Nut, Serrated Flange 5/16-18 73 482295 Wheel, Anti Scalp
24 04001-172 Bolt, Hex Head 1/4-20 x 1” Grade 8 74 45944 Roller Shaft
25 48100-15 Bushing, .376 ID Oilite 75 483167 Bolt, Special
26 04030-03 Lockwasher 5/16” 76 04003-40 Bolt, Carriage 7/16-14 x 1-1/4”
27 04040-15 Flatwasher 5/16” 77 461929 Lever Assy., Deck Level
28 483703 Spring, RH Deck Drive 78 04001-136 Bolt, Hex Head 3/8-16 x 1-1/2" Gr.8
29 04021-09 Nut, Elastic Stop 3/8-16 79 04001-19 Bolt, Hex Head 3/8-16 x 1”
30 461940 Idler Arm Assembly, LH Drive 80 04019-04 Nut, Serrated Flange 3/8-16
31 461946 Ider Arm Assembly, RH Drive 81 04030-04 Lockwasher, 5/16”
32 483286 Pulley, Tapered Bore 6.33” Dia. 82 43689 Pivot, Idler Short
33 04110-03 U-Nut, 3/8-16 83 04003-12 Bolt, Carr. 5/16-18 x 3/4”
34 461663 Spindle Assembly 84 483176 Wear Pad
35 43589 Shaft, Spindle 85 04040-04 Flatwasher, 5/16-.344 x .688 x .065"
36 481024 Seal Upper 86 04021-04 Nut, Center Lock 5/16”
37 481022 Bearing Assembly 87 04001-19 Bolt, Hex Head 3/8-16 x 1”
38 48114-04 Grease Fitting 88 04001-31 Bolt, Hex Head 3/8-16 x 2-1/2”
39 48677 Valve, Grease Relief 89 04021-11 Nut, Elastic Stop 7/16-14
40 43644 Housing, Spindle 90 04040-11 Flatwasher, 7/16-.500 x 1.250 x .083"
41 43312 Spacer, Outside 91 04001-46 Bolt, Hex Head 3/8-16 x 2-1/4”
42 43296 Spacer, Inside 92 04001-54 Bolt, Hex Head 3/8-16 x 3"
43 481025 Seal, Lower 93 04021-09 Nut, Elastic Stop 3/8-16
44 43297 Bushing, Bottom 94 483287 Pulley, Double Groove 6.33" Dia.
45 481035 Nut, Special 1-1/16 - 18
46 43590 Spacer, Spindle
47 482879 Cutter Blade 21"
48 483287 Pulley, Double Groove 6.33” Dia.
49 424367 Dust Shield
50 483210 Idler Pulley, 5” Dia.

Download from Www.Somanuals.com. All Manuals Search And Download.




Section 8

CUTTER DECK CONTROLS

CUTTER DECK

Download from Www.Somanuals.com. All Manuals Search And Download.

STC 2006 CDC



Section 8
CUTTER DECK CONTROLS

Ref. -

No. Part No. Description

1 482624 Rod, Deck Lift Linkage

2 04020-28 Nut, Jam 1/2-20 LH Thread

3 481766 Rod End, 1/2-20 Female Thread

4 04050-10 Retaining Ring, 1/2” External “E”

5 483062 Slide, Deck Height Adjust

6 43487 Pin, Deck Lift

7 423463 Bracket, Cutting Height Adjustment

8 04001-22 Bolt, Hex Head 3/8-16 x 2-3/4”

9 43668 Bushing .502" OD

10 04021-09 Nut, Elastic Stop 3/8-16

11 461874 Lever, Deck Latch

12 422346 Slide, Cutting Height

13 04014-03 Screw, Cap 5/16-18 x 3" FHHS

14 422381 Guide, Short

15 04003-04 Bolt, Carriage 5/16-18 x 1”

16 422380 Guide, Long

17 483177 Spring, Helper

18 04021-05 Nut, 3/8-16 Center Lock

19 04040-09 Flatwasher, 5/8-.656 x 1.312 x .095"

20 04019-04 Nut, 3/8-16 Serr. Flange

21 04001-32 Bolt, Hex Head 3/8-16 x 1-1/4”

22 43678 Swivel Joint LH

23 04061-07 Cotter Pin, 3/16 x 1”

24 04019-04 Nut, Serr. Flange 3/8-16

25 04001-20 Bolt, Hex Head 3/8-16 x 1-1/2"

26 04019-04 Nut, Serr. Flange 3/8-16

27 04021-09 Nut, Elastic Stop 3/8-16

28 48540 Chain

29 48114-04 Grease Fitting, 1/4-28 Self Tap

30 483181 Torsion Spring

31 461929 Lever Assy., Deck Level

32 04004-45 Stud, 1/2-13 x 20"

33 04067-09 Pin
481547 Lanyard

34 04020-09 Nut, 5/8-11 UNC

35 43679 Swivel Joint RH

36 04001-155 Bolt, Hex Head 1/2-13 x 5”

37 481765 Rod End, 1/2-20 Female RH Thread

38 04001-77 Bolt, Hex Head 3/8-16 x 3-1/2"

39 43572 Spacer

40 04021-02 Locknut, 1/4-20

41 43630 Spacer

42 04020-27 Nut, 1/2-20 UNF-2B

43 04021-10 Nut, Elastic Stop 5/16-18

44 45904 Lift Bellcrank Weldment, LH Rear
45905 Lift Bellcrank Weldment, RH Rear
04041-14 Flatwasher, 1.0-1.062 x 1.5 x .048"
04050-08 Retaining Ring, 1” ext.

45 04062-04 Hair Pin Cotter, .177 x 3-1/4”

46 481477 Grip, Deck Latch Lever

Download from Www.Somanuals.com. All Manuals Search And Download.



S':AG Section 8

SHEET METAL COMPONENTS

33 F\j 33

STC 2008 BSMC

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 8
SHEET METAL COMPONENTS
Ref. Part No. Description Ref. Part No. Description
No. No.
1 461918 Main Frame Assembly w/decals 41 424112 Bracket, Hour Meter
2 04001-73 Bolt, Hex Head 5/16-18 x 3-3/4" 42 482622 Seal
3 482632 Cushion, Back 43 04001-32 Bolt, Hex Head 3/8-16 x 1-1/4"
4 04019-04 Nut, Serr. Flange 3/8-16 44 482621 Roller Bearing
5 461989 Plate, Seat Mounting w/decals 45 48114-04 Fitting, Grease
6 482111 Cushion, Lower Seat 46 423575 Mounting Bracket, Oil Tank
7 43462 Pin Retainer, Spring 47 423764 Mounting Bracket, Fuel Tank
8 481389 Spring 48 482633 Seat Pan
9 ki Battery (not available through Scag) 49 43584 Spacer, Caster Wheel
10 423571 Battery Cover 50 04001-28 Bolt, Hex Head 7/16-14 x 1-1/4"
11 482553 Battery Hold Down Pad 51 04021-11 Nut, Elastic Stop 7/16-14
12 04003-12 Bolt, Carr. 5/16-18 x 3/4” 52 04030-05 Lockwasher, 7/16"
13 423556 Battery Box 53 04030-04 Lockwasher. 3/8" Spring
14 04060-01 Roll Pin, Spring 5/32 x 3/4” 54 04110-03 U-Nut, 3/8-16
15 04019-03 Nut, Serr. Flange 5/16-18 55 04003-04 Bolt, Carriage 5/16-18 x 1"
16 04001-19 Bolt, Hex Head 3/8-16 x 1" 56 423912 Bracket, Fuel Valve
17 482552 Pad, Rubber 57 04021-05 Locknut, 3/8-16 Center Lock
18 04001-59 Bolt, Hex Head 1/4-20 x 1-1/4” 58 483371 Spring, Seat Latch
19 04019-02 Nut, Serr. Flange 1/4-20 59 451897 Seat Latch Weldment
20 451896 Seat Base Support 60 04001-100 Bolt, Hex Head 3/8-16 x 6”
21 04021-10 Nut, Elastic Stop 5/16-18 61 482625 Rim 48" & 52" (Includes ltem 45)
22 483385 Seat Assembly w/ adj. rails 482620 Rim 61" (Includes Item 45)
23 482108 Arm Pad, RH 62 481613 Tire, 13 x 5.0-6 Smooth (48" & 527)
482110 Bracket, Armrest RH 482619 Tire, 13 x 6.5-6 Smooth (61")
24 482107 Arm Pad, LH 63 483736 Seat Assembly w/Adjustable Rails
482109 Bracket, Armrest LH 64 483544 Cushion, Back
25 482183 Channel, Armrest 65 483545 Cushion, Lower Seat
26 423557 Footplate 66 483549 Armrest Kit
27 04021-09 Nut, Elastic Stop 3/8-16 67 482635 Seat Adjustment Track Set
28 04001-19 Bolt, Hex Head 3/8-16 x 1"
29 48566 Cable, Seat Stop
30 451826 Weldment, Caster Support (48” & 52")
451827 Weldment, Caster Support (61”)
31 481559 Cap, Grease
32 04021-20 Nut, Elastic Stop 1.0"-14
33 48668 Bearing Set
34 482028-01 Plug, 1/4-28
35 481025 Seal, 2.0" OD x 1.625" ID
36 04021-07 Nut, Elastic Stop 1/2-13
37 451471 Yoke, Front Caster Wheel
451658 Yoke, Front Caster Wheel (61")
38 04001-134 Bolt, Hex Head 1/2-13 x 7-1/2"
04001-167 Bolt, Hex Head 1/2-13 x 9-1/2" (61”")
39 43581 Sleeve - 48" & 52"
43583 Sleeve - 61"
40 482503 Caster Wheel Assembly
482504 Caster Wheel Assembly (61”)

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 8

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 8
STC FIXED ROLL-OVER PROTECTION SYSTEM
Ref. -
No. Part No. Description
1 9506 STC Fixed ROPS Accessory (incl. all items listed)
2 04001-145 Bolt, Hex Head 1/2-13 x 3-1/2"
3 04021-19 Nut, Center Lock 1/2-13
4 483412 Retractable Seat Belt
5 04040-13 Flatwasher, 1/2-.562 x 1.375 x .109"
6 461990 Seat Hardware Kit, STC
7 483451 Bracket
8 483412 Retractable Seat Belt (Seat with Black Armrest)
461990 Hardware Package, Seat Belt Mounting

Download from Www.Somanuals.com. All Manuals Search And Download.



S':AG Section 8

STC FOLDABLE ROLL-OVER PROTECTION SYSTEM

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 8
STC FOLDABLE ROLL-OVER PROTECTION SYSTEM
Ref. -
No. Part No. Description
1 9512 STC Foldable ROPS Accessory (incl. all items listed)
2 04001-145 Bolt, Hex Head 1/2-13 x 3-1/2"
3 04021-19 Nut, Center Lock 1/2-13
4 483412 Retractable Seat Belt
5 04040-13 Flatwasher, 1/2-.562 x 1.375 x .109"
6 481625-03 Thumb Screw, 5/16-18 NC x 3/4”
7 04062-06 Hair Pin, Cotter
8 483262 Pin
9 04021-19 Nut, Center Lock 1/2-13
10 424407 Bracket, Stop
11 04001-145 Bolt, Hex Head 1/2-13 x 3-1/2"
12 461990 Seat Hardware Kit, STC
13 483451 Bracket
14 483412 Retractable Seat Belt (Seat with Black Armrest)
461990 Hardware Package, Seat Belt Mounting

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 8

DRIVE SYSTEM COMPONENTS

Download from Www.Somanuals.com. All Manuals Search And Download.

STC 2005 DSC



Section 8
DRIVE SYSTEM COMPONENTS
Ref. -
No. Part No. Description
1 04021-09 Nut, Elastic Stop 3/8-16
2 04019-04 Nut, Serrated Flange 3/8-16
3 483087 Spring, Pump Idler
4 43286 Spacer
5 04001-22 Bolt, Hex Head 3/8-16 x 2-3/4"
6 461603 Idler Arm Assy., Pump Drive
7 04063-14 Key, 5 x 5 x 25mm
8 483172 Belt, Transmission
9 483415 Pulley, 3-1/2" Dia. Idler
10 04043-04 Flatwasher, 3/8-.391 x .938 x .105"
11 482744 Pulley, 5.75" OD Taper Bore
12 482085 Hub, Tapered, 15mm Bore
13 04001-45 Bolt, 3/8-16 x 2"
14 43503 Pivot, Idler
15 48224 Bearing
16 04001-172 Bolt, Hex Head 1/4-20 x 1” Grade 8
17 04001-31 Bolt, Hex Head 3/8-16 x 2-1/2"
18 04001-20 Bolt, Hex Head 3/8-16 x 1-1/2"
19 483081 Pulley, 5.75" Dia. - 1.125" Bore
20 421203 Clamp Plate
21 04017-05 Hex Head Capscrew, 1/4-20 x 3/4”
22 422969 Control Lever, Pump
23 04017-05 Hex Head Capscrew, 1/4-20 x 3/4”
24 04030-02 Lockwasher, 1/4”
25 48829 Block, Pump Control
26 04060-06 Roll Pin
27 04001-136 Bolt, Hex Head 3/8-16 x 1-1/2" Grade 8
28 04019-04 Nut, Serr. Flange 3/8-16
29 04001-136 Bolt, Hex Head 3/8-16 x 1-1/2" Grade 8
30 424137 Bracket
31 04001-19 Bolt, Hex Head 3/8-16 x 1”
32 483215 Pulley, 5" Dia. Idler

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 8

ENGINE & ATTACHING PARTS

2008 STC EAPBS

52
Download from Www.Somanuals.com. All Manuals Search And Download.



Section 8
ENGINE AND ATTACHING PARTS
Ref. Part
No. No. Description
1 483439 Engine, Briggs & Stratton 26hp ELS
483401 Engine, Briggs & Stratton 23hp Vanguard
483685 Engine, Kohler Command 25hp
2 423770 Bumper, Rear
3 424107 Shield, Rear (48" & 52”)
41031 Weight, Rear Shield (61" Only)
4 04019-04 Nut, Serr. Flange 3/8-16
5 482510 Extension, Oil Drain 3.3”
6 04003-23 Bolt, Carr. 3/8-16 x 1”
7 04104-01 Bolt, 3/8-16 x 1" Torx
8 483288 Muffler, Briggs & Stratton 26ELS
483416 Muffler, Briggs & Stratton 23hp Vanguard
483266 Muffler, Kohler
9 424133 Bracket, Muffler
10 423555 Plate, Skid
11 04001-11 Bolt, Hex Head 5/16-18 x 1-1/2"
12 04001-19 Bolt, Hex Head 3/8-16 x 1"
13  04011-12 Screw, Hex Head 5/16-18 x 3/4” Self Tap
14  483280-01 Tubing, Oil Drain 1/2” x 8”
15 04003-31 Bolt, Carr. 3/8-16 x 3/4”
16 04019-03 Nut, Serr. Flange 5/16-18
17 424415 Guard, Carb Inlet

Download from Www.SomanuaIs.com.:JXII7Manuals Search And Download.




Section 8

STEERING COMPONENTS

Download from Www.Somanuals.com. All Manuals Search And Download.

STC 2002 SSC



Section 8
STEERING COMPONENTS
Ref. .
No. Part No. Description
1 482340 Grip, Control Lever
2 461386 Handle Bar (Includes item 1)
3 04001-32 Bolt, Hex Head 3/8-16 x 1-1/4"
4 04030-04 Lockwasher, 3/8”
5 04041-07 Flatwasher, 3/8-.391 x .938 x .105"
6 04040-15 Flatwasher, 5/16-.375 x .875 x .083"
7 04060-01 Roll Pin, Spring 5/32 x 3/4"
8 422372 Bar, Control Lever
9 04021-09 Nut, Elastic Stop 3/8-16
10 482330 Rod End, 3/8-24 RH Female
11 04020-14 Nut, 3/8-24 RH Thread
12 482623 Rod, Pump Control Linkage
13 04020-17 Nut, 3/8-24 UNF-2B LH Thread
14 482331 Rod End, 3/8-24 LH Thread
15 43477 Pin Retainer
16 04001-20 Bolt, Hex Head 3/8-16 x 1-1/2”
17 04001-12 Bolt, Hex Head 5/16-18 x 1-3/4"
18 43602 Spacer, Pump Dampener
19 423599 Plate, Control Lever
20 04001-17 Bolt, Hex Head 5/16-18 x 2"
21 *482452 Gas Damper
*482794 Gas Damper
22 04001-19 Bolt, Hex Head 3/8-16 x 1"
23 482099 Block, Clamping
24 04003-12 Bolt, Carriage, 5/16-18 x 3/4”
25 461770 Control Plate - LH (Includes Decal)
461771 Control Plate - RH (Includes Decal)
26 04019-03 Nut, Serr., Flange, 5/16-18
27 04021-08 Nut, Elastic Stop 1/4-20
28 04001-18 Bolt, Hex Head 3/8-16 x 3/4”
29 43616 Shaft, Steering Control
30 04021-10 Nut, Elastic Stop 5/16-18
31 48114-04 Grease Fitting, 1/4-28 Self Tap
32 43559 Spacer, Control
33 49574 Control Lever Assy RH (Includes 31 & 35)
49573 Control Lever Assy LH (Includes 31 & 35)
34 04021-10 Nut, Elastic Stop 5/16-18
35 48100-06 Bushing
36 04041-08 Flatwasher, 1-1/4 x 49/64 x 16 Ga.
37 04050-02 Retaining Ring, 3/4” Ext.
38 423057 Bracket, Switch Actuator
39 04017-16 Bolt, Hex Serr. Flange 5/16-18 x 3/4”
40 04003-02 Bolt, Carr. 1/4-20 x 3/4”
41 45918 Bracket, Control Return
42 481389 Spring
43 43477 Pin Retainer

* Indentify the Gas Damper installed using the colored print and part number labeled on the Gas Damper. See Figure Below.

482452 - Damper (orange colored print)
482794 - Damper (Iilue colored print)

©] O

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 8

BRAKE COMPONENTS

31 11 3

15 14 13 12

STC 2002 BSC

56
Download from Www.Somanuals.com. All Manuals Search And Download.

AN
\ %/ J ] [N o
C NN

\ A\ ® @
\ 5 ,
/@NWW||1//// \ Mo Rvaw\\ Qu\\mmMHHHHMWKN



Section 8
BRAKE COMPONENTS
Ref. -
No. Part No. Description
1 04019-06 Nut, Serr. Flange 1/2-13
2 48807 Spring
3 04001-08 Bolt, Hex Head 5/16-18 x 3/4”
4 04001-163 Bolt, Hex Head 1/2-13 x 3-3/4”
5 04001-52 Bolt, Hex Head 1/2-13 x 2-1/2"
6 04021-19 Nut, 1/2-13 Center Lock
7 483190 Wheel Motor, Hydro-Gear
8 04063-25 Key, Woodruff 5/16 x 1”
9 461438 Wheel Hub Assembly
10 483644 Brake Band Assembly
11 482061 Bushing, Self Align
12 48680 Nut, Hex Castle 1.0-20 UNEF
13 04061-06 Cotter Pin, 9/64 x 1-1/2”
14 04028-02 Lug Nut, 1/2-20
15 482044 (48" & 52”") Wheel Assembly 23 x 9.5-12
481850 (61") Wheel Assembly 24 x 12-12
481659 (48" & 52”") Rim
481851 (61") Rim
482194 (48" & 52") Tire 23 x 9.5-12
481852 (61") Tire 24 x 12-12
16 04004-46 Brake Rod Stud, 3/8-24 x 8.125"
17 04020-14 Nut, 3/8-24 UNF
18 423279 Plate Weldment, Motor Backing
19 04064-16 Clevis Pin, 3/8 x 1.93”
20 04069-01 Pin, Rue Cotter 3/8" Dia.
21 451970 Brake Linkage LH
451971 Brake Linkage RH
22 48114-04 Grease Fitting, 1/4-28
23 04020-25 Nut, 3/8-24 UNF
24 04050-01 Retaining Ring, .625" Ext.
25 04021-10 Nut, Elastic Stop 5/16-18
26 04041-07 Flatwasher, 3/8-.391 x .938 x .105"
27 04001-187 Bolt, Hex Head 1/2-13 x 2-1/2" Grade 8
28 04001-166 Bolt, Hex Head 3/8-24 x 3-3/4”
29 04061-02 Cotter Pin, 3/32 x 3/4”
30 04001-20 Bolt, Hex Head 3/8-16 x 1-1/2”
31 451463 Brake Shaft
32 04021-09 Nut, Elastic Stop 3/8-16
33 48544 Rod End, 3/8-24 LH Thread
34 04064-02 Clevis Pin, 3/8 x 1.06"
35 48343-04 Clevis, 3/8-24
36 482102 Grip, Brake Lever
37 04019-04 Nut, Serr. Flange 3/8-16
38 461509 Brake Lever (includes item 36)
39 04001-22 Bolt, Hex Head 3/8-16 x 2-3/4”
40 04020-17 Nut, 3/8-24 UNF-2B LH Thread
41 422483 Lever, Brake
42 45974 Shaft Weldment, Pivot
43 43495 Pin, Pivot
44 04008-01 Bolt, Serr. Flange 1/2-20 x 4.563”

Download from Www.Somanuals.com. All Manuals Search And Download.



S':AG Section 8

FUEL AND HYDRAULIC SYSTEM

SN\
(B
3?!’)

0.
6 \\?\38
26—, T
\\\
43—'% é<—57 )
e

el
48 47 49 STC 2007 FHS

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 8
FUEL AND HYDRAULIC SYSTEM
Ref. Part No. Description Ref. Part No. Description
No. No.
1 482643 Pump, BDP-10A-316 (LH) 36 48136-13 Clamp, .69" Max. / .25" Min. Dia.
482644 Pump, BDP-10A-419 (RH) 37 482800-02 Fitting, 9/16" O-Ring x 3/8" Hose
2 482266-01 Elbow, 90 Degree 9/16" O-Ring x 3/8" Hose 38 04019-03 Nut, Serr. Flange 5/16-18
3 48572-02 Fitting, 1/2” JIC x 5/8" O-Ring 39 04041-07 Flatwasher, 3/8-.391 x .938 x .105"
4 48811 Hose, 3/8" Pushlock (Specify length) 40 48462-01 Oil Filter
5 482573 Bushing 41 482798 Filter Head Assembly
6 482574 Fitting 42 482800-01 Fitting, 3/4" O-Ring x 3/8" Hose
7 482266-01 Elbow, 90 Degree 9/16" O-Ring x 3/8" Hose 43 48604-03 Plug, 9/16-18 O-Ring
8 48136-13 Hose Clamp, .69" Dia. 44 482557 Hose, Filter Inlet
9 482548 Hose Assembly 45 461969 Fuel Tank RH
10 04060-06 Roll Pin 46 482547 Cap, Fuel Tank (incl. item #53)
11 48572-04 Fitting, 1/2” JIC x 1/2” O-Ring 47 48309 Tank Bushing
12 48603-06 O-Ring 48 483748 Elbow, 90 Degree
13 04001-20 Bolt, Hex Head 3/8-16 x 1-1/2" 49 461476 Fuel Tank LH
14 04017-07 Bolt, Hex Head 1/4-20 x 1-1/4” 50 48811 Hose, 3/8" Pushlock 15” Long
15 04030-02 Lockwasher 51 04001-17 Bolt, Hex Head 5/16-18 x 2"
16 04021-09 Nut, Elastic Stop 3/8-16 52 04010-10 Screw, 1/4-20 x 2"
17 422969 Control Lever 53 482774 Gasket, Gas Tank Cap
18 04001-08 Bolt, Hex Head 5/16-18 x 3/4” 54 * Fuel Filter
19 04030-03 Lockwasher, 5/16" 55 482605 Hose Assembly
20 04040-15 Flatwasher, 5/16-.375 x .875 x .083 56 04001-11 Bolt, Hex Head 5/16-18 x 1-1/2"
21 481164 Cap, Hydraulic Tank 57 482802 Nipple, Oil Filter 1.0-12 UNF-2A x 1-1/4”
22 481507 Insert, Filler Neck 58 48603-02 O-Ring, 3/4”
23 48829 Control Block 59 483190 Wheel Motor, Hydro-Gear
24 421203 Clamp Plate
25 461479 Hydraulic Tank Assembly w/Fittings
26 48603-06 O-Ring, 9/16”
27 482277 Tee Fitting, O-Ring to Barb
28 48136-13 Clamp, .69" Max. / .25" Min. Dia.
29 482571 Bushing
30 482572 Elbow, 0.38" Hose
31 48136-13 Clamp
32 483617 Fuel Hose, 1/4" ID Non-Perm.
33 423912 Bracket Fuel Valve
34 48059-01 Clamp, Fuel Hose 1/4" Hose ID
35 482212 Valve, Fuel Shutoff

** Available through the individual engine manufacturer.

Download from Www.Somanuals.com. All Manuals Search And Download.



S':AG Section 8

ELECTRICAL SYSTEM

/

STC 2005 ESKA

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 8
ELECTRICAL SYSTEM
Ref. -
No. Part No. Description
1 483355 Hourmeter
2 48298 Fuse, 20 amp
3 483366 Key, Ignition
462069 Key Assembly w/Fob
4 48017-04 Nut, Hex 5/8-32
5 48017-03 Lockwasher, 5/8” Internal
6 461660 Electric PTO Clutch GT3.5
7 48798 Switch, Ignition
8 483162 Switch, PTO
9 483013 Relay
10 04031-01 Lockwasher, #10 External Tooth
11 04020-01 Nut, Hex #10-32
12 481637 Switch, N/O
13 461768 Panel, Instrument
14 482032 Choke Control - Briggs & Stratton
481544 Choke Control - Kohler
15 482032 Throttle Control
16 481638 Switch, Seat
17 483029 Module, Interlock
18 04010-01 Screw, #10-32 x .5” Phillips Head
19 483420 Battery, 330CCA (Not Available Through Scag)
20 04001-44 Bolt, Hex Head 1/4-20 x .5”
21 04020-02 Nut, Hex 1/4-20
22 48029-15 Cable, Battery Black (negative)
23 48029-12 Cable, Battery Red (positive)
24 483618 Wiring Harness, Main
25 483081 Pulley, 5.45" OD x 1.125" Bore
26 04021-10 Nut, Elastic Stop 5/16-18 Key
27 424112 Mounting Bracket, Hour Meter
28 04010-11 Screw, #10-32 x 1.5” Phillips Head
29 482836 Adaptor, Wiring Harness - Briggs & Stratton
482094 Adaptor, Wiring Harness - Kohler
30 04063-23 Key, 1/4 x 1/4 x 3-1/4”
31 04041-28 Flatwasher, 7/16-.469 x 1-3/4" x 1/4”
32 04030-05 Lockwasher, 7/16”
33 04001-101 Bolt, Hex Head 7/16-20 x 2-1/2" UNF
34 04010-12 Screw, #10-32 x 3/4”
35 04001-08 Bolt, Hex Head 5/16-18 x 3/4”
36 04030-03 Lockwasher, 5/16"
37 04040-15 Flatwasher, 5/16-.375 x .875 x .083"
38 423909 Backing Plate
39 481716 Rubber Pad, Clutch Stop
40 422534 Plate, Backing
41 48030-09 Clamp
42 483629 Fuse Holder
43 483571 Cover, Sealed Double
44 482588 Clip, Wire
45 483642 Double Fuse Assembly, Sealed (incl. items 2, 42, 43, 44)

Download from Www.Somanuals.com. All Manuals Search And Download.



S':AG Section 8

BDP-10A HYDRAULIC PUMP ASSEMBLY

PORT "A"
SIDE

g PORT "B"
o |10 SIDE

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 8
BDP-10A HYDRAULIC PUMP ASSEMBLY
Ref. -
No. Part No. Description
1 HG 70516 Housing Kit
2 HG 70573 End Cap Kit
3 HG 50641 Straight Headless Pin
4 HG 50969 Hex Flange Bolt, M8-1.25 x 60mm
5 HG 51232 Housing O-Ring
6 HG 2513027 Charge Pump Kit
7 HG 50273 Gerotor Assembly
8 HG 9004101-1340 O-Ring
9 HG 50095 Socket Head Screw, M6 x 1.0-20mm
10 HG 2513030 Bypass Valve Kit
11 HG 70521 Pumpshaft Kit
12 HG 50315 Ball Bearing, 17 x 40 x 12mm
13 HG 51161 Lip Seal
14 HG 50329 Retaining Ring
15 HG 50951 Spacer
16 HG 70331 Cylinder Block Kit
17 HG 2003014 Block Spring
18 HG 2003017 Block Thrust Washer
19 HG 51444 Valve Plate
20 HG 2003087 Swash Plate
21 HG 50551 Ball Thrust Bearing
22 HG 2003005 Trunnion Arm
23 HG 2000015 Slot Guide
24 HG 2510062 Check Valve Kit (.024" Orifice) port “A” on Left Hand Pump, port “B” on Right Hand Pump
25 HG 70403 Charge Relief Kit
26 HG 2513043 Trunnion Seal with Retainer
27 HG 9005110-4400 Straight Thread Plug
28 HG 50408 Straight Headless Pin
29 HG 70525 Overhaul Seal Kit
30 HG 70589 System Check Relief Kit, port “B” on Left Hand Pump, port “A” on Right Hand Pump

Download from Www.Somanuals.com. All Manuals Search And Download.



S':AG Section 8

REPLACEMENT DECALS AND INFORMATION PLATES

A DANGER AWARNING
E“:&‘ SPINNING BLADES ROTATING BLADES AND BELTS
ID@ KEEP CLEAR . §x:: :Ekb$ﬁ2 & dheongoge blode
clutcl efore servici
BLADE CONTACT & THROWN :::::‘.—’::i:’&i?f::::é?.ﬁéiﬁi":ﬁh.-ng
é@. OBJECTS CAN INJURE DO NOT OPERATE UNLESS GRASS
\ ) CATCHER, MULCHING KIT OR
1 \DISCHARGE CHUTE IS INSTALLED) »

~

MANUFACTURED UNDER ONE OR MORE
OF THE FOLLOWING PATENTS:
4,487,006  4,885903 4,920,733 4,967,543
/
5

OFF

LH RH
TANK @TANK

FUEL VALVE s

4,991,382 4,998,948 5,042,239 5,117,617
5,133,176 5,826,416 5,832,708 5,865,018
6,192,666 6,766,633 6,892,519 6,996,962
7,065,946 7,197,863

PATENTS PENDING

11

FORWARD R

Heavy-Duty T s

. | Commercial

THIS MOWER INCLUDES Al
ROLL OVER PROTECTION
SYSTEM THAT MUST

WAR N I N G BE INSTALLED PRIOR
TO MOWER OPERATION.

F REVERSE

3 | INSTALL BELT COVER BEFORE -
@ OPERATING MACHINE 4
" READ OPERATOR'S MANUAL 483402
9 ( CUTTING ) CUTTING

HEIGHT HEIGHT

PUSH IN TO
DISENGAGE - 5 -l

.ISTART 1= 4 1/2m

PULL oUT

SCAG i

POWER EQUIPHENT m4 /4w
CHOKE I~ el ‘@ 3 3/4m

., . g =5 1/2
o O w2 3 m

m? 3/4m

2 1/4m

T 1/2m

m] /4w
BOTTOM ROW TOP ROW
OF HOLES OF HOLES
482566 12 482543 18

STC 2008 RDP1

Download from Www.Somanuals.com. All Manuals Search And Download.



Section 8
REPLACEMENT DECALS AND INFORMATION PLATES

Ref. -
No. Part No. Description
1 483407 Decal, Danger-Spinning Blades
2 483406 Decal, Warning-Rotating Blades
3 483199 Decal, 48V

483200 Decal, 52V

483201 Decal, 61V
4 483158 Decal, ROPS
5 483044 Decal, Patents
6 482100 Decal, Traction Control
7 481971 Decal, Heavy Duty Commercial
8 48404 Decal, Metalcraft - Made in USA
9 483402 Decal, Belt Cover
10 482982 Decal, Instrument Panel
11 482835 Decal, Fuel Valve Position
12 482566 Decal, Cutting Height Bottom Row of Holes
13 482578 Decal, Tiger Cub
14 482709 Decal, Seat Support
15 482579 Decal, Rear Bumper
16 482166 Decal, Front Footplate
17 483405 Decal, Discharge Chute
18 482549 Decal, Cutting Height Top Row of Holes
** 461983 Spanish Decal Kit, STC / STWC (not shown)

(" IMPORTANT ADJUSTMENT PROCEDURES )

READ OPERATOR”S MANUAL FOR MORE DETAILS sm
Check tlre pressure - (Drive tlres-12 psl)
- (Caster tires-25 psi)
NEUTRAL ADJUSTMENT
49257

Tger;,,

Loosen jam nuts
Rotate turnbuckle

With an operator In the seat, engine running, control

15

Lever In neutral and the Ear\klng brake disengaged -
adjust control Linkage. oosen jam nuts. If wheel

rotates forward, adjust turnbuckle CW. If wheel
rotates rearyard, adjust turnbuckle CCW. Adjust until
drlve wheel stops turning. Tighten jam nuts. Repeat
procedure until proper Neutral Adjustment is obtained.
TRACKING ADJUSTMENT
If the machine pulls to the r‘l'Yht, adjust LH control
Linkage CN to slow Left wheel. If the machine pulls to

the Lleft ad{ust. RH control Llnkage CHN to slow right
wheel. n:

ReadJust neutral If necessary.

FREE WHEEL OPERATION

To move machlne wlthout running the englne, rotate
both dump valves Located at the LH side of the pumps
CCH 1/2 turn to ”freewheel” positions. Return dump

valves to or‘lﬂggl. posltlon to operate the mower.

cause Lleaks in the
system.

ten to 7-10 ft-Llbs.

HYDRAULIC FLUID LEVEL TNPORTANT
Check hydraulic fluid Level Do not overfill. Room
while fluid is cool. Fluid for hot fluld expansion
l.evFeLHsn?uLd bekaFlbLeLLowl t':’P must be allowed or §
0 er neck. Wit LEi ;

SAE 20§50 motor oil only. || sauce Leats in the °

G@

482166) 16

\_ 42703 )/
14

A WARN NG

KIT, OR ENTIRE GRASS CATCHER INSTALLED

Il DO NOT OPERATE WITHOUT DISCHARGE CHUTE, MULCHING II
17

Download from Www.Somanuals.com. All Manuals Search And Download.

STC 2008 RDP2



S':AG Section 8

ELECTRICAL SCHEMATIC

PTO
SWITCH
[~ Tttt T Y DIODE
. BRIGGS & STRATTON ADAPTER HARNESS w‘ KEY
MAIN HARNESS SWITCH
ENGINE - = RELAY

. Sy | e

3 ] v

g S e — % : é L

8
IdINLS TIAM a3
a3y
MOTIZA
LS TANM a3
AINLS LHWM NSO

ENGINE GROUND

BLACK
RED
GRN WWHT STRIPE

r he— 330
———— 3|21 1S Y9/M N4

SOLENOID & & SOLENOID

SOLENOID "B+"

1 i 20 AMP FUSES

KOHLER ADAPTER HARNESS

i FGRNWXTLSWE% ENGINE PLUG : BRAKE
. INTERLOCK
| e | 1 SWITCH
i RED{I:@SOLENO|D"B+" ' So..8 3 idz
' MAIN HARNESS | R g8 g %5 2
L
}} L.H. NEUTRAL
SWITCH
e Lt
a ] SEAT
GROUND ?}] SWITCH
MODULE
DIODE PLUG
CLUTCH
EE 23 $ £
i | STARTER
\ YV ' TO . STARTER
| ENGINE | SOLENOID b
NEG POS | ADAPTER - kb
HARNESS | R.H. NEUTRAL
HOURMETER . HARNESS | Swmen

2008 STC 26 ELS & 25CV Electrical Schematic

Download from Www.Somanuals.com. All Manuals Search And Download.



LIMITED WARRANTY - COMMERCIAL EQUIPMENT

Any part of the Scag commercial mower manufactured by Scag Power Equipment and found, in the reasonable judgment
of Scag, to be defective in materials or workmanship, will be repaired or replaced by an Authorized Scag Service Dealer
without charge for parts and labor during the periods specified below. This warranty is limited to the original purchaser and
is not transferable. Proof of purchase will be required by the dealer to substantiate any warranty claims. All warranty work
must be performed by an Authorized Scag Service Dealer.

This warranty is limited to the following specified periods from the date of the original retail purchase for defects in
materials or workmanship:

e Wear items including drive belts, blades, hydraulic hoses and tires are warranted for ninety (90) days.

e Batteries are covered for ninety (90) days.

e Frame and structural components including oil reservoir and oil coolers are warranted for 2 years (Parts and labor).

e Cutter decks are warranted against cracking for a period of three (3) years. (Parts and labor 1st and 2nd year;
Parts only 3rd year.) The repair or replacement of the cutter deck will be at the option of Scag Power Equipment.
We reserve the right to request components for evaluation. This warranty does not cover any mower that has been
subject to misuse, neglect, negligence, or accident, or that has been operated in any way contrary to the operating
instructions as specified in the Operator's Manual.

e Engines and electric starters are covered by the engine manufacturer’s warranty period.

e Major drive system components are warranted for two (2) years by Scag Power Equipment. (Parts and labor) (Two
year warranty exclude fittings, hoses, drive belts). The repair or replacement of the hydraulic pump or hydraulic
motor will be at the option of Scag Power Equipment. This warranty does not cover any mower that has been
subject to misuse, neglect, negligence, or accident, or that has been operated in any way contrary to the operating
instructions as specified in the Operator's Manual.

e Electric clutches have a Limited Warranty for 2 year (Parts and labor).

e Spindle assemblies have a Limited Warranty for three years (Parts and labor 1st year and 2nd; Parts only 3rd year).

e Any Scag product used for rental purposes is covered by a 90 day warranty.

The Scag mower, including any defective part must be returned to an Authorized Scag Service Dealer within the warranty
period. The expense of delivering the mower to the dealer for warranty work and the expense of returning it to the owner
after repair will be paid for by the owner. Scag’s responsibility is limited to making the required repairs and no claim of
breach of warranty shall be cause for cancellation or rescission of the contract of sale of any Scag mower.

This warranty does not cover any mower that has been subject to misuse, neglect, negligence, or accident, or that has
been operated in any way contrary to the operating instructions as specified in the Operator’s Manual. The warranty does
not apply to any damage to the mower that is the result of improper maintenance, or to any mower or parts that have

not been assembled or installed as specified in the Operator's Manual and Assembly Manual. The warranty does not
cover any mower that has been altered or modified, changing performance or durability. In addition, the warranty does

not extend to repairs made necessary by normal wear, or by the use of parts or accessories which, in the reasonable
judgment of Scag, are either incompatible with the Scag mower or adversely affect its operation, performance or durability.

Scag Power Equipment reserves the right to change or improve the design of any mower without assuming any obligation
to modify any mower previously manufactured. All other implied warranties are limited in duration to the two (2) year
warranty period or ninety (90) days for mowers used for rental purpose. Accordingly, any such implied warranties including
merchantability, fitness for a particular purpose, or otherwise, are disclaimed in their entirety after the expiration of the
appropriate two year or ninety day warranty period. Scag’s obligation under this warranty is strictly and exclusively limited
to the repair or replacement of defective parts and Scag does not assume or authorize anyone to assume for them any
other obligation. Some states do not allow limitations on how long an implied warranty lasts, so the above limitation may
not apply to you.

Scag assumes no responsibility for incidental, consequential or other damages including, but not limited to, expense

for gasoline, expense of delivering the mower to an Authorized Scag Service Dealer and expense of returning it to the
owner, mechanic’s travel time, telephone or telegram charges, rental of a like product during the time warranty repairs are
being performed, travel, loss or damage to personal property, loss of revenue, loss of use of the mower, loss of time or
inconvenience. Some states do not allow the exclusion or limitation of incidental or consequential damages, so the above
limitation or exclusion may not apply to you. This warranty gives you specific legal rights, and you may also have other
rights which vary from state to state.

Download from Www.Somanuals.com. All Manuals Search And Download.



GARANTIA LIMITADA - EQUIPO COMERCIAL

Todapiezade cortacésped comercia Scag fabricadapor Scag Power Equipment que, seguin criterio razonable de Scag, presente

material es o mano de obra defectuosos serareparada o reemplazada por un distribuidor autorizado Scag sin cargo por las piezasni mano
de obradurante | os periodos especificados abajo. Estagarantiaselimitaa comprador origina y no estransferible. Paraacceder a
cuaquier reclamo degarantia, € distribuidor requerirael comprobante de compra. Todo trabajo bajo garantiadeberealizarl o un distribuidor
autorizado Scag.

Con respecto amateriales o mano de obradefectuosos, estagarantiaselimitaalos siguientes periodos especificados apartir delafecha
decompraorigind:
* Losarticulosdesgastables, incluyendo correas de transmision, cuchillas, manguerashidréulicasy llantas, estan garantizados
por noventa (90) dias.
* L asbaterias estan garantizadas por noventa (90) dias.
* El bastidor y los componentes estructurales, incluyendo el depdsito deaceitey losenfriadoresde aceite, tienen unagarantiade
2 afos (Piezasy mano deobra).
* Lasplataformas de corte estén garanti zadas contragrietas por un periodo detres (3) afios. (Piezasy mano deobra, primery
segundo afio; piezas solamente, tercer afio). Lareparacion o el reemplazo delaplataformade corte estaran sujetosadiscrecion
de Scag Power Equipment. Nosreservamosel derecho de solicitar componentes parasu evaluacion. Estagarantiano cubre
ningun cortacésped que hayasido sometido a uso indebido, descuido, negligencia o accidente, o que se hayaoperado de manera
distinta alaespecificadaen el manual del operador.
* Losmotoreseléctricosy |os arrancadores estén cubiertos por el periodo de garantiadel fabricante de motor.
* Loscomponentes principalesdel sistemadetransmision estan garanti zados por Scag Power Equipment por dos (2) afios.
(Piezasy mano de obra) (Lagarantiade dos afios no incluyelas conexiones, mangueras, lascorreasdetransmision). La
reparacion o € reemplazo delabombahidraulicao €l motor hidraulico estaran sujetos adiscreci on de Scag Power Equipment.
Estagarantiano cubre ningiin cortacésped que hayasido sometido a uso indebido, descuido, negligenciao accidente, o quese
hayaoperado de maneradistinta alaespecificadaen el manual del operador.
* | osembragues el éctricostienen unaGarantialimitadade 2 afios (Piezasy mano de obra).
* Losensamblesdel getienen unaGarantialimitadade 3 afios (Piezasy mano de obra, primer y segundo afio; piezas
solamente, tercer afio).
* Cualquier producto Scag que se utilice paraa quiler estacubierto por unagarantiade 90 dias.

El cortacésped Scag, incluidacual quier piezadefectuosa, debe ser llevado aun distribuidor autorizado de Scag dentro del periodo de
garantia. Losgastosincurridosen laentregadel cortacésped a distribuidor paraque serealiceel trabajo bajo garantia, asi comolos
gastosde devolucion del cortacésped d propietario despuésdelareparacion, estaran acargo del propietario. Laresponsabilidad de Scag
selimitaalarealizacion delasreparacionesrequeridasy ningunareclamacion por incumplimiento delasobligacionesde garantiasera
causade cancelacién o revocacion del contrato de ventadel cortacésped Scag.

Esta garantia no cubre ningun cortacésped que haya sido sometido a uso indebido, descuido, negligencia o accidente, o que
sehayaoperadodemaneradistinta ala especificada en el manual del operador. Lagarantiano serade aplicacion en ningn caso
dedafio ocasionado a cortacésped como consecuenciade manteni miento inadecuado o acual quier cortacésped o piezas que no sehayan
ensamblado oinstal ado de acuerdo con | as especificaciones del manual del operador 0 el manual demontgje. Lagarantiano cubre ningiin
cortacésped que hayasufrido alteraciones o modificaciones que hayan afectado su funcionamiento o durabilidad. Asimismo, lagarantiano
seextiende areparaciones necesarias por el desgaste normal o por el uso de piezas 0 accesorios que, seguin criterio razonable de Scag,
sean incompatiblescon el cortacésped Scag o afecten laoperacion, funcionamiento o durabilidad de éste.

Scag Power Equipment sereserva el derecho demodificar o mejorar el disefio de cualquier cortacésped sin tener por ello
obligacién algunademodificar cualquier cortacésped fabricado con anterioridad. Cualquier otragarantiaimplicitaselimitaaun
periodo de garantiade dos (2) afios o noventa (90) diasen €l caso de cortacéspedes destinados aal quiler. Por consiguiente, serechazaen
sutotalidad cual quier garantiaimplicita, incluidas|as garantias de comerciabilidad, adecuacion paraun fin determinado, o de otrottipo,
despuésdelafinalizacion del correspondiente periodo de garantiade dosafios o noventadias. Laobligacion de Scagenvirtud dela
presente garantiase limitaestrictay exclusivamente alareparacion o el reemplazo de piezas defectuosas, y Scag no asumeni autorizaa
ninguin otro aasumir en su lugar ningunaotraobligacion. Lalimitacion antes mencionadano serade aplicacion en aquellosestadosenlos
queno esté permitidalalimitacion del periodo devalidez deunagarantiaimplicita.

Scag no asume responsabilidad a gunapor dafiosincidental es, consecuentesni de cua quier otrotipo, incluyendo, pero sinlimitarsea, gasto
degasolina, gasto deentregadel cortacésped aun distribuidor autorizado Scag y gasto de su devolucidn al propietario, tiempo devigedel
mecani co, cargos por comuni cacionestel efénicas o tel egramas, alquiler de un producto similar durante el periodo en que sellevan acabo
las reparaciones bajo garantia, vigjes, pérdidao dafio de bienes persona es, lucro cesante, dafios ocasionados por lapérdidadel uso
del cortacésped, dafios por la pérdida de tiempo o cualquier otro inconveniente. La limitacion o exclusion antes
mencionada no sera de aplicacion en aquellos estados en los que no esté permitida la exclusion o limitacion de dafios
incidentales o consecuentes. La presente garantia le otorga derechos legales especificos, aparte de los derechos de los
que usted goza, segun €l estado.

Download from Www.Somanuals.com. All Manuals Search And Download.



14%

einmuid
B|9p UQ1299104d eW IXeW BUNRRRd ZIoWwOole viedeun
U092 padsadeliod p aJeoul Beas opeziiolne JopingLisIp
ns ua a|qluodsip (T1zs8y d/N) Beas anboisa ap
reinuide| uoo sepeuep erWopsaniednsse|ordey v

‘oJuase P eidwijeled oyoneo/o|IuIA
ap Jopeidwi| un o uogel ap anens ugdN|OS BUN 8 '€

'S0 11199 | S3)UBLOAWIOD SO| 81001 ON  °Z

‘uoisald e saiopeidw | asn ON 'Se011j0WwolNe
salopeidwi| A e} enbe asn 91100 ap ewJoer|d
e| A padsaoe1l0d @ ane| ‘osn eped anb sandsaq ‘T

‘opiwdwod
alle asn {10lowW |@ 9AR| ON ‘91Udl|ed BISd
seqnualw odinba |ap aued vunbBulu ane|] ON

‘NOIONVO3dd §y

VI430IdVL A VINHO4VIV1d ‘Odd3aNd TT°L

IS gL sooLrjowr epon se[ ered
[S GF oo eenseeneenss §820] SEpaNY

‘dlusWe e Ip 0 ugidesedo ap seloy
8 eped ap Ssondsap seiue|| se| ap seuoisaud se| anbijliA

SVINV11 0T

(6
-)einbiqe|eap) aid-sq| G/ apawlide un uod se||Iyand
se|ap 041b po11Ag B1I029pak pp Jouednsalede|us
B||Iyono e ap oused jp uS RUOBRXSY BIBNIB|BRISU| "9

"91100 ap 8l p ue ousad  eIZNPOAUI
9 ®e||1yond k| ap oused P US Jopeidedss p aIsu| ‘G

'91100 ap

rw.ojere|d e| ap Joldns a1fed g eidRy OJUSILEZI

9p eP[E B| U0D 3[eisul as e||Iyono | anb asainbesy
-V1ON-

IS S

Download from Www.Somanuals.com. All Manuals Search And Download.




oY

e|[1yono e| ap ozejdwaeay -/ vInbiq
dS 09T0S06€

31402 3d

TVYNOOVX3IH ONd3d VI13ANVHVY
VT11IHOND

314020 3A VT1IHOND

3d JOAVIOVdSd ——>»
3r3 13a
OLNNCNOD

NId-EI'I G/ TYNOOVXIH
— vO¥3INL 3d INOHOL

TVNOOVXIH vZ3gvo
3d vOd3aNl/ ONd3d

31400 3d
VYINHO4V1Vld

e||Iyonae|ap ok nbe p us ouled
o 2211s9p Ae|jiyono e ap ouled p us eue|d eppuele
©| anbo|02 ‘91102 8p B[[IYyond BASNU B| keelsul eed v

"euinbew e| ap

[eoJy a1fed e| auawe bl Jejuers| anb eipusl as

91102 3p 3k pp B||Iyono e| op outed p Je1Nb ered
-V1ON-

"(6-LeInB14)
‘oo pp Jopeidedss p A ouled p ‘91102 3p B||IYoND
e|a1nd e|jyonde|ap uoideliyap oused ppeoeNIR|
alinb A (e11008p Se||Iyond se| reinfesee orepnieeled
‘2T26d/N ‘Appngape|g feuolodoeiwsiwelye|ssn)
‘Ua11b anb fe11ne eled 81100 ap Se||Iyond se| ainfBesy 'S

euwloer|d
e| ebred anb rejins ered 91400 ap eIN1R Bp ele
Sew uolnisode| usalewe ap uld panbo|o) B1R sew
uosod e| e padsadeliod jpp ewloer|d e|ajuerd| g

'Se||Iyono
Se| Jeze|dwisal ap SeIUR OPIPUSOLS ap ane|| | alnd) T

"81102 3p Sk||1IyaNn2 uod Jeleqen e solo A souew
eJted epeidoide uglooaloud e| ana|| aisdwals

VIONALIINAY §F

e||lyond e| ap OZE|dLUSSH o)

"OWS W paIsn se||1Iyono
SNs Jeadureq aR19.1d 1S Safel0adse selus ey

lod oe||Iyonoe| seaour eq eled Beos opezliolne
JopInquIsIp NS Uod 8}Nsuo) “oJnfews.d axsefisep
Auoizeiqinasiionpo.d apand ‘sepeasue [egsap

UeISo se||Iydond se| IS 8||Iydnde| sp sduefeq e 3siney

o

Se|[1yoNn2 Sk| ap ope|yy 8-/ einbid

>

9102 ON

dS €e099S
©|1yono | ap oyoue |ap
€/T 19pa9xa agsp ON X

U

©|lydno e|
op ojnbue |a ebualue

0]l | JousiUew ered 21102 ap
dp.oq pp JoLednsarede|a|ie 0ios (8- einbiHe EsA)
feuibio panb psigowsiw p Usaliodapapiog pajlly T

e|[1yond
©] 9p OYdUe [op €/ 9P Sew Se||Iyond se| a|ife ON
-V1ON-

"2||Iyono B| Jewsnb spand “elope|lieWss vun esn §
"B[|1Iyond | rejife eied vwi| eun asn ‘g|qisod s S

-V1ON-

Se||1IyoND Se| ap ope|yY g

JAVIBRELS

Download from Www.Somanuals.com. All Manuals Search And Download.



6€

2||1Iyond e| ap al pp A Jojow
jPp feuoioipe aisefisep un esned A padsaoe1lod pp
91100 3p pepopA Bl aAnuiwsip anb ous ‘padsad ap
91100 [ew un aonpo.d 0]0s ou Sepe|lfesap Se||IYyond
uod JIe1loD 'se||Iyond se| sepe|lje ebusjue|y
-V1ON-

"Blllyonoe|ap oze|dwssy , B/ 'seje|ie
ered se||1yond se| 81Ind) "esie|Ije S0P ‘Seasanu aus
0 Ope|1JES3P 1S3 B||IUOND BUN 9P 8L0d 8P 8plog P IS ¥

( N
‘peplunbas Jeznueleb ered

BASNU B||IYOND BUN UOD e|aoe|dwaal aidwals
‘epelel 0 104 ©|[IY2ND BUN 8p|aNsS eouNU
A ‘epe|qop B[|1yono BuN Jezaiapus ap alel] ON

VIONIL93NAY Y

'sepeze|dwsal Jos
anb ue.pus ‘sepe|gop fe1se uada.ed 81100 ap se||IYyono
Se| IS 'Se10a. U1 9110d ap se||Iyono se|anbanbijlep '€

"81102 3p Sk||1Iyand uod eleqe. e solo A souew
eJed epeidoide uogiooayoid e| ang|| aidwsals

VIONIL93NAY Y

euwloer|d
e| ebred anb re1ins ered 91400 ap eINlER Bp 1R
Sew ugsode| usalewe ap uid panbojo) elje sew
uonsod e| e padsodeliod jpp ewloer|d e|ajuerd| g

'se||1yono
Se|e 010IAJSS Jep ap SalUe OpIpusoUL ap are(e[a1ind) ‘T

e|[1yono e ap uoldodadsu| 'y

341400 3d SVT1IHOND 6°L

"©a1102 e| ap alsnfe p ered Bexs
opezilone JopingiISIp NS U0d 81|NSU0d ‘Seaulod
ap eINJ0J 0 diselfssp ajuandaly un ruawW adxe

-V1ON-

‘oJowid e1ino0 anb 0] ‘ajusWl feuRWwss 0
uo1e.Jedo ap Seioy Of eped ap sondsep seallod sejanb i LA
‘oBan "a1sefisep ns fesinal A uQloeaulfe 1291100 NS
asedl] oA agep ‘uoidesedoap seloy 0T A 8 ‘7 ‘g seslewlid
Se| ap Sondsep oJad ‘seueuoisual OINe uos A sa1losal
Jod sepebled uelse UQISIWSURI) 8p Seall0d Se| Sepo]

NOISINSNVYYHL1 3d SY3IH4H0D 82

el1loleq | ap oAlebou asod e oAlrebau
a|eo p offen| Aeliereqe|ap oanisod aisod e oanisod
91ge9 P a108u09 ‘Bluend PP SB|eI SO|8108U0d opuen)  °Z

"OAITefBU B1IB11 8P BWBISS UN JBUS)
agpp ‘a1uend Jodanbuelke peled ojnolysA UNESNSS IS
'SOI}|OA ZT Op Jes agpp anbuelke ap kl|IXneelekqe] ‘T

ajuand Jod enbueny ‘g

‘oJuR IR LIJUS B Jniwedered
aluBW eJodwe) aseuslep 0 8s11oNpal agep ebed spesere|
‘(4oG2T) Do2Gapeoxarineedwele| 5 0 ‘sebap ugonpo.d
BAIS30X2 0 011]01109 0 ap awelep aonpoid as 1S (4 52T
3p BWIIDUS) S1UBI[eD ANW RIS OU BlBTRq | IS 0 011|0J109 )P
opeisewep Ueloire ou s ‘sasel SOAISe0Xe Uedonoid ou IS
Seli013e s 17es uos soadue 0g A £ anusebied ap seserse ]

4 N
"eb1ed e| aueinp sopionpolid saseb so|
Tedisip spand as anb opow ap opejluaA uaiq
o1oedsa un ua elIdleq B] anbied "'SOAISO1dX3
SASVYO NIONAOYUd SVid3alvd SVl

VIONILI3AAVY §Y

7

JAVIRRELS

Download from Www.Somanuals.com. All Manuals Search And Download.



8¢

'Seped Se| sepo) ue sede|d se|
a.gno 011101108 p B anb ap asainfese A e|reb.ed ap seue
padsoge1i0d pp elLR( B|3a1Inb ‘9|gisod vas anb audweis

*Jopefi;ed un Je1oeuond ap
S9lUe 91g11Ud 8S elRIR( B| anb eliwied 'SSU0ISa| Jesned
A fe|eise apand epepbuod eleeq eun anbed ON

'Sellereq
ap Jopebred un ereysadeu s A eliskeq e| rebiedsl ap
Zeded Jas ouapand Jopeusslfe p ‘odwien ap obre| opolled
un Jod ajuawee [duwod opebresssp ey as elkg e| IS
elOIRq | op ebiied v| Jouaiuew eled sews |qo.d eipusl
OU JOJOW [Bp Jopeudlfe B S8 euliou Sauoinipuod ofeg

'Se0111090s3 SaU0 1oNISUl
ered eliemeq ap Jopebiied |pp enuew B 81 nsuo)

elIaleq e| ap ebied vy

"0JILIOA [e uedznpul anb
sopinbj| auoloiodoud ON ‘Oulalul 010BIU0D
9p 0SkID U3 "aluswWeIeIpawul IIpaW
uolouale ebualqQ ‘e1aban allede 0 ‘sopireq
sonany ‘eisaubew ap ayda| U0 SNUIIUOD
enBe ap sapepnued sepuelb egag — ONYILNI

"g]uaweleIpaWIUl BIIpaW
uolouale ebualqo A solnulw GT ajueinp
souauw e enbe uod anbBenlug — sSOro

“enbe
uod anbenlug — ONYILX3 OLIOVLNOD

vid4d1lvd 3d
OLI0d12313 vdvd SOINIXNY SOd3NIdd

‘soljixne soJawnd ap seloualabns
se| oJawiid ebis ‘opinbj| |8 uoo 010vIUOD
21IN20 IS "UQId2alIp vUNBUIU UB G 9p Sew
elIa1eq BUNBUIU BUIDUI ON "Sellaleq ajndiuew
opuend opeidoide ugioosjoid ap odinba asn
‘edoJ e] uod o |aid ¥| ‘solo so| uod opinbj| |ap
0108.1U02 |3 3UAT 'SYOIININO SYHNAvNaNO

SIAAVYD Jesned spand A O0DIXOL s8 anb
021INJ|NS OpPIOk dUaNUOI BlIdleq Bl ap opinbi| |3

VIONALIINAY §F

[ ‘pepLnbas ap sejeb asn A vep19!d01d7e1

uoIoR|IIUBA auold10doud "sellaleq se| ap Ssols)
sewe|| se| A sedsiyo se| ‘sodue so| ebuajuey
‘sellaleq Se| ap ©24a92 owny ueoaznpoad

anb sajela1eW SN ON ‘Seldareq Jebied

0 JegoJd ‘Jesinal Je sajeuosiad SauoIs9|
Ieline eled 'sonlsojdxa A sajqewejul

saseb uaonpoid opioe-owo|d selsleq seT

VIONALIINAY §F

N
‘sel1areq Jendiuew
ap sandsap souew se| 9SaAeT "SoARoNposdal
soueBlIo SO| e ouep A 192Ued ap saluesned
owo9 seolwinb selourisns selsa e eolynuapl
elulojifeDd ap opelsd |9 ‘owojd ap soisandwod
A owo|d usuanuod sopeuoiode[al SOII0S320L
So| A sajeulwla) SO| ‘ela1e( €| 9p Sal1sod soT

VIONILHINAY §

\ J
vid3d1ivd L',

*JOJOW PP dlUedLige) | epusiLlods] OWOoD euwndss
ap onji-aid p Aairsp on|l) pate|dwsaloaldwi] g

‘ojpuUQIDoadsulaalreap o) palnd g

"0peIsod uneepkbq LuLIgnd
e|aliei Aalreap 0411} PP 0UN[UOD e alkeap
o.1]1} ppelsignoe| uefijanbsoinBessopso|alolly ‘T

*Jojow [e souep Jiuanaid ered eip e

S909A SOP O BuN OJUSWB @ JedljlJeA 011esadsu

Jos apend ‘oAjod oyonwu ap SaUOIDIPUOD U
-V1ON-

"011eS909U S9 IS OJusWR P P ade|dwsal A osewnd

©.1IN20 anb 0] ‘Seuewss Sop eped 0 ugidessdo ap seloy
00T eped ap Sondsap alre ap 0411} e aidwi| Aauoidadsu|
"2112 3P 0J1|1} [BP OI101AJSS 8P Sopoliad SO | euILLRIEP
uoldesedo ap ajusique p ‘i ap 041} Binbenoered

al1e ap o411}
|[op oluawa|e |ap ozejdwaal o/A ezaidwi v

dOL10ON 13d 3dIV 3d 041114 92

JAVIBRELS

Download from Www.Somanuals.com. All Manuals Search And Download.



LE

Jojowl
PP 2|g1ISNQWIOd 8P 04111} PP UOKEDIqN G-/ eJnbiy

dS 44M100201S

3791LSNdINO0D
30 odlTid

‘SJUBLUBLLI1}
aplide Aeuljoseh ap ede e| ajuswrersnu anbojo) 0T

epelefe pide| ere| A lUBWeRIpaLIU | B eS R IGLIE)
agep ‘edose| Us a|gIISNQUIOO BURIBP S IS '

elRIge ugnisod
uoe||INnboge|aanbo|ganb oAnsodsip unaoljnoN
'9g1ISNQWIOD B Jeud||ap Jeuiweresey aaidioo.
fop BINYJBge B| U0 0 8|q1ISnquiod ap anbue)

PP 8p.og P uod 010D Ua e||Inboge|ebusiue N '8

euljosel ap Jopesuadsip

unape||inbogeun fesnap febn|uo |Ire1iod

a1uaId 1991 un uod 3 |gIISNWIOD P epeue ‘9|qsod so

0U 0158 IS "0UB.IB] B UB 810 11SNgUI0D ap e eazaisede
Aanbjowsal pp 0 UugiWed ppeuintewe|aliley /.

9|g1ISNquIod

ap SO|4e091Sede 9 SAIUR O|NJJUBA NS 8p S0 | ous.e)
jp Ue seue1d 198150 anbojod aidwe s "oonse|d
[elierew ap o110} ebusl anb anbjowsel 0 ugiued un

US 1U O[N2IYSA UN3p 0Jjusp saiusid ol aus||eounN 9

‘soe.ede

S0.10 Nenfie ap JopeIus |29 UN ap owod ‘01o|id zn|

oedsIyo ‘e1RIge BWR || BUNBARY SPUOP 3 |g 1SN0
ap aeidioel P 0 padsadelod jp susdew e BOUNN G

"ope.s2 anbjowsJ un Ud U 0yda}
ofeq padsade1i0o [e 9|qIISNqUIOD ap BIZaisede BoUNN

'9]q 1SN0
9p 0]Je0aISede ap SalUe a1jud 8s Jojow jp anb
BliWIed "01USILLIRUOIDUN} US JOJOW @ U0D3|q1ISNguuod
anfaife Iueuljosebe|apedere|ali@ieoUNN 'S

euljoseb eled opeqoide a)uaid 109 UN dUBWR [0S S 'Z

‘ugIubIap saUeN)
selo Asedid ‘sound ‘so||11rebBi0so|sopoianbedy T

'SOAK0 A%

uos saloden so| Aa|gewe|jul slusliepRWI 11X SO
euljosefe euljosel Jejndiuvew e opep INd oydnwiebus]
‘Pepaidoid e e souep 0 Sajeucs.ad SBUOISa | KeliNS eled

*JOJOW B SUBLLIZISASS B.Jeuep
§839111SNGLI0D [BP 0SN [3 'S8T 91q1ISNqUI0d 8N ON

‘joueld 8p 90T

ap owxew un A 78 8p ow iujw afeueoo un uod owo|dap
aIq1| ‘eidwijeuljosef asn ‘opeisewap aud|| ON “Jopeus|p.
PP 0]end pp ofegepepebind T eisey ugiessdo
apelpepedap 0DIUI [e 3|qISNLIoD ap anbue) paus|

9|qnsSNqWod ap anbue) |ap opeus|] Vv

~ p
“reusj|al A a|gnsnquiod ap anbuel
|op edel g| Jelnb ap sajue a)4jus s padsaoe1I0d
12 @nb enwad ‘seinpewsanb Je1ns eied

0dOITAd §

J

dO10N
13d 3191L.SNINO0D 3d VINTLSIS §°2

JAVIRRELS

Download from Www.Somanuals.com. All Manuals Search And Download.



'SaU0 10oNJIsU I eled
Jojow jpp Jopesedo pp enuew paynsuc) oswdelndo
anb 0| ‘sew eped 0 ugidessdo ap seloy O0Z eped allde
ap 011} paJe|dwssl ‘sondsa( “Jolow jppaliedeap 041} P
aoe|dwsa. ‘ugigesado ap seloy Oz Sesew lid sejap sondse

lojow |ap 81189k ap 041} 3P olquie) D

014
'91l80€ 3P ©||1IeA/I0pEUR|RY JOIUO Y -, 94nBid

dS dO3M66I1S

HOL1OW 13a
31130V 3a
odliTd
soLom iy 30
7130 31130V 3a HOAvN3IT13d

JArvN3da 3a NOdVL

04114 ‘81l0E
ap e||lreA/jopeus|py uoleIs % sbbiig ep-, ainbi4

d4O1lOW 13d
31130V 3a od111d

B

s
S

W
IN \2\«‘\\

ey

HO1OW 734 31130V
3a HO0AvN3T1134

9¢

'S9UO100N.ISUl eled padsade1iod
919 uo2 opeuoidiodoid Jojow pp Jopesedo pP ENUeWw
o @1jnsuo) "oJjewilid e1INd0 anb 0| ‘Seuewsss Sop eped 0
uoIgesado ap seioy QOT eped ap sondsap a1iede jp alqued
‘ofon| e110Je ap 0411} P aJe|dwsal A LRI PP a1k
P alqued ‘ugigesado ap seloy sesewlid Oz Se| ap sendsaq

181180 |9p 81192r ap olquwe) 'g

"padsadelioo
91S9 U092 opeuoidiodoud Jojow pp Jopesedo pp enuew p
USBDIPU1aS 0L 3)UBLLR LR 1P 0 UQ IJejado ap seloy geped
9P SoNdsap Jed141SA 3GeP S JoloW [pp S1ede PP PAIU 3

18120 [9p 811828 3P [9AIU [9P UQIDRIILIBA Y

dO10N 13d 31130V 7'

"0SMO0Z 3VS Jolow eled
91/0Je anfa.be ‘01iesadeu So IS “lopeus|pl jep O|end
Pp Joledns a1red | ap sepebind ,i7/T-€ € feise ageq
‘001|MeJp1y anbue) o Us 81832 8P PAIU B anbijLIBA

'SOINUILL 00U D 3]URINP 0.1N8U US 2P 100 BASP [041U003P
eoUeed B| U0D OJJeA 8P PepldoeAR| e Jojow B aedO

"9)UBLLR [0S OURW B O PR IdY
‘opfeIsul 8 0S/MOZ JVS Jojow sp oldwi| sliede uod
0d}]14 0/BNU B BUB| T "BlUBWLRPENIBPE 0RYIFSAP A (GE
eulfied ‘g-/ eanbi4) 81e3e9p 04114 P OJBWS P P3N

‘oJowid e1unoo anb 0] ‘@1usw enue 0 UoITeBdo Bp Seloy
00G ©pPed ap sondsap Jelquued agep as a}iede ap ol |3

oo1|nelpIy
911908 ap 0J)1} |9p O1UBW|S [ap olquie) D

"011S0dap [e 81108 anbaube ‘01/essdeu SO IS
"01s0dep B UsB1BIe 8P PAIU PanbIjLBA 'SOINUIW SOp
diueInp se.r eidey A s)jue ppe eidey eaznpuod A Jojow

panbue.ly "0150dop jpp ous|plapedele|ate|dweay G
"'0SM0Z 3 VS Jolow ered a1103e UOD Jopeud| e
Pp Joladns aured e ap ,7/T-C € 01S0dap P aud|T ¥

JAVIBRELS

Download from Www.Somanuals.com. All Manuals Search And Download.



G¢E

eulbed ewixoid €| us 0d1NeIPIY B1iBoe

3p OJ}|l PP OBWRP PP Olqured - O UQIXsS Bl ud

9(110S9p 85 OWI0D [e] d1I8J€ 3p 0.41|1} P Jelgqured agep

‘001|n2p1y 9)eoe 9p 0}ISQdRpP B Jeud|PJ AP SV
-V1ON-

‘opeisnfe 91se anb ap
asaInbese A | ejusalkeusipap ugde) p eeSUIRRARNA 'S

afeusip
ap uode] A ooineipiy a11L3e ap 01114 £-/ ©InbBI4
dS ddOHT00Z01S

O2ITNYYAIH 31130V 3a 041114

O2ITNYYdIH 31130V
3d 3CYN3HA 3d NOdVL

‘9)uewepe doide opyoasap Aasidioel jp us opin|y
P Jeusipeliwed ‘(€-L vInbi4 | e3) "1} PP 3Seq]
©| 9p [eluo0l) ope| jo U dfeuaip ap 1 | ap opuoy pp
afeusp pp uode) jp A 0)S0dep [pp Opeus|| ap edel e
9)INQ BlUeppeedey OjuB e PaUlU| "0d1NeIpIy alede
ap o1 pp ofegep opendspe aweidioal un anbojo) ¢

*Jojow B ebualep
Aeue(d apipedns vUN US Padsadellod jp auoidelsy T

‘oloURl J0]o un aqosed s o enbe ap elussa.d
©| BIOU 35 IS Jeiquied agap as odlne.ply alikde |3
-A1INVLIJOdNN I-

"enbe ap enussa.d B| alusw eniicey
©OIpUI 0SOYJB| J0J02 UN A ‘8188 pp OB IWelUB [edaIa|qsod
un ausW eJeuab UedIpul 01oUel JOj0 un o/A 0JBau J0jod
un "0soyds| 0 0JBBU J0|0d 8P O1PNARY 8S IS Jeiquued agap
as uglqure] a1iede |3 "ojewlid B1unoo anb 0] ‘fenue ew.o)
US 0 seloy 00S eped feiquied agep 8s 0dl|reply a1iede |3

oJlneJply sj1Lde ap olquwe) 'g

091|Ne Ip1Y 91I3e 9p 01150deQ 'Z-/ BINBIH

oaI'NyddaiH

dS d0OH2002D1S 31130V 3d O1ISOd3d

‘011s0dap jp ade1 A ous|jplapedere|aidwiT

™

"(@110%e op sepipJtad Jesred apand
}i9Je dP 0}ISQUSP o OPeISeWdp Jeud||) ‘opeseLsp
aud|| ON "'0SMOZ Joow ered a1leJe anfailbe ‘ofeq
eIS00pIN|} P IS “PAIU P fedljliAeedeldw || ugoipaw
9P BIUID BUN 8SN ‘S)UBW ensIA feulwgiep apand as ou
PAIU P IS “Jopeus|p.l pp o|pend pp Jouednsalkede|ap
sepefind ,£esousw 0] Jod Jeiseagep 0d1|relp iy a1iede
I3 "001|MeJpIy 83938 9P PAIU P duBW eNnsIAaNb LA

o

"001[MeJp 1Y 81932 3 01ISodsp
pp ede) | 81In®) -011s0dep jop edel e| ap Jopspale
3P SaUeU ILRIUOD SeIouUeIsnS se| A pepaions el aidwi

—i

"9)usWeIe |paLlU |

selel11100 A sepipjod USISIXS IS 8SINDJ ‘9IURISUOD

eJoUewW ap ofeq eajusndue as 81lvJe ap PAIU P 5
-3JINVLIHOdN I-

‘oW 11d e11nd0 anb 0| ‘@juBw ensuswi 0 eu Inbew
©| 9p ugioesedo ap seloy 00z eped ap sandsap a1lede
p anbij A ‘sondseq "ugidesedo ap seloy OT sesewlid se|
9p sNdsap Jedj1oA BGep &S 021 [MeIpIy 33BJe PP PAIU [3

021|NEIPIY S)ISJ. 9P [SAIU [9P UQIOEIILIIA Y

OJI'INYddIH VINALSIS €2

JAVIRRELS

Download from Www.Somanuals.com. All Manuals Search And Download.



ve

uQIXauo092 ap sound ap ugloeoLIgnT “T°Z 8i1nBi4

ORS OO0

(ajuawenue/seioy 00S)
SIseyo ap eselo

(@udWwensuawy/seioy 002)
SISeYD ap Beseio @
(s@saw sop epeo/seioy 00T)

SISeYd ap eseio

(S1usWreueWaS/seI0Y Q)
GZTZ dIN Onl| 9p eaUR|q eSelD)

U0IoBILIgN| 3P Of_AIBIU|
NOIDVYIOIddN1 3d VSYYO 3d SANOIXINOD

S VIS

Download from Www.Somanuals.com. All Manuals Search And Download.




€€

SO e LISNPU SSUBJeLU fe US BpIIL0dUB Z# dT OP!T [BUS

0ID1AJSS 9P SBUOIJRISS U BPRIU0OUS Z#BILRA|Y |BUS

S9[eLIISNPU SAUSJRLL e UD BPRILIOOUS Z#43S M- 11N A WNIU T USMWIL IGOIN
OID1AJSS 9P SaUOJRISS US BpRljuooUd Z# X1|IqOIN  S9|qedwioosesels  +

eselb ap ede) e| ap ugideeisul e| ered 00/ 914ed 8p oWNU e10adse BIUS ILRIBY B| fesh epud 102l 85

eselb ap eder e| eeisule eApnA ‘uodel p reeisuleeApnA A Jopeselbus jp 81In0) 9iq 1| epanle| ap UQIsUslXe e| ap
Jo1edns alked e| us eself easnu eazaede anb eisey UoIxauod e| e eselb anbidy lopeselbus un afeisul a ‘T0-82028Y
alked ap osewinu ‘uode) o 81INY "6GST8Y 91ed ap olwnu ‘eself sp edere|aidy (O LNIINIAID0Hd

T siseyoapeseln 9)UBW [ensusw/seoy 002 oual) ppobuen 8
€ GZTZ dIN 01| 9p eoUR|( ESRID+ S)usW feUewWwss Se.loy Of aloospewloperide|spalg
2z siseyoapeselo Seuewas Sop epea/seloy 00T [0JU0D 8P BI0AIH 9
Z siseyo ap esel) Seuewas Sop eped/seioy 00T 91100 ap ewlofere|d ap aindwe ap sozeig g
¥ siseyo ap esel) Seuewas Sop epes/seloy 00T au00epewloer(dapsaunueryg
Z siseyoapesels 9B [ensusw/Se.oy 002 0US1}3p IopeuoINY €
Z Ssiseyo ap esel) Seuewas Sop eped/seioy 00T ©00|epeNIe|aPSOILILEPOY 7
Z siseyoapeselo 9)UsW fenuese.oy 00S +B00|epanIopalonld T
S3ANOIDVIIAN JLINVOIdaNnT NOIOVYIOlddNnT 3d NOIOVOIgn
3d oN O VAL LNI
(T-2 vdN9Id V1 V3A)
VSVYd9O 3d NOIXINOD 3d NOIDVIlddN 3d v1gVvL - NOIDvIOlddNT1 ¢'L
Beos JopINgUISIp e U028} NSU0D 0.1d 02119 p anbeique pasnly X
€L ojelred pedA 001|MJp iy 8183 8p 01114 | 8%e |dweay X
0SMOZ VS Joow
eled a)pJe SN oolneJpiysrede p
€/ oeiked peS/A a%e|dwasi A 0d1relpiyewsiss paualdg X
G, 0felred peap Jojow [ppa|qSNquod ap 0.3l P 8de|dwssy X
€L ojelred peap 001|reIpIy31eTe PP PAIU RaNDILA X
"/ ofeired peaA lojow [pp8liede ap 0|1} PaIqUWeD X
epesnle usigasaell||uiore|anbanbijlLoA X
2/ opird peap sauoIxauod se|eeselfanbidy X
(0T sotswid)
S8uO0IdeAI9SqO ojusIWIpPad0.4d 00S | 00¢ | 00T | OF 8 | IVIDINI OSN
SVYdOH

(NOIOVYNNILNOD) SOAVANIWO0D3Y OIDIAYIS IA SOTVAYALNI - OLNIININILNVIA 3A vI1avL

IS S

Download from Www.Somanuals.com. All Manuals Search And Download.




e

‘pepalons o oajod

9P SeWws J1Xa SUOIDIPUOD O feq OJUBIWILUSIURW 9P SOIUSILWIPS20.1d SOISS BIOUSNIS 1) SBW U0D 901[eay «

9, ojelred peap i dp 011} pp oJuBWe R B d1dwIT « X
7'/ ofeired pEIA Jojow jgp 81iv3e B BlqUReD X
2/ ofiked pes\ SoUOIXaU02 Se|eeseld anbidy X
g’/ ofelied peap Se9.100Se|3p UQIJeaul e ejonliode|anbijLioA X
BWS|W B[ 8P SB|ged S0| ASauI0q SO|
L'/ 0felred pedA | aidwi| ®ejlerge|ap 0}1|0109 P8P PAIU PanbIjLBA X
7'/ ofeired peIA on14 p A Jolow ppayede palqued X
0T'Lojelred peap Selue||se|ap ugisaid e|asiney X
2’/ ofeired peap sauoIxauodse|eeselfanbiidy X
6, 0feired peaA Sse||Iyonose|ap opelse panbijLA X
TT°L ojelred peap padseze1i00 paldwiT« X
', ofeled peap Jojow ppaypIeap PAIU panbijlA X
Gzofelred pes |oJoleepeIUSSsaId pepLINBas ap ugINUID P S asINaY X
9z ojelred peap
Ssedl|reJpiysesenbuewse| seolrelply
Jedlj1eA e opepind oyonwebua | seJonBuewl se| ua sebnjefey ouanbanbijleA X
g’/ ofelied pESA | SE91I00Se|Sepolap ugideauerioaliode|anbijlieA X
€L ojelrd peap 021|MeJpIy3}iede pp PAIU P anbijLIA X
epesnfe usig giseele||uiore epolanbanbijLiA X
(0T sosawiid)
SauUO0IdBAISSqO OlualWIpPa8d304d | 00S | 00C | OOT | OF | O | 8 |TVIDINIOSN
SVdOH

SOAVANINOD3IY OIJINAGES 3d SOTVALTLNI - OLNIININILNVIN 3d vV1avLl T2

OLNZININILNVIA

JAVIBRELS

Download from Www.Somanuals.com. All Manuals Search And Download.



1€

sauoldsod , ap opezifeuos jod 91100 ap 10199|jep PP a1snly '6-9 vInbi4

Pl 4 ut #C/L-€ (sepebind) einy|y

¥ 0PYUO € 0PYUO zoPYIo .8, einuey
M-S YIEY AR 4 MIE-E (sepeb|nd) einyy

¥ 0RO € 0bYUo ¢ opyuo L 01BYUO .V BiNUEeY
afejuow ap sol0s3IOe AP UoHEdIqN epeuoiddd|as afejuow ap einuey

opezijeuosiad 3110 ap 10133|39p [9p d3snfy

sauoldsod € ap opezifeuos sod 91102 ap 10199|op PP a1snly ‘6-9 INbIH

4 JT/1-€ W€ (sepebind) einyjy
€0bYlO [4k 6] Lonyuo .V, Binuey
afejuow ap soL10sadde P UDEdIqN afejuow ap einuey

opezjjeuosiad 3140 ap 10333} |3p ishfy

IS T

Download from Www.Somanuals.com. All Manuals Search And Download.



g|-so1d g€ apanbio) Un UOI SO||1UI0]1SO|
91 1dY ‘dfejuow ap SO110S833e SO| ke eIsul e BARNA

"(TeeuiBed ‘0T-9 Seunbi4 se|esp) epessap g sod
©|e opezifeuos.ied 81100 ap 10108 |jop pemn i\

'91100 ap ew.ofere|d e| ap ouele] B U0d opJende

ap relsen apand SO110S3d0€ SO| 8p UQIoedIgN

e "euUsRel Bled 0|0S SB sauoe.Sn||

Se| Ue sopesn S0110S300e SO| ap Uuoioedign e
-V1ON-

'91100 ap ew.oere|d e| e opezijeuos.ed 81109
ap 10108 9p P UeinBase anb so0110s803e S0| 81INd

‘91Jodsue .}
ap ugisod us 81100 ap ewloer|d e|anbo|oD

v

C

T

:opezijeuos.ed 81100 ap J0103|j9p PP eI e| esnleered

"91109
apewloeride|us ,soidos, sojelonpal A (seloy
apepiholal) 0UOI0 US 81100 preriobW ,7/T-G 0 .7/E1
dpasnie p us J013|j9p PP UYITed0|0d e *(TE eulfed
‘0T-9eINGId®|edA) - F/T-G O .I7/S-¥7 9P UQIDISOd

‘pedssd ap

sod 11 S0| SOp0} Us 81109 ap ouadwiasap ap UQIJeu Iquiod
Jlowe|epa| 0153 [elousb 01sodoid ap se1100 eled
"(Teeuibed ‘0T-9rINGIH €| BaA)

- .ZIT-¥ 0 .7/T-¥ ‘(eouce)spasnie) . op ugnisod

‘121109
3p |1J41p A 0sa1 ‘o3 Anw padsgo ered (T eulfed
‘0T-9eInbiqe|esA) - .7/S-€ 0 .Z/T-E 3P UQIISOd

sauoloisod

v

L

ap opezijeuos.ad 811092 ap 10103|48p |9p a1snly

g|-so1d 6Eapanbio UNn UOISO||1UI0]1SO|
a9l ldV 3feluow ap S0110S39Je SO| e eISul e BABNA

‘(62 eulbed ‘6-9 seinbi4 se| edA) epeasap uglosod
B|e opezleucs.ad 81100 ap J0133|jep pereniy

v

0€

'91100 9p ew.ofere|d e| ap oyewre] P Uod opJende

ap relren spand SO1J0S3d0€ SO| 8p UQIoRdIgN

e "epusRel Bred 0|0S SB sauoe.Sn||

Se| Ue sopesn S0110S320e SO| ap ugloedign e
-V1ON-

"91100 ap ew.ofere|d el e opezijeuossed 91100
ap 10129|j9p jp Ueinbase anb so110s903e so| 91N 2

‘8llodsue .}
ap ugisod us auod spewloer|de|anbojo) T

:opezijeuos.ed 81100 ap J0109|jop PP eI e| esnleeled

‘(seloy ap ep160IB1) OYOIO UG B1I0D P RRRIOkW 17 op
alsnfe o Us J0199|J8p PP UQIdedojoo e *(TE eulbed
‘6-9eInbiJe|EaA) - (OLR)Spasnie) f ugsod "D

'padsa ap sod 1) SO| SOpO) Ud 91109

ap ouadwasap ap UQIJeu IO ependspe eun ep |

.2/T-€ uonsode| U opezieucs.ad 81100 ap 10109 | jop

P 1200100 [eseusb o1sodoid ap SeLI0d eled
"(Teeulbed ‘6-9rINbI4e|esA) - ,Z/T-E UOIISOd *d

"Fe1i00 ap |10141p A osan ‘olje Anw padsgo eled
(TeeulBed ‘6-9eInbi4e|BdA) - £ UOIDISOd "V

sauoloisod g
ap opezijeuos.iad 81102 ap 103103|}ap |ap asnly

'sosnfe
901[eal opuend eulbed alue INB s e |91 NSuo) euinbew ns
epedinbs e1se uo e anb uod aulweep ‘opezifeucs.ed

91100 3p 0138 |jBp [Bp Uoidedigne|e sasnke rezies.

9p sauy 'ssuonisod () awis o (£) seq ap opezifeucsied
91402 3p 10199 |Jop un uod epedINbs e.fe1se euinbew NS
"0pUR1I02 B1sa as anb padsao ap od1y p ered ewloer|d
©|9p ouadwasap p esioald ewlo) us feziruosed

eled asreleq o asieluens| apand opezifeuocs.ied

10199 |Jop [3 "padsao ap od iy Binbend us Joedns

91100 ap ouadwissap un Aaire ap olnjy owndo un rebenue
eled opeyssIp BIse opezieuos.ad 81102 ap 10109 |op (3

opezijeuos.iad 811092 ap 10123|43p |9p aisnly

‘9lJodsue.) ap ugIsod e| Us auaw |1oe)
Jeanbo|q epand as 81100 ap ewJojere(d e|
anb asaunbase ‘aisnfe un Jezieal anb oAy as 5

CRVIBRELS

-V1ON-

Download from Www.Somanuals.com. All Manuals Search And Download.



6¢

‘(9-9eIinBi4e|ea) ewlioer|de|spein e ap |01U0d
ape||llene|opuezi|inasnie unasieziealapand ‘&
US BJ1USNOUS S OU BpIpaWU | IS 91102 dp B|[Iyonde|
apejunde|eisey opns p apsspepipaw e|anbljlA P

", 9p 8102 8p eIN) e B| 3P UoIDISOd B| e 9Je |dsap
asanbelwied Asuodsuen ap ugisode|ap
ewJofer|de|aeq!T 9102 ap eINle B| 3p Jopedipul
p us £ uonisode|usaleweap uld P opued0|0d
91100 8p ewlojee|d e op 8uod speiniee|anbijlBA g

'(9-9einbi4 e|eap) ewlioker(d
apeiniee|ap |04U0d Sp B||LIeAB| 3P SOWBIIX
soquie Us sedseniejuod se| alo|4y -euodsues)

ap uosod us alcd apewloer(de|anbo0) T

91400 ap ewJojere|d €| ap ado] /-9 eInbI4

dS SA2900¢21S A

A ‘g)usLepe do.de
/ o vg$gg\;i:;i 5‘% Sepe|jul uase selue||se|anb A palue Aeue|d apiedns
)° BUN UD 9159 padsadellod p anb asainbase ewlofere(d
e|opepeidoide einijee| JedljlioARIRd "IopRIIpUl P U
epeeuss BINj e B Us 91102 ewsiw | anb Jeinfese ered
©Z|[eal 8s 91400 ap ewloer|de| apeinjee|ap asnfe 3

/

911092 ap ewJoyere|d e| ap vin|Y

‘olosedsip Jo1djul apJiog un usuai

sn|d A1190pA sewlofele|d se| anb eA “eworere|d
B| 9p Jolsadns aplog e opssp aS.ewol uagep
Sepipaw Se| Sepol ‘9jusWl il glue Sopeuo oUW
SO IWIPa20.d SO| U 021jdxe 8s OWod 81400 ap
ewJojere|d e| resnfeal agep ‘e|10so ew.loere(d

"|0JUCD Bp B||LIeA B| UB SedJeNnIRuod ©| A uoisua) ofeq uelse ou seusped 0J1end se|
se|apudY (/-9 einbi4 e|eap) 0100 ap 5 ‘SepeuoIsus) Jei1se Uagep 91402 ap ewlojere|d
ewloer|de|op Jolldns aede| Aewloer|de|ap B| 9p Seplpuadsns seusped 041end se| ‘91402
Joieisod adoy p anue /T ap o1gedss unefeyanb ap ewJojere|d e| 8p UQIOR|IISO B| Jelinse eled
ersey (9-9rinbide|EaA) [0UOO Bpe||IRAR|DIID  °C -V1ON-
91400 3p ewofere|d e|ap vINe ap axnly '9-9 vINGIH 91100 ap ewojere(d €| ap 815N v ‘G-9 € Inbi
S VHAD 9002 515 104.LNOD 3a VTTIMVA dS dao900zo1S 03ndo14
/ = ? 3AVodaNL  ~ ~

p ?“ &8
((((@@(@GKQ

INOV
3roTdy

9 UoIo9S

Download from Www.Somanuals.com. All Manuals Search And Download.



‘0anbo|q ap seden) Sequie 3w LIdY 91102 ap
euLIO e |d | ap Sope| soquie e Joleisod Bl e [eiuo.)
a1ed el apsap [enbi 91se ewlofere|d el anb eisey
B||l/eAe|ap epedasol ou ared e| us axsnfe ap se||LieA
se|a41b ‘a|gelsn fee|ngjpuew ap S9ed1 e SOUN OpuUeS  “Z

'(G-9einbide|eap) axsnfe
ap se||lleA sequue U oanbojgap sealenise|alolly T

DU INB IS eloURW B| 3p as.leisn fe agep
ewJofer|de|ap ugideulpule| ewsiwe|ss ouewloer|d
B|ap ol aled el Usepipsw e| IS 91109 ap ewloer|d

©[3ap opeinbz] ope| B Ud Sepipalu seis 801 feal g iquie |
euwloeR|de| ap Jopisod ared e| us anb ewsIiw e[ Jos
a0pp 81102 ap ewofer|de| ap o4 aled Bl us epipsw
7] '91102 ap ewloere|d | ap seplpuadsns seusped se|
9P BJUBIJ US d)UBLLIRIIB.IP BLUS W B| 3P 0YJa.9p ope| pp
fewol) ope|  ud osid p eisey 91100 ap ewloer|de|ap
Joadns arked e| apsap elouelsIp el anbiieA oben T ‘9109
ap ewuoere|d e| ap Sepipuadsns Seusped Se| ap serp
d)UBLLIRIB.IP 81102 ap ewlofer|d e| ap oydaep ope|

Pp Jolesod ope| p us osid o elsey 21102 ap ewloer(d
e|ap Jouadns arred e|apsap eouesIpe|anbij LA

‘S)Usliepe do.de sepe|jul Ugiso seiue| | se|

anb A pAlue Aeue|d aniedns eun Us 9158 Padsade1I0d
jp anb asaunbase ‘ewloer|d e|ap epeidoide ugiseulpul
B| Jedljlonerd "opeido.ide 91100 ap oyadwiesop
unesedewsiw e|ap JoLesod A eluol)arede|anue
fenb1 Jos agep 91102 ap ewlioele(d el ap ugideuljouie]

911092 ap ewioyere|d e| ap uglorUIdU|

epeldoide
uoisod | us 31102 ap ewloer|d | einbase
efed adol ap seansep seasen) sop se|opldy  °§

euinbew
©|9p 0ydsssep ope| ppepipswe|anb enbiess
osid eewsiwe|ap JoLdjulalede|apsapenuesipe|
anb eisey 91102 ap ewoer|(d e resnfe ered asnfe
ap allodos p us ofege eigey oeqlire IRy ouled

jp 9|nboy ‘adoy ap seanse e seakenysop se|alo|ly 2

8¢

91100 ap ewofere|d v| ap a1snly -9 v InbBi4

“(-9eInbi4
B|ea/) ewsiw | ap asnfe ap auodos j anbign ‘91100
dpeuwlioer|de|ap opiinbziope| pp olope| pul T

anbis owod Jesn e agep es

al0d apewloer|de|ap PAIU P ‘SD1UBLIP UCS Sepipsw
sop se| IS 'sofenbi Jes Usgep Sepipsw Sequly euinbew e|
ap opseinbzi ope| p us osid jpelsey 91102 ap euwioeRe|d
e ap Joledns alked e| apsep elouesIp Bl asInal

oBenT "osid  eisey 91100 ap ewlo jere|d | ap Joledns
alked e|apsap epURISIPR|aNbIj1BA unbewe|sp
oydaJep ope| P u3 esesn anb unwod sew 81102 ap einie
©| us epel1} 9150 81100 ap ewloere|d e| A ajuswepeido.de
Sepe|Jul UDISo Selue || Se| ‘epe pAlu Aeue|d aioi1sedns

BUN Ud 9150 padsode1iod  anb asainBese ‘pAlu

P JedljlA eled 91102 ap opeldoide ousdwasap un ered
ope| e ope| ap eue|d Jos agep 81102 ap ewiopkr|d e

91102 ap ewioere|d e| ap |9AIN

‘g)uswepedo.ide sepe|jul USISS Selue||
se| sepol anb ap asainbase ‘91100 ap ew.ioered
©| op sasnle so| uod Jepasoid ap seuy

-V1ON-

'91400 ap ewloer|d el ap

opeldolide asnfe p Jousiqo e uelepnAe 0| sojus iw pado.d
SsaIURINBIS SO| ‘Zaneunh e saisn fe SO1se as ez [eal

uagep Is ‘obequue UIS ealICge) Us Uesnle asein)e

e| Augideulpule| ‘9100 apewloer|de|ap pAIU 3

314092
34 VINHO4VLIVd V1 3d S31SNCV 99

CRVIBRELS

Download from Www.Somanuals.com. All Manuals Search And Download.



L¢C

‘Beos opez1ioIe 010IAJSS 8P 0J1USD NS UOJ 81|NSU0D
‘291102 9p BINJ0J O alselfsap a)uanJB.} UN BIUBW LIBdXe
IS Beos padsadeliod ns ap opeldoide oyadwiesap

P esed ajueliodw | So €810 B[ 9p UQIJeaulfe e

V34402 V1 3d NOIOVANITVY §'9

'S291100 Se| ap alselssp P A UQiJesul e 1091100

B 91uswedIpoiad 8sesiNal Uage( 'SalUeuO Sud) OJNe
uos A sa1i0sa. Jod sepebied uelss 91100 ap ewlojer|d
B 9p Seallod Sse| A ugIsiwsuel] ap Seallod Se| sepol

~ ™)
"OpPIPUSDUD B 9AR|| B 841181

A uebualap as sajinow salred se| sepo) anb aladsa
‘7010w |8 anbBede ‘epsenb Jainbjeno Jelnb ap sajuy

VIONILI3AAY §

V34402 V1 3d 3LSNCeY ¥'9

\. J

"Beos opez1iolre 0191AISS 8p 0.11USD

NS U092 817e)U0d ‘9isnfe BInbenaaseinbal IS “Jojow

pp awa 1o Aepeidoide ugioesedo e| einbose ered Geos
JopingLisip ns Jod sopezifeal Jes uagep sesnfe sois3

S3LSNCY NOIOVINONVYH1SH
NOIOVH3 130V 3d TOHLNOD €9

‘gz eulbed ©| us aq11osap

as anb eJBUERW B| 8P 85480y d0ep [eJINBu

alsnle p ‘selre eloeY O SlUREPE BIoRY SlUBWEIUS|

ezueAR euinbew e| ‘vz osed p ue 0d1|dxe

a5 owol [e1 anfe p rezifeal ap sondsep
-V1ON-

"(9z euibed ‘c-9eInbi4 e|esA) "oysesep
ope| jop BpaN. | 9p PepioopA e| opusAnuiwsip
‘oydalap ope| |9p eqwoq B| sousw aad|ob
|0JJU0D Bp B||1ReA | anb elesned 013 ‘0enbo|q
ap season) se| aplde A e||lleA e| fe1ode ered
[oQucospe||LeAR|alIO "0yda.ep Ope| PP UQId3elIp
3p |011U0D Bp B||IMeA | 3P OLLBIIXS BRI Ud B |10
ap seun| se| ueinbase anb 0anbo|q ap seaken) se|
alo|)v ' eneU UOIDISOd B US UQIDJ8.1p 8P |011U02
ap seouefed se| anbo|od A euinbew e| ebuseq "V

Plue INB IS eBURW B3P Bpad0.d ‘UoIDIpUoD
BISo Jfeisnle eked epseinbzi e anb opides sew elib
BeYo.ep Bpani | anb ap ugigeslpul eun ss ‘epieinbzi
B| B ell] 85 padsooe1liod P peploopA eWIXeW B IS 2

'gg eulbed e| us aqliosap

as anb eJsuUeRW B| 8P 854908y B0RpP [eJINBU

alsnle jp ‘seure eloey 0 ajuejppe BIokY ajuselud|

ezUeAe eulnbew e| ‘vT osed P us 0dljdxe

35 owo9 [e) anfe p rezifeal ap sondsep 5
-V1ON-

"(9zeuibed ‘e-geInbi4 e EaA) "OpR|
OUD1p 8p epan. | ap peploopA Bl opusAnuiwsip
‘opsoinbz| ope| [ep eqwoq e| sousw aad|ob
[01U0D 3p B||1ReA | anb elesned 01s3 '0anboiqg
ap seasan) se| awlde A e||lleA e| seuode ered
joAucO3pPE||LeAR|D1ID "OpRINbZI0pe| PP UQIIBIIP
9p |041U0D Bp B||1IeAB| BP OWRIIXS Bped Us BlnioJ
ap sejun(se| ueinBase anb oanbo|q ap seden) se|
30]) " [enBuU UQIDISOd B| US UQID321Ip 3p [0.11U0D
ap seouefed se| anbojoo A euinbew | ebusleq 'V

PlUB INB IS eBURW B[P Bpad0.d ‘UQIDIpUoD

©Ise fesnle eled eysesep el anb opides sew elib

epJeinbziepanie|anb ap ugiJedIpuleuUN S8 ‘eydsep
BRI aES podsadeliod p peplopAtwIXeW R IS T

efeq sew ugisaud | UOD ope| [e ereldn euinbew

B| 21091100 SB OU elue|| B| 8p uoiaid 8| 5

"©)09.1100 S8 S901110W Sepan. se| U selue|| se| ap

uosaid el anb A ajuswelqgi| ualib Sedo| sepan. se|

anb asainbase ‘@isnfe 9158 UOD Jepado.d ap ey
-V1ON-

‘a1snle Jainbjens Jezijeal )
9p Sajue U3LIUS BS UgISIWSUeI] 8p sajuauodwod
So| A Joj0W |9 anb vliwiad ‘seanpewanb
Jod sepuiay opuesned ‘ugloeiado e| ajueinp
asJejuafed uapand zilow pepiun g] A Jolow |3

NOIONVOIAd

\ J
q D
Jelfeqe e rezuawoo
ap sajue uebualap as sajINoW saued se| sepol
anb aJads3 ‘a1snle 1ainbjeno uezijeal ap sajue
OpIpuUadUa |ap aAg|| e] alinb A Jojow |2 ebBualaq
\ i ' J

uoloeaule ap ai1snly

9 UoIo9S

Download from Www.Somanuals.com. All Manuals Search And Download.



9¢

uQId2alIp

9p |011U0D 3P e||IIeA e] ap a1snly "g-9 einbi4

1NOV
31sney

dS Yd0S¢00¢21S

INOV
3ro1dv

NOIDJ3d1d 3d 104.LNOD
30 vay3IN0dz! V1TIdvA

00

N0V
3Lsncy

N0V
3ro14v

NOIDO34Id 3d T0HLNOD
{7 30 YHOIYIAA VTTIUVA

"01/eS329U

2JopI1suod 0] owod an(y ewR dwod epled
B| UsoUed e sequiod se| anb ap saue adoy p usad|ob
UQI103311p 8p |043u0d ap seaue ed se| anb agenidwio)

"011esa%0U SO IS oMU ap asnfe A jeainau
Uo Uedzauewad saoliow sepand se| anb agenidwo)

‘fesnsu
uonpisod e e sepsalbiol Aesional Us Aalueppe
BIJey UQID29.1p 9p [041U0d 8p Seduefed S| auoI00Y

eppInbziepans
e|esed 0sa00.d P elidal A seasenenuod sejaplidy

‘(e-9einbi4 e|eap) 'seireioey

euoIpRRIRNA Z/T B||IIeAR|31IS) ‘Sslonow apakp
Zinowepanie|anbeisey 01enuod opluss ua e||Lea
B|all9) "vUeppe eidey 2416 z1jow epanle|anb eisey
e||1leAr|al1b Augiodalipap |01ucd ape||LeAR| U
SedJenenuod se| opuelo|fe eyosasep epani el asnly

'Sele eloey o
dlUe ppe eldey eisele as eulinbew e| s agenidwod A
uo1Jesedo ap peploo pABWIXeW Bk Jojow p akedo

"0JUB ILLIRUO [JR1SS 9 OUB.J |o 84aq ||
A Jojow p anbue.re ‘ojuase p Us Jopesado un uo)

‘0enbo|gap felineu
ugiosod e| Us UDIS UQI329.1p 3p [011U02 ap Seauefed
se|anb A ugigesedo ap ugiosod e| Us UDISO b jedsop

ape|nAeAe| ap seoueed se| anb ap esainbesy

[esinau a1snly

"(Lzeuifed eap
‘ugidesul e ap Axsn|y) ‘diue ppe eldey asieze|dsap
[e 0410 [e 0 Ope| un e el as padsaJeliod
p Aalue ppe eigey ajusuieie [dwod ugiisod
B[ US URISe UQI0J811p 9p [041U0d jpp Seoueed se] g

‘(leneu 1SNl B8/ "SR eidey 0 a)ue ppe
eIoey RAISRLR 8S eulnbew e| A fesineu ugiosod
B[ U URISe UQI0J8.1p ap [0Jju0d ap seaueed se 'V

O1IN3INVZV1dS3d 3d SILSNCV

:IS UQIJesul e 8p 0 Sa[eneu sasn e fezieal anb ueipusl as

¢9

CRVIBRELS

Download from Www.Somanuals.com. All Manuals Search And Download.



q¢

(T-oeinbi4 e|eap) epeidoide vioueisipe| ezuede
eISeye||1leAR| opuelib Aoual) pp |0Jjucoape||LeA
| 9p SOWB.IIXS SOqUUe Ud edJjenieliucd e| opuelo| e
dS T-SSTOS06S aisnfe padljeay "oudl) jpp [01U0d Bpe||LeA
e|o1snfe ‘ousi)ap Jopeuoiode ppe||lleAr|opuesnfe
asfezuedfe apand ou ,g/T apepipawe| IS (z-9einbi4
B|B3/\) "0UBI} 3P Jopeuoiode ppe||leAe| us soklo
uooe||Iinbioye| us eaenkeNuod e|aBlIde A ,8/T op
epIpaw e| a0ued e as anb eisey ousl) ap Jopeuoiode
ppeduerde|sp opuo) p us oulked palle v

ouaJ} ap ej|ueA e| ap aisnly "Z-9 einbi4

"(¢-9eanBi4 6| BaA) "0UBIY

jop Jopeuoiode ppe||lleAr|algosepents soelo uoo

e||Inbioye| useasenkenuode|alo|e epedijisadse
BepIpow e U0O3pIoUIod oUBIDLRSIPR| IS '€

INOV 30TV

"(¢-9einBide|esp) ", 8/T 3p JoS eGP

eOURKSIpERT] BUINbew | ap opeInbzi ope| p us ousl)

ap Jopeuonde ppeduefed | A ousl)ap Jopeuoiade

ppe||lene|ap JoLBuleIeNIB|B11US BIOURIS P
e|anbijLeA epeuoiode uginsode| us ol PUOD  °Z

oualy ap asnly 'T-9 vinbi4

V J 'S901110W
SepanJ se|a1ind) eAsNW as euinbew | anb fe1ine
eled Sea0| seponu se| aanbo|g ebed anb e1ine
eled epAode Aeuinbew e|ajuens euinbew e| ap
Joeisod arred e | ap ofegep osid ap orb unanbojo)y T

ON3d4 13d

O9ONVIA INOV

3Iro14v "ousJjap uoIpe asnfe Joinbenoeled Beos JopINgLISIP
NS UOJ 8)32IU0d ‘Slusiepe|doide 0jUS ILeUO 1381Se 8p
oual} jo feuoiode usyiuied ou saus InB s sojus Iw Ipado.d
S0| IS "eASNW s padsadeliod jp anb greline ou
0JUSILLIRUOIJRIS 8P OUBJS B ¢ 3O VONT, uonisode| ua
©20]02 85 0US ILLIRUO 38158 8P OUBJ} [Bp eduefed B| opuend
dS va20020.9 asJe1snfe agep 0IUS ILeUO13.1Se ap oud .} PP ajdode |3

‘sanelb )

. S9UOISa| 8SJBSNED URlIPOd "Oluaiweuoiouny
OpEzLIoINE JopInqLiSIp NS UGS 9108IU0d ‘ousl} Iop 9P 0OprIS 01031102 U ©1S8 OU 01USIWRUOIdeISD

opeldoide aisnfe jp eibo| ou o IWIPa%0.d 918 5 ap oualj |3 IS padseoeniod [a 819do ON
-V1ON- .
VIONILYIAQY
J

‘ouaJ} P agenud A saoliow sepani se|adedwesy "9 OLN3INVYNOIOVLSH
3d ON3Y4 13a 31sncvy 19

‘Beas ap

euinbew
©|9p 0ydsep ope| P W y-gsosed sojelidey g Sd41SNCY

IS T

Download from Www.Somanuals.com. All Manuals Search And Download.




ve

opezuoye
9VOS JOPINGLISIP NS U023} NSUOD

ope|qopew.oer|de|ap oeiwelo|y

opezuoye
9 VDS JOPINGLISIP NS U023} NSUOD

ousulakb ppe|red

opeziioye
9 VYOS JOPINGLISIP NS U028 |NSU0D

epe|qop 8k pp afejuow spealy

520 995
91102 ap ew loyere|d
B| 9p OYdUYy

91102 ap elI0109ken
©| 9p OYOdUE |9p SaAR]
e sepeuljoul se1sal)

- opeuldul 810D

opezlione
9 VDS JOPINGLISIP NS U023} NSUOD

ab pp 01001100uUl8fRIUO N

opeziioyne
9VOS JOPING LIS 1P NS U028 |NSU0D

oueuIak ppe|rd

e||Iyonoe|ade|dwsay

epe|qope||iyond

PAIU o Augideulpule|asn(y

sefedsip ‘sepejuow fewse||1Iyond

20 995
91400 ap ewojere|d
Bl 9p oyouy

91100 ap elI0108Aen
©] 9p 011U |9 Ud
©1Sal) - [elale| 8110D

anbas as anb zaA eun padsed o 810D ope low padsa)
0US.J9] PP SSUOIDIPUOD Se|
easesnieered pepnopae|eAnuiwsiq Elfe Opesewsp pepioop A

91100 PP UQIXJBIIP

B| eigued 0/A 81109 ap ewloer|d

B|9p eIN)R B| SeJUSWINE ‘0UBIL) P

Uo peploopA | J1onpal anb Jous) apand eg

0sobnJ oua.Lie |

PAIU o AUQIJeulpule| ReIqured 0/A81100
jBp UQI038.Ip .| RICUURD ‘91100 3P BulIo)
er|de|apeinee| lusWwne ‘ousll P

UG PepIoopAe| Jnpal anb Jous) apand ag ofeq opeseusp 81100
0UB1J0} PP SAUO D IPUOD SB|
easkesnleered pepoopae|einuiwsiq Elfe opeisewsp peploop A

sauosald sejasnle Asnbijlio A

sejue||se|ap uoseidefeg

220995
91400 ap ewioele|d
Bl 9p oyouy

oualia) e
©2189 Anw opueLI0D
uelsa o edlan

e| ua uebad se||Iyond
seT - selopedsey

NOIONT10S

VSNVO

NOIDJIANOD

(NOIDVNNILNOD) SV11v4 3Id NOIDN10S

S UOIDD3S

Download from Www.Somanuals.com. All Manuals Search And Download.



ec

el102 A pAlu panbije A

ope| e ope|epeRAIU OUBWIoER|d

opezliore
9VDS JopINgLISIP NS U0J 31 NSUOD

31UBLLIRIOB.I00U]
epeluoLL 81100 3p WO LRI

sejue||se|ap uosaide|asnie Assiney

sefredsip sepeny

sejue||se|ap uosaide|asnle Assiney

[enBsap uoisaid uod seue|

€20 995
91102 ap ew loyere|d
B| 9p OYdUYy

91402 ap
el10109Ae1] €| 8p oyoue
0] & Sepeul|oul sajualjes

91100 PP UQID2BIIP

B| eigued o/A 81109 ap ewloer|d
B|op eINie B| ;ejuawine ‘oualisl o ud
pep1oopAe| J1onpal anb Jeusl apand as

obredsIp ousle |

120995
91400 ap ewioele|d
Bl 9p oyouy

JenBaai iyiad o
OpPEB|OA 81109 ‘epe|npuo
ele A eleq elousledy

- olatedsip oualia

ua olaredsip 8110

e||Ionoe|a| iy

epe|ljesspe||1yond

020 995
91400 ap ewojere|d

Bl 9p oyouy

opezrione
OVIS JopINgLISIp NS L0281 |NSU0D epe|qop ok ppealy
opezuoie 9]UBWR]32.1100Ul

9VOS J0PINGLISIP NS U3} NSUOD

epeIuUOLL 81100 3P WO LRI

PAIU o Augideulpule|asn(y

(eriooepewloere|de|ap uodeulpur)
e]|Iyonoe| us ojnBue opesewsd

ewlofer|d
e|op ofeqe ap arede|aidwi

91100 ap ewoer(d
©| 8p ofegep openwinde padseD

Ooua.liB]
PRIJey 0|1} | UODR||IYONO B[ AUO|

episAUrepeIIoWIR| [IYOND

e||Iyonoe| age|dwsay

opeiselfsap e||1Iyond .| ap Jopelues |

JenBaai ipiad o
OpPEB|OA 81109 ‘epe|npuo
ele A eleq elousuedy

- olatedsip oualia

ua olaredsip 8110D

NOIDNT10S

VSNVO

NOIDJIANOD

(NOIOVNNILNOD) SV11v4 3d NOIONTOS

S UQIDDaS

Download from Www.Somanuals.com. All Manuals Search And Download.



¢c

ased eped op adesel) p auBWINY

sepesed a1us a)UB ID1JNSU| adesel |

610 99S
91100

apew.ope|d
©lapoypuy

91100
apew.oper|d
elapoLpuUy

91100 ap seli010aken
211ua Jen09 uls padsad
ap seluelS - skl

se||1yono se| ade |dwsay

Sepe|qopse|[1yond

anbas as anb zaA eun padsao P 9110D

opefow padseD

OUSJ1B] |op SSUOIPUOd Seje
aslesnleeled pepoopae|eAnuiusiq

Elfe Opeisewsp pepioop A

ewloerd
e|9p ofeqe sparede|aidwiT

91102 ap ewloer(d
©|3p ofegep ope|nwinde padsaD

©31100 8| 3p UoIsURI | a1sn |y

opueuired ealio)

INd¥ ewixew ns e Joow p akdo

Jojow pp (wdi)ssuopnijorsiseleg

Se||iyonose|a| v

Se||1yono e[ 01991100U1 OpR 1§

810995
91400 ap ewojere|d
Bl 9p oyouy

91102 ap elI010aAen

se||1yonose|a| 1y

sepexsefisap 0 sepe|1§esap se||1yonD

B| Ud JeLI02 uls padsad
ap selueld - se1oA

©31100 €| 3p UoISUBI B| 918N Y

opueu red sealiod

020 995
91102 ap ewlosele|d

B| 3p oyouy

ewlofer|d
e|op ofeqe ap arede|aidwi

21102 ap ewloer(d
©|3p ofegep ope|nwinde padseD

se||yonose |91}y

0139.100u10pe|1fe ‘sepe| | fesspse| | Iyond

anbas as anb zaA eun padsad p 9110D opelow padsaD
0UR.IB] jop SAUOIIPUODd Se|e
aslesnleered pepoopae|eAnuiwsiq Ble opeisewsp pepoop A sselo

INdY ew IXew nse Jojou p alado

Jojow p (wdi)ssuonjonalseleg

padsao ap Jenballl
910D - soJanbue

NOIDNT10S

VSNVO

NOIDIANOD

41400 34d SANOIJIANOD SV'1 N4 SV'1'1v4 4d NOIOVOI411LN3d|

S UOIDD3S

Download from Www.Somanuals.com. All Manuals Search And Download.



1c

"padsae1i0d p o enbjows. p feyep elipod
‘0pe109u0d anb joWwa. UN U2 0482 olpelap 041 un

‘aspuap eled RUOLIPE
RIOURISIP Bun eliwed A ajuswreius| asade|dsaq

"JoJuooapepiped
©| Augnde ap epipad | fesned spand opedjows.
odinbe jpp osad |3 'seisend ud anbjows 1 voUNp

"(6) €1T) s0| 0GzZ opeojows. osad
ow ixe N ‘opedjowal odinbs pesed osad ap ayiwj|
jo eted a)uedlICe) [P SaUoIJepUBLLIOda. Sse|ebis

‘ayouebus

ap ound j us opesjowsa. odinbe p 8198U02 0|0S
“Jedjow. eled opeussIp ayouebus ap 0110ssdJe
unebua) anb euinbew eun uod 0|os anb jowey

‘opedjown. odinbe
o Us seuos.ed Seuo 1u soulu eliwied eounN

T

(jeuorodo
ayouebus ap ouosadoe) INOTONIY VTV

91102 ap eIN1e ap asnly G- vinbi4

dS HOV 900¢ O1S

FJHAVINY
3d NIid

vdniv 3a
J1SNCY 3d vad3ad

¥ UOI228S

Download from Www.Somanuals.com. All Manuals Search And Download.



ewJiojereld
B| 9p uoIoReIaQl| 8p eouR|ed -7 eINDI4

dS 74a 900Z O1S

VINHO4VLVd V1
3d NOIOVd3411 3d YONV1vd

(G-veinb14) epesssp eIy

e|eewlorer|de| esnfe eredepnie eun owod vinle

ap Jopedipul p Usepedignewloer|d speinee|

3p eluewod 3 eun AeH "epad e slusweIuS| aJe] !

‘(P-peinbiq) ewuoere|d ap ugiseseql|ap eoue fed

e|opaln Augiosod us eebugivew ew.ofer(d

ap uoizersp e|ap ald ap eoue ed e| alue ppe

eioey andw3 epessep 91100 ap eIN}R B| U 81100 ap
BINlRR| 9P Jopedipul P Us alrewe ap uld paussu| '

(e
eulfed ‘G- eunbiH) rebn| ns ue ainbase as anb eisey

oydaJop ald ns uod ajUe ppe eldey auawee |dwod
alI00 speiniee|apasniespaidap eped pahdwg g

"91100 3P Se||IYono Se| e eouslod B| 8108U03seq T

( )
‘91102 9p eiunlje

e| a1snle oban| A 81102 ap se|Iyond se| e eioualod
B| 9109U09S8( ‘opuelIb udlsa padsgor1iod |ap
Se||1Yyond se| opuend 8109 ap einyje e| aisnfe ON

VIONILd3NAV §Y

"OwsIW P U ssuo.ed so|

Jeadouise Je1ine eled padsad p 81400 anb zaA eped

eluelle|ap UolndalIp | 3leA Padsad jpp eious Lede
e| felobw ered seulole seluel) ap uoired pasn '8

‘PepIoo A ew Ixew e| e asreledo

eled opeyssip eIse J0Jow |3 padsd o elelrebsap

padsadelod p ‘efeq sew NdY eun e euod 1S 9109
Jolw unered ugicel IR BWIXRW B JoJoW pakdy 2

1211009 8959
OpuEnd OJUB ILLIRZR |dSap ap peploopARiegeunasn 9

"epeasap einie e|
uo ased opunbas un efiey oben| A ased jowiid p ered
Olfe sew asnfe e padsodelod p alUeNS T 'SO09A

SOp 91109 ‘01e Padsad 0 opelow padsad 81102 opuen) '

eb.reasap
apeAjole| A padsae1iod p soldwijebuaiue |\

"BIUBLLIBILBNAJ 110D “(elousLede

Jolow eun Jous1qo ered ajusisIxe padsad pp sousw

0 £/T 91102) 010D OpeIsewsp Padsad P 81400 ON "0l
opesewsp ou A 0985 919 opuend padsed P auo) g

"'SOQVTVLSNI d3dS3D 3A YOAID0IIY 13 NIS O 'VOIvIS3IA
3a VATOL V13d VrVd 30 ¥0dv10Z3aW OdINO3 13 NIS 34340 ON

VIONILYINAY ¢

'sopezue|sow goe opigep pepaidoid

| Souep ap pepl|igisode| Jonpalesed Sows W

so|ap sol|ebreasepe|elulp ‘sojnJgIsqo ap eaked

91100 opuen) "padsad ap S81I008. SO|ap ezaldwi|

el feziwiuiw eled S9|[e2 ap 0 Selede ap sob| eee|

ebredssp el elilg -owsiw p aIqos 8.1)usndus 8s

anb oplgo Jeinbens A opeliod padsao p ofeqe videy

feinsap eled eleq sew uoinsod NS LS asieualuewl
agep A asre1inb agep ou ebredsep speajole] g

\ J
*JoJ0W PP feuoipeenueIod opud LINbe .
A padsao jpp elous Lede e few eun ope}nsal
H00 dp eI} B Jersnfe eled OWO0D opuep ‘pPadsad e elelrelsap epe|1jessp
“WP/T9psOoeABIUI UG Z/T-Gelsey ,Z/T-T 9peinieeun B||Iyonoeun 'sepe|1jesap Se||Iyond ucd alod ON ‘T
apsap as.esnfe apand padsadeliod pp ewloer|d e
d3ds3ao0 13
41400 3d vdNL1Vv v1 3d 3a1sney €Ty dV1d0D vdVvd SANOIOVANINODFH 2TV
¥ UQI008S

Download from Www.Somanuals.com. All Manuals Search And Download.



61

‘padsage1oo

P JeJodo ered q|sa1d 0T~ e Sepersnfe AJAIHQ
uoiisod e| e sepesalfial Jos uagep ebreasap ap BNARA
©| 9p Seoueed Sse "ouew e padsadeliod | ansnw

A 01UB ILRRUO 132158 Bp OUBJJ P 81089U03se( (ST eulfed
‘¢-veanBi4) 133HM-T344 ugisod el us efireossp
apenARAeR|ap Seaueed se|anbo|od ‘opIpuUadLS J010W
P UIs padsadellod o JoAOW 0 SlusWiIgl| fepol , eled

OdIN313d
dO10IN 14 NOO d3dS40v1Ld0D
13d OLN3AINVZV1dS3Aa 1TV

*few.iou 8109 jp apnues. ‘ofien

‘opedsere elRkW P Jedes eled ajuebwss onoje

0 0fed unasn "opIpuUdUL ap are||e|e1inb A Jojow
p enfede ‘asieosee e efio||ebeasopapenole| IS T

( ‘opeose]e [eusrew o sennb )
eJed ajuelowas 01alqo n ojed un asn saou0UB 0|0S
A ane|| e a1nb A uojow |9 anBede ‘ugloonIIsSqo eun
opLundo ey IS iOAILON NNONIN 40d vVOdvOS3d
3d VATOLV1NI SONVIN SVY1VONOd VONNN!
SVYId01vdI9D SYTTIHOND
\ ] U J
OdVvOSVlY TVIH31VIA 13d OdI1l3d 0TV
'011eS909U SO IS ugisaud
e|efluoD sejue||se|ap ugsaide|anbijloA G
‘opeldoide afeue1oo p
Joges ered Jojow pp olepidoid pp enuew peaa
‘01dwi1]9]q1ISNQWIOD UOJ 3 |g 1ISNQIod ap senbue)
S0|aud|| ‘opelijud efey as padsade1iod p anb
dp sondsap A ugioesedo spelpepessp euly |V Y
{ N\
‘Ieusj|al A ajgnsnquiod ap anbuey
|op ede) e| yelinb ap saue alius 8s padsgor1iod
|9 anb ellwiad ‘seisnpewanb Jueiine eied
\ E J

'01/eS908U So s asnfe
Ael1oD a1sefsap ap [euss Joinbeno A ugisiwsuen
9P Sea.J00 Se| 8p ugiJesulfe eloelod el anbijlieA '€

"001|MeJp Yy 81i83e 8p 01INJIID
[e 0 JOJ0W [e OJus ILRIUB [ed Jod Souep SoJeNsS
Jipadwi iesed padsadelod p opololdwijebusiue |\ 'z

CIET]1ES)
IS0 5 Jojow p Jeidwi) ered opiuiidwod
alle 8sM "IoJoW P e.reuep el enbe |3
‘ugioesedo US U B1UBIMED JOJoW Un aAe| ON
-3INVIHOdN I-

'S00 11199 jp S9juBUOdWod
21qos o1ioyd pelulp W ugsaidelee o1oyd asn
ON "0SN epeo ap sandsap padsadeliod e 0pol ane T

NOIDVHd3Id0O V13dSIANAS3IA 61

ane||e|
alinb A 440 ugnisode|e oplpusdus spang||e|allD 9

"0]US ILLIRUIO 1JR1SS 9 OUBJJ [P BUOINDY G

‘01JeNA =P
PepIo0jeAE | ISey 0JoW P PeploofeAB eANUILSI]

'91100 8P S2||IYoNnd Se| 8108U00s8q 'S

‘elneu uonsod
B[ U UQIa2a11p ap |011u0d ap seauefed sejanbojo) g

‘gusIpuad
BUN U eu Inbgw 8| 8U0I31S8 O "91UBLLE|0S [PAIU
e Aeue|d an1pedns eun Us padsadeliod p auoidesy T

d3ads3adVv1d0D
13d OLNIINVNOIOVLST 8V

'Sepe|Jul )UBLLIRI0D.I0D Selue || se|efusite |\ °G

"UQ193911p 0 OpeudIy dp epIpRd

OpuUesed ‘Usd | |Sap 8 Sa0LII0W Sepans se| anb

Jesred apand A euinbew e| ap eeluepp ared e e

aloljsuel] as osad |3 e1send eun opuefeq asieze|dsap
[e ugiodely ap epipsodeunasionpold spand v

¥ UOI228S

Download from Www.Somanuals.com. All Manuals Search And Download.



'Selle eidey auloul as
euinbew e anb Jfesned uspand sounuadal senbue.ie
SO7 BISSND BUN 1IgNS [e Sou uadal sanbuelfe 911nT

‘g)Us Ipuad e a1uswelus | afeq

Ase||1yond se|2129u02s9p ‘UQIaJe.) Usp.said seue||
Se| IS ‘peploopAefeq e asade|dsap A solesadteuul
S0.16 911A8 ‘@iuslLeu Nuada 1 efusiep as U

anbue.le ou ‘|01juod jp Jepsed 0 85I1eD|0A Jelins ered

'So|[eep Salofew eled enuew

9150 ap / eulfied ‘G’z UQI029S B| LA eulnbew ei1se
eed Jepueise odinbs un S8 02 jeNA BAUOD UQI03910.4d
9P BWRISES |3 "UOIdJBIIP 8P [04JU0D P A UgIoJel)

e[ 80npaJ opelow padseo (3 opelow eise padseo

[ OpUENI 3)usLW [R109dsa ‘Se1sand Us as.feze |dsap

[e opepInd Jeual agep ‘obrequie UIS 91109

9P SO [eWLIOU SBUO 1D 1pUod O feq pep i |1ce1se A ugiodel]
reuUaNQ JBud) eled opeyssIp ey as padsadelod ais3

SY1 NOO V1dAND 3IYdWNIIS ‘sopelb gGT
e saloAew se1sand us epelado Jas agap euinbew

B| BIOURISUNDIID vunbBulu ofeg "opepind owallxa
uo92 a1ado A pepIdo|aA k| BIZNpal ‘udjeqsal as
sepanu se| anb uis ajuaipuad e] 10d Jepadonal spand
euinbew e| 1S *(eleq 81100 ap evwliojele|d ] UOD)
19pad041a1 ap a1eJ] ‘ei1sand eun ua Jeleqesl spand Is
Jeqoud ered ‘sepeuldws sajuaipuad us 34340 ON

VIONILJ3AAY §y

\
'VHSO d0d SYdvda0ddV SANOIOVHIdO

V1SN0 VNN N3 NOIDVH3dO L'V

"INdY Sewixew sns e aJedo Jojow e anb eyiwed

A 81ueppe eidey peploopAe|edaznpal ebied ap
0S99X® J0d PepI00 PA NS JINUIWS IP B BZUS 10D JojoW
P IS 91100 ap pep oo pA e| aluawepe doide jsusivew
eled ugITee BIe BW IXRW B JoJoW o aedo aidwe s

"UQIXau0osap ap uginisode|e Joidniiel palhdwe
‘ewofere|(d e|ap UgSIWSURI] B| Je1oauodsap eled

81

JopeLI0D [ap Ojuaiweuoldde ap Jordnuisiul g- einbi

dS S306611S
HV.1O3INOOS3A

Ydvd Orvayv VIOVH ANOIS3dd

dVNOIODV ViVd ValddV VIOVH 3411

L]

e

‘el ou S8 01S3 ‘PeplooeA akeinbpe

padsooe]i0d P Sedluaiw S0214199 e anbeiguue

[ep sore|d so| op auelbus p Jod opesned s3

ewlojere|d | ap UQISIWSURI] B| 1e}J8u0dsap

0 Jeuoldde [e oplilIyd un as.reyondss apand
-V1ON-

epRUOIoZR Ugnsode|e (g einbi4) ‘sojuawnisul
ap pued p U opedign ‘o||lewe Joldnieul
fpp opueliyewloeke|d ap ugsIWsUe 8| auoindy 2

"ew.oee|dap ugsiwsuel)
B[ Jeuoiode e Jolow [pp epesspowl pep oo A
’UN asn — 001139 anfeiquid pp BpIA B| BLIOR 01S9
anbeA pepioopAe]fe usew.loer|de|ap ugsiwsue]
B[ feuoiode ap aleJ) ON ew ixew pepioopA

B8P /S 9P BIJBI U UgIdeB IR 8p [01U0d pebucd ‘T

(31402 3d SYT1IHOND) VINHO4AVLV1d
3d NOISINSNYYL V1 3d NOIXINOD 9'F

"0JUB ILRLIO 1798150
ap oualy pauolade A osnbojqap eJinsu uginisode| us
Sese se| anbo |09 ‘OprUOITRISS 4SS S0ep Padsade1iod p IS
"eJINBU UgD1s0d B R URABNA UQI033.1p 9p Seaueed se|
anb eyiwed ‘esienal U OlUBIWRZe |dsap o Jeuslep eled

"BYJ8.Jep B| B padsadeliod

o eJes b opides sew ‘siue ppe eldey asfeze|dsep

|023u02 [e eliwRd 8s Sew ouenD ‘Biue ppe eidey eAsnw
35 UQI229.1p ap eydaJep eoueed e onb eliwied esienal
Ud BZe|dsop s sequs il eysaep el e asiibuip ered

 UOIDJ9S

Download from Www.Somanuals.com. All Manuals Search And Download.



epeinbzie|e padsadeliod

o eelib opides sew ‘siue ppe eldey ssfeze|dsep

[0J1U02 [e eliwRd 8s Sew oUeNnD ‘BlUe pPe Bldey eAsnw
35 Uo10%a.1p sp epRInbziesuefed e anbeliwied ‘esioral
Uo eze|dsap as sequsiw epinbzie|e asiibluiperd

"UQI229.11p P S9|0JU0D SO| UOD Salsnfe

soJab1| 8sJeoey uage@ "essonal Us eal

©BaU|| Us as.eze|dsap apand ou padsaoeliod |3
-V1ON-

BSPMI U RIRIA [ 01UB ILEZR [dSop

ap peplopA | eleq ebusiue |\ 'Selle eidey sese sequue
ain Aoanbo|qap fesneu uginsod el ap eseny) seouefed
Se| oJjuspe eidey al1] ‘eskenal Us asleze|dsap eled

[ ‘pepaidoid e| e souep o seneuosmd\

S2uU0ISa| 111IN20 uspand '18pado0nJlal ap sajue
eale |9 aladsaq "101181s0d aured e| ua SBU0IDINASAO
A seuosiad Aey IS aAI18SO ‘19pad0U1al ap Saluy

‘NOIONVOJdd §y

\. J

s N
‘padsaor1I00 |ap Sk1ap vale |9 BpO)l

JeA1asgo ap sandsap 0]0s A oLIesadaU s1uUsWEIN|oSqe
eas anb sousw e eslanal Ua 91402 ON ‘I9Pad20.11a.
ap salue padsgorliod e eiouslod ] 8108U02sa(d

‘NOIONYOIdd §y

BSJIaAal ua ojluslweze|dsag

(21400 ap ewioere|d | reluens| owod 2.1gos
SaU012oNJIsuUl eJed ZT Ojndjlie ‘T'i UuQIades
B| Ban) 'sopelb Gy op o|nbue un us apJlogal
[o 81qos se.e eloey asaoe|dsep A ewlogele|d
B| 9lueAdT 'BpJogeJ P 91q0S s Jeusep
apand padsgoeliod (3 "eJade eun ap aploge.
o 91q0s a)Ueppe eIdRY 2de|dsep as ON
-JLINVLIHOdINI-

"oluS ILreze |dsap ap pPepIdo A

e| efeq ebusiuew ‘ugioIalIp ap S9]01U0d

S0| Jelado e apualide senusalN ‘padsaoeliod
[pp anens uoloesado eun euoNpold uQIndBIIp
ap seauefed se| ap aAens uoioe.ado e

LT

"eYD9.Jop | e padsadellod o erelib opides sew ‘seaueed
Se| UaJ11 8s SeJfe sew ojuen) ‘selle eidey ugiodalip

ap eydep eoue fed B| 811} ‘Blue ppe Bidey eze|dsep

85 SeJjue 1L eydsJep k| e padsadeliod p 1B LIp eled

epieinbzie|e padsade1iod jpeselib opides sew ‘seoueed
Se| UaJ11 8s SeJfe Sewl 0luen) ‘selle eidey ugiodalip
apepoinbzieoueede|aln ‘O1ueppe eidey eze |dsap

as seliuaiw epeInbzie| e padsade1iod P Jibliperd

‘[esnsu ug o sod
B[ e 9)UBWeASNU UQI23911p 3P [011U02 ap sedue ed
Se| ap al1] ‘D1Ue ppe eidey OlusiWeze |dsap P Jouslep eled

‘Sele eioey

Sseourfed se|ap aii BliInuIWsSIpeled A alue ppe sew
uQI03941p ap [041uU02 3p Seoured se|alndwe ‘Pepioo A

B[ Jejuswire eled ‘peploopA | elss Jofew ‘seouefed

se| us Indwie as aiue ppe Sew ojuen) “fe|iW s e ouesIp
BUN alUe jppe B1dey UQ1028.1p ap seouefed Se| alusweius |
alndwe A andu UQIDIs0d B| 9P SejopuRdes 0Jluspe B1dey
Seoueed Se| 99| | ‘0JUB ILRUOIJRISS 3P OUB.Y P 3]l
‘padsadelIod o UOD alue jppe eidey asteze|dsap esed

ajur|ape eIoRYy Olualweze|dsa(

‘8w Jo}Iun ugoesado

'uUN JBud1go eJed UQID3BIIP Bp SB|04U0D

SO| pepiAens uod Jejo4uod e epuaidy

‘dlueppe BlokY djuswelus| asopueze |dsap

A peploojeA eleq e opuednoe.id adus o)
-JLNVLIHOdIN I-

'sojualpuad us resado
9p see oue|d ouallol Us ugioesRdo |
epua.idy "Je1i0d ap Jerel) ap sejue euinbew e|
ap olbuew p uod opowod eluaIs as anb eisey
anbioe.id 'SBU0I0ON1ISO N ‘SBI48D ‘SOID1}IPD
ap sok| ‘elloIge BaLe UN US OUBIR] P U
peplooeA A ugioonpuod ap sauoidesado se|
Jeonoe.d agep ‘SedlielIsopIy SBUoIsiWSuUe 1)
0/A eouefed ap uQIdaIIpP UOD euinbew eun
ap ugoesado B| UOD opezilel|iue) 1SS OU 5
-A1INVLIJOdN I-

NOI1DO3dId
A ON3HH31 19 N3 OLN3INVZV1dS3A S'v

-V1ON-

¥ UOI228S

Download from Www.Somanuals.com. All Manuals Search And Download.



‘padsaoe1i00
o feJodo ap Selue algnue as Jojow e anb eliwied

elloTeq ap epiA | ;elode A lopeduelle P

Jeuep uspend sopebuo|oid senbuele SO “lopeduelre
o Jejus [e2a.qos Je1ine ered anbuele ap ojuaul epRd
a11ua sopunBes 09 souawl 0| Jod eliwied ‘sopunfes
GTapsew Jod 14 VIS ugpisode| us ane||e|
ebusiuew oN "iojow P anbuelie 01UeND U BR1pNS
A 14VI1S Ugiosod e|e opipusous ap ane| e 119

*JOJOW [BP PepIo0RAR|3p PelilU B| 3P BI430
e1sey Jojow [pp Ugideepde ap |0jU0d persn |\

"01/eS900U ©as
unbas JopenBuese panbijde ‘01l)eIse Jojow P IS

"0]US ILLI2UIO 102153 9 0UBJJ | BUO 1Y

*fedineu ugoIsod e | Ud UQI329.1p 8p [04JU09d
ap Sseoueed se|anbo |09 A pep1infes ap ugJNuio
o 8nbase ‘Jopesado pp OlUBISe P Ud 8IS

(G2 ugdss Bl BBA) BLRICR

auswee |[dwoo 9158 ‘91g11shquuod ap opJainbzianbue)
jop ©2420 Jopeiado [pp OB ISE |Pp SeJIBp BPedIgn

‘9|0 11ISNQLUIOD 3P 81402 8p BNARA | anb ap asa.nbesy

-
‘soJeuos.iad SauoIsa| /A Joj0W e Souep Jesned

apand anb Jojow [ap .01UBIWE[RQWS,, 3P UOIDIPUOD
BUN Jesned 0 0AISo|dxa ajuswieloualod Jas apand
241 8p W] 9P BWIISIS |8 Us anbue.e ap sopinbj)

ap osn |3 'INONVYYYV 3IA SOdINOJ1 ASN ON

NOIDNVOIdd §

dOL1OW T13a INONVHYY v'v

91

(0T UQI033s B| BBA) "01IeS308U SO
IS uosaide|ello) selue||se|ap uoalde|asiney 9

(¢'v ugides | eap)
'0onbo|q ap eWRISS PP ugidesedoeldollooe|asiney G

"01/eS908U ©as
unBesapudy elojjels||uioiefey ousnbasiney

(€2 ugas | eaN)
'0}1sQdap o US 021[rMeJpiy d1iede ap PAIU panblIA '€

(‘7"L UgInJes e eap)
‘ugioeJado ap seloy Oz sesowiid se| ap sendsap
81180 ap 0411} | A Jolow sp 81de palqued ‘2

'seloy 8 A7 ‘z se|e asebsap ns A
Se01100 Se| Sepol ap ugideaulfe eoelod ejanbijleA T

(seuoy oz auswepewixoide
O 0sn ap elp Jawld) IVIDINI
INONVHYY 3d SOLNIINIAIO0Hd €V

‘pepaidouid e| e souep
Jesneod 0 S0492.131 ¢ 0 PalsSN B Sauoisa| ajJesonold
apand opiaoey |8 Lao1dnuiaiul unbuiu alusnd
ua ebuod 1U 8108U0IS3P ON "dIUBWESONIIBBP
opuBUOIdUNY 0 OpeID3U0ISap oanbolq
ap BWAISIS |2 UOD padseoe1iod |8 alado eounp

VIONILIIAAV

"0peuo 1938 0U 0JUB ILeLO 198159

ap oud} P O/A Sepeun1oJe 81109 Bp Se||Iyond
Se| 0/A jesindue|apBIUISIP UQIDISOd BUN UB UQID3IIP 9P
[01U02 Bp Seauefed se| UOD OlUBISE P elp Jopesedo p IS
Jojow o efede 0onbo|g apeWwaISIS |3 "01UdISe P UB 919

J

Jopesad B A enneu uginIsod | Us UQIDJa.Ip 9p [041U02 3P

seouefed Se| ‘opeuo 10Je 9158 01US ILIUO IJe1Se ap Oudl) P
anb ‘epe1osu0asep 91se ewloer|d ap uosiwsuel e anb

souawl e anbue.ke Jojow e anbeline anb pepinbas ap
0anbo|q ap eweis s un uod opedinba Bise padsade1iod |3

avaranogs
3a 03NOO019 Ad VINALSIS 2%

 UOIDJ9S

Download from Www.Somanuals.com. All Manuals Search And Download.



‘oL Ise pp

JolJul ared e|e 09008 Joudl eled 0INBas jp akeqiT
‘ugigeJado ap uglosod | U ouaIse o Jeinfese ered
opes "ojuaise pp seJep opedidn *(T- elnbid)
ojudIse pp uoIa(ns ap 0unbss pp Jopeseql]

epeanbo|q A eonsea ugnsod

US 9159 00 jBNA BJJUOD B.Re( B| OpUENd 0|0S as.fesn
agep peplINbas ap ugJnuid |3 “Jopelado e feinbase
ered opesn *(T-¢ vJnbiq) peplinfes ap uginuld

"91109
apewloer|d e| fe1j0s ap opow ap ayouebuasap
apeoueede|apalin Aalueppeeidey epad p alhdwe
‘lewIouU 81109 eled aliodsuel ap ugiosod e| s 91100
ap ewloer(d e| feqe ered epesn “(T- einbiy)
91100 ap ewojere|d | 8p ugide Bql| ap Boueed

97

ST

4

q1

pp UosIWwsue.1apewsss jpp epeido.ide ugisesdo
e|eled q|se1d 0T e seperide A ugiosod eise Us eise
uagep Seauefed Se eaIrelpiy eiouslod uod ersnw
a5 pepiun e|anb ayiwed uebusiep as anb eisey lop.
fop selnBe se| ap opnuss o us seouefed se|ap 0416

[3 "padsadelod P Blueweiql| fepol, ered uesn as
'Seal|neJp1y sequiog se| us sepediqn “(¢-7 e Inbid)

©b 1edsap ap BINARA B| 9p |011U0d 3p Sedurfed

"0yd9.4ep ope|
ppanbue) pp aiuswe |0s 8|q IShAUIoD Jelis IuIwuns
eled lop. pp selnBe se|ap opnuss p UsBNARA
B|a1I9 ‘opinbziope| ppanbue) jpp ajuswe [0S
a|qnsnqwiod reasiuiwnsered lopl ppselinte

Se|ap OpPHUSS [BP BJIUOD LB BINARRAR| 311D 'Sanbue)
9J1UB 9| 1ISNQUI0D Bp U IJelUBW B | e iquued

A Jojow [ea|gIsNqWIod pp oLsIuIWNS B Jelodesed
epesn euinbew e|ap opeinbzi ope| p Us epedIqN

TT

"(T-v ®JnB14) 8|0 1ISNQW0D Sp Olqured ap BINAEA 0T

"0JUS ILLRRUO [9R1S3 3P SOUB.J SO| Je10au0assp
ered eoueed B U0 IS3Id "0IUS ILLIRLO 18]S 9 SOUSJ )
So| feuoooe efed eouefed Bl ap ali1 "0JUS ILLIRUO RIS
3P SOUBIJ SO| 12308U0asaP A Jeuoiode eled opesn

"epessap 81100 (T ©nb14) OlLIUEUOES Sp OB} PP [01U0D 6
apein)fe | ud 81102 ap ewloer|d e| Jouod ered
opesn ‘(T- einbi4) 91100 ap vINle B| 9p a1sNn(y "€T BSOAS1 US 0 dlUeppe kidey fezuere e padsodeliod
PP BYyoa.ep epanl | fejosjuod eled opesn
21100 ap euLOER(d (T-v e4nbBi4) UQID3B11p Bp Oy JBp |0J1U0D 8
e| rfeq A ruens| ered epesn (T- vInbiI)
ew Jofele|d ap ugeAsp ap ald ap eoueled ‘2T ©SJONS) UB 0 d)Ue jppe BIdey JezueAe e padsadeliod
ppepInbziepanie| fouodered opesn
-(@WBWaI| (T- eJnbBi4) ug22.11p ap opteinbzi [ponuo) 2
BpaNn.) ouew e eAsNW 8s padsadellod p anb
allwed ‘seypna g-T ‘ol pp selnfe se|e o1enuod "0ASNU OUN B [RISUI B 0[R20Z
opnuss p ue seoueled se|ap 0416 |3 "padsadeliod PP a|gIsn] palill ‘sa|qisn) so| feze dwsal ered
elb1eosap ap BINARA 3p [011U0D Z-1 einbi PaUS9Ie1I00 fop 00119 P WSS B Uafsloid dwy
. 0z 9p se|qsnisoq (T-¥ eanbid) seigisnferiod 9
‘BJUBLLIRD ITRWIOINe BIDIUIBY 'Sondsap
SeJoy g eisey opue|gisap elenuuod Aepios|gess
rIoY B| 9p S\Ue Seioy Z fe|jpisep e erezadwie
opewr.bo.d olus IWIUSIUEW [T 021 |MeJpIyeweISIS
jpp 911936 9P SO IqUIed SO | A J0joW [Bp 0IUS I IUBIUeW
o esed solioepI0da.1 so| opeliyeH “NO uoisod
B[ U BISo OpIpusduUs ap aAe|| e| ap Joidnisiul
o opuend eiedQ "Jojow jp opesedo vy anb seioy
30 TOMINGH 30 VoY e ap ojownu peaipu| (T-7 einbid) oJPWOoIOH °§
 UOID08S

Download from Www.Somanuals.com. All Manuals Search And Download.



i

SOJUBWINIISU| 8 S3]01U0D T-1 eanbi
e

dS I¥D 002 O1S

S)

[ )

OLN3ISY 13@
NOIO3ENS 30 a3 ) e
130 Yoavy3g — 7 OLON 130
Iy \ NOIOYINONVHLST
OY13NOHOH ‘ 30 T04LNOD
EEREINE)
Qvai¥N93s 3a NOHNLNID =
- i 0QION3ONT 3@
3140030 k \ Y HOLJNYYALNI
VYIWHO4VLY1d ¥13a ) o
NOIOVY3EI1 3a VONYIVd [LA n ool &
Ele)
2 W | v T WIS Q3dS30VLH0D 13a
VYINHO4VIY1d V1
[ \ 30 YOLdNYYILNI
NOIDO34Id 3a \
- YOLOW 13
OHOF¥3A TO¥LNOD
swmmnn mwan NOIOV¥3 130V 30 TOHLNOD
_ 2IRRRIR 2IRRIRRR
o & CEEE OLNIINYNOIOVLS3
IN IRE| 30 ONIMA
O o] RN RARIRR O
BRRRIN AR
wun Q§§§§§§ Ranang NOIDO3¥Ia 3a
28w - 0a43INdZI TOYLNOD
31402 3d %on | |RHNARA RANAAR
VN1V 30 31SNeY \
YINHO4VLY1d
V130 NOIOVATT3
‘14V1S A NO

‘Sueppe sew ap

©| S9 9100 9p ugisod e "OJOVA NI VHOHVIN
ap uonisod e so sele eidey alusweR [dwod
ugisode 1010w PP Pepuo pAR|aANUILLSIP SRR
eJeyeoue ed e[ ap opuedl] “I0J0W Bp Peploo pA

e eiuswiIne o feqe eidey eouefed B| opueuo se.d
*J0J0W Bp pepIoopAe| Jejouod esed opesn

(T- eInBi4) Jojow jpp uoldeBPIR Bp |011U0D

"0J44 Jojow un feduelte ered opesn
‘(T eanbi4) Joljow pp uoeINBUR IS ap |041U0D

"ew.ofere(dap ugsiwsuele|

Je1oouo0asap eled Joidnieiul p auoisald ewloer|d
ap UosIWsUel1 | feuoiodeered Joydnipiul

PP 8111 PadsaTe1I0d [Bp UQISILWSUR.) 9P BURISIS

| fe10auoasap A reuoiode elred opesn (T-7 ©InbiH)
padsaor100 pp ewlojere|d v ap Joidnieiu|

¢

‘440 :seuonisod saly sue ) Liojow P Jeduele esed
opesn (T~ e4nbBi4) opipusous ap Joidnieiu| T

"padsadelioo

pp a1 Arinbes ugicesedo el ered s91043U00 SOISO
ap uoigesedo A ugiouny ‘ugiTedign e[ JBo0uod ajueLIodw|
S3 "Jojow P A padsade1I00 PP S9|041U0I SO| SOPO]

uod asiezie||ile) agep ‘padsade1iod o fesedo ap seuy

SOLNINNHLSNI
3 S3T041NOD 3d NOIDVOIFILNIdI T'Y

‘padsaor1nI090 91sa Jelado ap sajue )
SOJ1UBWINJISUI @ S8]0J1U0D SO| SOpo1 ap ousodoud
|9 Augloeoign el epuaidy ‘[enuew a1sa opla| eAey
anb souaw e padsaor1i09 91s8 Jelado ap aled] ON

NOIONVOIdd

. J

NOIOVHddO 4d SANOIODONE1SNI

 UOIDJ9S

Download from Www.Somanuals.com. All Manuals Search And Download.



€T

Le <¢0c 981 elp Jodse .y

J9 S 8y ©1J009p oYUy

's0.16 A adesen ered 940z 8p I0NI BUN U0 ‘Hd M 9® ‘elp Jod seioy g ap 91102 ap odwiall un us opeseq opewl (1S unsae|ge1e]

eIp Jod Beas padsadeliod NS ele1iod Saide SoIUend Jeulwieep e erepnfie o) alusinbise|gqel e

S01end Z/T-Z pepioedes (UojAN
seJoiw QT ap (uo-uids) opeasos odi ]

eInBO opesad oINS 3p O 1d anfeiquig
opep.de oe ‘opeisnfe Ny “fejAey ap ‘opeiusp odn A g ugioses
afeluowsap |19} ap SO21UQEI SOgND U02 opiLed 080y
eselb
9P 0S90X2 3P OIAIfR 3P [IAQW [eZaged A JoLadns arred e| us eselb ap
UQIXaU09 U0J 0JUS I USIURW O feq ‘S021UQD SO |[1P0. 8P OIS ILLIRPO.
‘opipunj odieno ‘Jouedns auede| ue ,8/T-T ‘opesad 01DIABS
0gJn] J0129|jop A a10sal Jod
epeb.red eb.1easop ap BA|0) UOD BUIUR 11X 6.1e359p ap einlegy
31100
BUN 3P S9/R.] e 91100 ap ewliojere|d e| e 0pe1osuod [041uod ap pued
ap Joidn.Liul uode||IYydND SP OJUS ILLIRUIO 1932 8P 0914199 B anfequig
a1sebsap
[ealusISIsal y UG R A [eLlew ‘ope||idsoapiod ‘6T 10S0ID
WJ/TOPpSOsURIOUIUL ,5'Ge, 00T
apsap ‘lopetedo pp OlusISe B 9Psap ald ap eoueed U0 SNy
(WoQ'SST) L T9(WOOZET) .2G (Wo0'2eT) .81
"(,9T/€) L31q1eoewloere dap ugp 4 ‘0ede
ap ,.Z/T 1sed uezie1ol anb oJede ap sede|d sa.J) ap eisuod ewloer|d
e|9p Jouadns arede| ‘ede|d ajd L ap ewlo fere|d ap uQINISUOD
[e1uo.} a feyuow ap A oJeiue jpp soussip
euiquiod anb op g}y oussip ap ‘opedsel ue ‘(gesnfe ‘9iueiod
'91100
9P SAUOIDIPUOI Se| ap ugiouny Ud as.feisnfe
a0ep dlueppe BIdRY O0lUd IWeze [dsap
ap pepIooeA B| ‘91400 ap ouadwesap Jobw  UAN8-0) HAN SO
un eed ‘a)Jodsue.) ap seuy esed (udy  (UAN9T-0) HANOT-0
9T) yd QT ® Beze|dsap as euinbew e

-V1ON-

dvdiAlLoNaodd L€

.................................................................... 00 I Ir]e.jp Iu 01 SQdaG

........................................................... 001[MEIPIY B18FSP 01|
OJI'lNYddIH YINAL1SIS 9'€

............................................................. Ooum'eenquuje Od |J_
.............................................. 61.]03 epBLUJOJE]E |dE|9pS€9.IJO:)
............................................................................. al‘a lapsealod

................................................ 'Se|[14oND Se| 3P OJUS ILUO DY
...................................................................... 211003pSe || IyoND

........................................................... 61.]00 ep E.Jnlle ap 9]Sn [V
......................................................................... e:uoo ep OLIOUV

............................................................................. :UQI99N.ISU0D

........................................................................................... Odu_

341400 3d VINHO4VIVd v'€

................................................................................ p——
:01UB ILLRZR [0SO 8P PRP 100 A

(NOIOVNNILNOD) HO1OoVvdLlEE

SIBRESS

Download from Www.Somanuals.com. All Manuals Search And Download.



¢l

2]gnsnquuod ap ede)

Aeinpaege Uelb uod ‘sednisod uis ‘ous|iljod ap ‘ssuoeb G ap eng
[elpe.l ap.og ‘seded 04rendap ‘edipwnauRRWZI USS ‘2T X 2T X 72
[elpe.lap.og ‘Seded 0J1eNd 9P ‘BIITRWINBURIRWED UIS ‘2T X 056 X €2
S021UQD SO||1P0J 3P SOIUB ILLIRPO. U0I ‘Seded 041end ‘9-Gap X €T

S901110W Sepan sequLe ap
sofo sO| Us SouUa.) SO| e 0pe12auUed eoue fed Jod opeuoinge oWwsSIURID |\
seb

9p salopenbowre LoD epani eped ap [enpIAIPUI [0J1IU0D UOD ‘sopap
S0|ap end e| UOD OpeUoIaJe edUR [ed 3|qOP 3P UQIIJ31IP 8P [01U0D
anbJo] 01fe 8p OPIPUNJ 01BIY 3P W, Je8)-0IPAH S21010W SO

Jojow pp ugiTessdo Uk oL IWeZe [dsap P

eJed ef.1e2s9p 9P SLINARA UOD YOT dA9 w. fe99-0JpAH Sequioq soqg
anbJo] 01je A opipunj 0181y 9P S210)0LL SOp

A3|qelien o1ud ILeze [dsap ap Sequiog Sop UoD BdIMelply Ug s iwsue. |

dwyozap (¢)sod

pepLINBas ap anbue.se ap oNpow Asa|qisny ‘O 1d Joidn.ieiul ‘ enuew
ugiJe NBue.ISs ‘UgIdesepJe ap eaue fed ‘opipuadud ap Joldn.eiu|
01US ILLRRUO 132158 9P 0Ud.J

‘(0g9g) padsade1100 ap OJUB ILLIRUO 1DJe ‘ [eInBu 3P [0J1U0D ‘0IUB IS Y
ane|| Jod opeJado “eu0I023P ‘SONOA ZT ‘00111993
enleboueiBI]

(Jo1yoX)soLedwy ST ‘SONIOAZT

(uoyens 79sbB11g)soledw vy 9T 'SONIOA ZT

lopeusal|y

SONOAZT

Z.TE8Y - Beos aredap oeWNN

opep.de oe ‘opeisnie 0Ny e Ao ap BalioD

(Jo1yo>) eplous|os ap Jopeaue.Lie UG 021199 B anbuelly

(uonens 7 sbblg)anbuelte ap uguid Uod 0211199 B anbuelly
OAIl !SOd OoJus lweze |dSSp 9P K, 10]0R9) 9lBJeapequioyg
/89powiujwo _feuen,oo un uod owo |d uiseuljoses

Baul| U= 041]1} UGD 9|qIsnquiod sp ||9J691U l'equiog

BIYO - INdH 006T

uone.s sbbug - INdH 0S.T

INdH 009€ Us ope (18 [qeLieA pep 100 eASp (013U uod 0diugosw odi |
opIpunj olRiyap sesiwed uod ¢

(S992-N\87D 1S 0pPOIA fe0S) (# *080s3)dH 92
(H44-ADGZ-AT9D LS “HH-ADSZ-AZSO LS OPPOIN Beas) (#99dS) dH G2
(ADGZ-AT9D LS ‘ADSZ-\ZS LS OPPOIN Beas) (#0eds3)dH G2
(AGEZ-ATIDLS ‘AFEZ-A\ZSO LS OPPOIN Beas) (#eds3)dH €2
BIYoY ‘uolers shbug

euljoseb ap eloewod/opesad 010IAKLS 3P RIISNPU|

SANOIOVOI

oISy

ZINOW

elojueRp 8101 Bpeny
®elUe||e|8p UD Sl

3|qnsnguwiod ap senbue
(.T98pew.oper(d) -ssouoN (2)
(,.25-.8r7opewloserre|d) -ssoo N ()
....................................... EJGlUEleSlJEdE| uaaqulepena (Z)
sepeny

0JUS ILLIRUO 132159 3P OUR

0JUB ILLIRZR [0SO /U 100941 9P [041U0D
....................................................... Z1I10W EPan .| 3P SAIOIO N

Sedlelsolply sequiod

UQSIWSUR.}OPBURISIS

dOLovdLEeE

ss|qsnd

SOouswInJIsul ap oL |gel
......................................................... OanbO Iq ap SSJODEII’]UJUOQ
................................................................................. Jopesuelly
eweIss [Bp peple|od

ebreoopeples
eblesapewssis

021410313 VINTLSIS ¢°€

Bgwog | ap UQSIWSURI 9p Ba1IoD)
...................................................................................... 1100
................................................................................. JopeaUelly
.................................................... allem ap Eqwoq ep Olun [uo:)

............................................................................... 5(q1SNGUI0D
2]g1ISNguIod ap _guiog ap 01unfuo)

032/ US PepIoo oA

........................................................................................ 10pe|0AU0)
..................................................................................... soIpuID

dOIONTE

41094dS4

BINIRRES

Download from Www.Somanuals.com. All Manuals Search And Download.



11

dS sfeseq A1ajes OMLS® OLS L00Z 00££8Y
60,28t O e 5 owase op ewseied
Sozar e 3p ud 12 us eunbew e ajg:i‘llus,:
/ "0SM0Z 3VS Jojow eued \ ap ewojejeid uo> opednba e4sa 15
‘BWI4SIS 13 U3 sebny Jesned 9{I3Je U0 3juswe)os 3ua "Jopeus)|ad pgsma";sogénfofno.’u?gusﬂ
eJpod ajuejnsad ugisuedxa e) 19p 0113n3 13p Jolsadns 34.sed - Shanaanns
0 3ju3led opin}y 13p uoisuedxa e) 9p ofeqap g Jeysa agap opinyy 3p OPPUBIX® 34UBlle Lo
e] eJed opedsa asJijiwiad 19AIU 13 "0lJ4 B4S3 OpInYy 13 SeJjusiu Sd0Y @ ebuajuew auduas
a]qag ‘opelsewsp au‘;‘n ON 0d11NEJpIY opin]} Sp 13AIU 13 3SIASY eajion as?if@ﬂ.?édfﬁefoﬁ €20E8Y
: pepunBas 3p ugnyun asn aJdwal
L 1INV L0 || 03ITNYdAIH odiN14 3a 13AIN L Sdou  eunbeu e p ((ezoeer )
- osad Jap ugnedIYISED ) epadXa O sopeuaJjua saJopedado 0]0S,
q1-said (| - ¢ eysey ajandy e e Iba ant o ale 0y 351 1oy
‘padsadeJod 13 Jedado eded jeulblio ugnisod e) e ebuelssp sp sejnAjeA se) sajuapuad ap e249) 0 sepeudua opueuo(auny A
asaJbay *,3juswa.q) Jepod, sauopisod se) e fojas jsp sebe se) ap opiyuas 18 SRR 3 e 2 e Jebn) ns ua (243 'sauoldnisojul
BJJU0D B4]3NA BIP3W Sequoq Se) ap opJainbzi ope) )3 ua sepedqn ebelsap SaU0L2 Jesied apand sauopanuysu ap EoAulsodglp st‘upeguamewn
ap sejnalea seque aJib ‘Jojow |3 Jedado uis euinbew e| JaAow eJeq ! P onauima 3 ©SJ3A9. U3 eydJew e ajuednp 4
3 gagﬂ vuana 3[] N0|jv&3d0 LYW V1 0 sajue sedje eldey A ofeqe eldey adiy,
SIAVHD SIN0ISTT ¥vSNYI 303nd SEpPE}I3u03sap Se)]lyand se) uod
> b
'01JBS3I3U 3s3Nny Is |edynau uonisod e) ajsnlesy ‘eylaJap epand ey 3p TNTORH Y130 VENGTON V1 eren éimésaiﬁ“ﬁiééaléuiiﬁé
pepId0}3A B) Jinulwsip eJed [0)3J |3p OPIJUSS |3 U3 0YI3J3p 0J4U0I |3p ® sed4o W‘gzzﬂﬂaggfg;jfgjIigo
ojusiweidode 13 ajsnfe ‘epuainbzi ey epey edi euinbew ey IS epJainbzi 3jUswejua) epalodyad
epanJ ) 3p PepojdA e) Jinuiwsip eded (0134 13p opljuas 19 ua opJainbz ff;;‘”;“;ugl :5”:;3&;;:;”; Ef”
]oJ4u03 19p ojuaiweidole |3 3jsnle ‘eylsdsp e) eney ediy euinbew ey Ig ans iep 13p330443J e;an§°
b d
NOIDVINITV 30 3LSNrv * F dopesado 1op Jenuey 15 800
'0439.440) |eJ4nau 3jsnfe |3 auboy 3s anb eysey ojuslwipalold |3 eyday JLHINW VT 0 SIAVHD SINOISTT ILIAT
'SedJanyedjuod sej 34a1idy Jedib sp alep ziujow epand e) anb eysey ajsnly
o134 19p selnbe se) ap opiyuas |3 eJjuod Josusy J3 3jsnle ‘sedje eney edib GZYEsy ‘I |..|I
epand ) IS o194 19p senbe se) ap opijuas |2 us Josuaj 13 ajsnle ‘ajuejape
epey edib epand e) IS "SeJJan4eI4u0d SB) 3[0)}y |0JjU0I BP OWSIURIBW |3 SCTEsY = =
3jsnfe - OPe}I3UOISIP OJUBIWRUOIIR}SD 3P OUBLS |3 A 0J4N3U U3 10J4U0I wa°22§';p5;zj‘;fn‘§§n] s VIONTL (HJAU\/
3p ejuejed e) ‘opueuoldUNy Jojow |3 ‘OjU3ISE |3 U3 JopeJado un uoj JOPINGLSIP NS L0 34JnsLo) N 2/
10503} 1 349 Pt e AT 2 3 s 56 e
o i b . oenlongiss 3 PN Dnuiy ¢
d d b
SelJanjedjuol sej S[OUV e:;uzz]ugﬁ;;;}o;a ffufﬁﬁjfﬁ,ff uoiisod ] e JoJ4u0l %pnse‘}sqe aSpEﬂEEJAJQ:L,U,]
U3l euinbew eys3 ' padsaiejiol |3p
IVYLNAN JLsnry ‘esoJbiad Jas apand Ewwoeﬁlar\jwetzlu%%tuz?‘ssalmaspueoJuleﬂ9|lajeauu00)\§?\9:
(1sd Gz- sepeundut sejuery) - AR B s €] \__ VHIUVAW / INONYAYY 30 OLNIWIOI0Nd )
(1sd z|- sadlJjow sejueyq) - sejue]] se) 3p uoisadd e] 3siasy SN0
S3ITIVLIA SYW VdVd 400vyd3d0 130 TVNNVIW 13 V31 D — 162281
\__3LSNrv 30 SOLN3IWIOII0Hd SIINVLYOdWI J TIvESY e N
W'EJHDEI]OA BUN 3p 0SEeJ U3 3jJanw €] 0 SauoIsa) b adlq”anUJUJ ap
Jesned apand SauoPINJYSUI Sejsa ap ojualwidwniul |3 anbue; |op edej ej Jedijad
16888V ‘Beas Jod opeqoude pepunbas ap uounjund 3 £ dp Sajue Jojouw |o anﬁedv
f( \\ ojuaise |ap afejuow 3p sauoisinoud se) aknpur anb bedg SEJHPE’LUaﬂb se] 84IA3
Jod opeqoude 0jusise |3 U0 0]0S OJuaISe |3 3Jejdwazy
2)q14snquo) ap V| vy |
anbuey jap edey e) Jedija. VIoN2L83ATY \ ))
P soje niou o enedy
—_—
vby¥visS3a 3a VATOL V1 0 VIvd 30
40av13Z3IW 0d41N03 13 '03dS3II 30 400300I3Y
NO/]N VJEHd 13 SOOVIVISNI N31S3 30D SONIW v 33340, ON
uoldedado
B] 3p Sa4Ue UQIJINJ4SUl 3p |enuew |a ea7
\> - ) ebuedsap e)] J161Jrp e ugidnedadsd ebua] «
01J)IAJ3S 3)JEP 3P S3JUE B]]1YyINd B] 3P
anbeuqus |3 @433u0dsap A Jojow )3 anbedy x
89GT8Y uordisod ns ua sepJenb se) sepo} ebusjuep x
edod
ns A said sns ‘souew sns se|dwl] ebusajuep x
' VSHIN I H ' ¥3¥40) A SYIY0LVHIT SYTTIHIND
L0OVEBY
(7 N\
[A01 74214 SONVA VSNV N2d2ne
S0avVZNY1 SOLIrE0 SOT A
400vydido 730 TYNANVW 13 V31 — VITH9ND V1 NOD OLIVINOD T2
VNINDYW V1 dV43d0 30 SIINV. | g OQVFETY SSVONZLNYI |G
v3IYY0) V1 30 V143103 V1 FIVLISNI | A8 %

Z UQID29S

OERIT=le

avardanNodgs 3d A SVAILONYLSNI SVINVINODTTVO L°¢

Download from Www.Somanuals.com. All Manuals Search And Download.



0T

‘sepeise

seusiwre.LBY A uginoelold ap edol asn elBkRq

©| 9p 0]4e109U0ISaP O 0|/e128U0D 3P SAIUe Jopehied

P aJnyousseq 'seuwr|| Asedsiyd ap sol| ‘epe|nuaa
uoig Aelloige Balke un us Seldleq se|anbre) /T

‘0yoe) ofeq safeusp
IU Sewe|| 8p ©2JB2 3|g1ISNquI0d susdew e ON ‘9T

‘91Jodsue.
o 0 01U ILRUBJEW [ B 31UReINP 3] 1ISNQUI0 P alo) ST

"0liBIge 0fon) un ap B2482 ruUINbRW B ausdew e ON VT

"0feUsdeLU e 3P SalUe 914Jud as Jojow B anb eliwied €T

4 N
eus Jbueb

eun asJonpo.ad spand 0 0d1paw un Jod seloy
seood seun ap 0.Jjusp ajuswedibnlinb opelile
Jas agep ‘pId e| us e18AUI 8S 00INRIPIY

opIn|} p IS "BeoS opeziloinNe JopiNglisip NS uod
910R1U0D ‘001|NeIpPIY BWAISK NS ered ONIA RS
©)1IS909U IS "UOISa Jd e e 001NeJplY OpIn|)
ues|ndxe anb se||inboq o so.e [nBe souanbad
So| ap so | souew se| A odieno p ebusiue |\
"uoIsa ud e1fR B BIIUBNOUS 8S 001|Ne.IpIy opINnjy |3

VIONILIIAAV

epeustew e eibjeus uefua) anb seusuodwod
SO|ap uosaid | auswesopepINd 8leq1 ZT

"01/eS993U B3S 0puend
sajusuodwiod refode ered orb ap seuodos asn TT

'Sepeyep o sepeiselbssp
Se|URLIOD [ed S| Sepo) ade [duwsay "0jus ILLrUO IDUN |
9P SBUO D IPUOI Seuang U saed se| sepol ebusiue |\ 0T

'Se||1Iydond se| apfens 1uadaiepue YONNN Se|liyond
Se|a|1je 09%e|dwss1 010S "Se||1IYdnd Se|e 01 IAIBS
Jep [e opepIno ebua) A ssiuend asn o se||Iyond

Se| 81104 'se||Iyond se| fesinal e opepinoebus] 6

T VIS

Download from Www.Somanuals.com. All Manuals Search And Download.




euinbew e|e 01nIABS
9p OB IWeLUBILB US eucssed anbeliwsed YONNN '8

"01US ILLIRUO 192150 9p 0Ud )
o auolade A oue|d ouslse) Us euinbew e|auoioeIsy /.

‘Pepaions A a1iede ‘eself ap 090X ‘seloy ‘padsso
apsalqI| Jojow p A Jopeius|s p ‘91100 ap sapepiun
se|ebusiuew ‘olpuadulap olbipd p Jonpalerd 9

*JOJOW [op SaISN fe S0 |2400s ugIJew.Iou|
Joua1go eled Jojow jep Jopeiedo pp enuew
[P B3/ "[eUIWIOU B| 3P PepIo0jpA JoAew e aiedo
IU JOJOW op Jope|0Auod ppsasnfeso|aiqued oN ‘G

'sopep.de ugisa anb ap oJnbss feise ered

Se|11yona se| ap afejuow ap soused SO | e puendaly

U092 8s1/9y "0fece.1 ap Seunbas SauUo 1D 1PUOI

US 9159 kU Inbew | anb JeinBoese ered ‘so||1u0]
Aseasen) ‘sousad so| sopol sopeide eBusIue |

'sondsap oAlRBaU [eu ILWB)

p AoAnisod feuiwss) jp ojowlid 8108U008Y sondsap
oAnsod feuiwel e AoAlebsau eulwe) p ojewud
9130U0259( "UoIdeedal JoINbend ey ap Salue
ellnge|ap a|qed p alivl 0 elkqe|8108u0Ieq 'S

‘ugieredal oezoldwi| ‘@snle

JBinbend Jezieal ap sejue 8s89 0IUB 1L IAOLW OPO}

anb aseds3 euinbew e| e asnfe 0 0101AIBS Opuep

9150 0pUENd JoJoW [Bp [euspIdJe anbuele un eline

etedellngap a|ged o 9100uU03sap 0 ane||e|a1inb A

Jojow jpebusiep ‘0lus LU0 I9R1Se ap Oual) P ebuod
‘sojuewl [dwisojaleq ‘uosiwsuen e|810eu0seq 2

B|IANQW
sezold se|ap sobedole]| A ‘soid sO| ‘souew se|
efusiuew ‘0pueuoIdUN} BISS JOJ0W P IS “ISe Oljedey
aluaWeo1}19adse anbipul 8| as anb sousaw e ugidesedo

US Jojow P uodeuinbew e|e sasnie aolpaleounN T

OLNIINVNIIVINTV A OLNIININILNVIN

pep1inBas ap ugINupD PP uonIadsu| £-z eInbi-

V3HHO0I v13a oqdiraL
'«—— 13 ANOIDDAdSNI —

odnov3as 13
ASVTIIg3H
SV 3INOIDOAdSNI

'e-zeinbi4 e| ea/ epepbe 0 epeyep
eIsoe||igeye| IS 0 ‘epew.oop epeiseb alusLLRAISa0X
else 2l ap edeid e| IS aulweep A OJusiLeUOIDUN
01991100 s fedljlieneled oinfss p Aejjigpye|asiney 'S

PepnBas ap
uQJNMUID PP BWRISKS o 8Je|dWsa ‘SaU0IDIpU0d Seisa
UBISIX® IS "opeJoLIB1ep asse0ey apand Sea.102 seise ap
BOIS)} BIOUBISISB. B| ‘PepaIons ap oud|| /A opelojodep
dluswepewalixa BISe Seale SeI1sd US Seallod
Se|ap [RUIBLIO J0J0D P IS BUBIIXS Pepalons 0 onjode
0 [0S ppeB[0IARNINS0ARISO | e Se1sandXe Seae se| ud
pepunBas ap uoINMUID ppSealloose|apoplilbl pasiey ¢

‘e-zeinbije|
B "zopIbli A pepaions ‘seinjol ‘ei1sebsap ‘se1102 Aey 18
Jeeppeledsesilodse|aper|dwod pnifuojejasiney T

[ 91leNw e| o )
sone b sauoIsa| reuoisedo apand peplinbss
3p uoJINUID  aluswepeldo.ide JBusiuRW
A Ieuoinosadsul ap oeiwldwnoul |3
 VONILIAVY

"gUaLee [paLuIU | opeze |dwsa.
Josagpp o1nqoews jgo.d 0410 Jeinbeno oele||1ul0] ‘81010
9p ede(d ‘e||igeY B| & Soyep O ‘Peplnfas ap ugINUID PP
opie} e ugsselde ‘zapibli o pepaions ‘AN Uglosodxa el e
opIgEPeAIRI1IUBIS UQIJRI0|038p ‘ [Ensnul 0 owe.Xe a1selsop
‘SeJn10J ‘sa1400 aaisenw anb peplnBas ap uQINUID ap
eWBISS BINbEND "ouep ap sofeuss Je1seepered peplinbes
3P UQJINUID [@ SlUBWRLIRIP feullWexd epudIwodal as

‘duewe NBd. UQINUID PP eWLISIS
 feuiwexs [e1onid adey SeloAss Sa eius IquUe SBU0 19 1pUod
© pepunbas ap ugJnuid a1se ap [e1ousiod uonIsodXe B

344 SANOIDVYHAAISNOD 9°¢

Z U0I009S

Download from Www.Somanuals.com. All Manuals Search And Download.



SdOY [9p eibesig ¢-g einbiy

NOISNIL
ET /

v1Tidad

JHHVINV
3a Nid

02]aNA BJUOD
uol09a104d ap ajqebald ewaisis T-z eanbi4

vavanoog A
AVOILHIA NOIDISOd

¢
einBi4e|ea/ ‘uosualapse||edse|aplde Ase||inbioy
Se|ap epAeyd ap salopesed () Sop So| uod so p.inbase
‘opInBe ppsonene oenbojgapsauld (g)sopsojaesul G

"e21RAUODISOd .|
elseyeleqe|eqns ‘oopnaeiucoeIRqR| RIURA R T

eleq uonsode|e copnAruoO eIRgR| 3l €

Z2-zeinbi4e|ea ‘0anbo|q ap seuid () sop
so| Ase||Inbioy se|ap eeAeyd ap seiopesed sojalilvy 2

‘T-zeinbije|
©a/\ "0ydaJep A opseinbziope| pp selleqse| us Uugsusl
ape|uede|aloje ‘oopnaenuod vlRegR| RlegekRd T

"01/es303U
31UBLLIRIN |0SgR BSs 0pURNI 0[0S 0J pNARUOOBIR] R |3 feg

( N
"00PNA

BJ1UoOB.IRg B | UOD 013RIU0D U 9.11USeZaCed NS aIq0s
aJ1usnous 8s anb oR(go unBuiu anb eyiwied ON

‘(o ‘sepenue
‘Sellel OWOJ) BZaCed NS ap ewious Jod aliql|
ol13edss a1ue D 1jNseAey anb feqoidwiod ered padsso
121100 ap Sajue ajuBWESopRPIND ok P asINoY

'lWwRd 0385 010edso o
Owo2 0juo.d Ue) 02 NA BIUOD Selleq Se| a1uensa]

'sepeed 0 senbuelke U
‘sounuadalsolib uis ‘@luswerenseuinbew e|aedo

"]je UoI0ISod US 9158 09 [pNA RIIUOD Blle] B|
opueno pepINBas ap uoJMuID P asn JYdINT IS

eleq uoinisod us 9158 02 jPNA BUOD
elleq | opuend pepLInbas ap ugnuid B asn ON

"0112S308U 3)UBLLIIN |0SCR
©3S OpUEND 0|0S 00 BNA RIIUOD BlReq | afeg

eleq uoinisod us BISS 02 pNA BUOD
B.llege| opuend 02 PNARIUOD UQ109910.4d 81S1X8 ON

VIONILI3AAY §Y

(0avdiNO3 ANTIA IS) OO TINA VHLINOD
NOIDO310dd 9d F19VvoO3a1d VINILSIS

~\
|9llnw e| o sone 16

S9UOS3| feuoseao elipod Ise o]ioey ON
‘uoioe jodo e| a1ue INp alusWLW 11} operIns
1e1se agep peplinbss ap uoNup |3

VIONILI3AAY Y

FACIRRES

Download from Www.Somanuals.com. All Manuals Search And Download.



euinbewe|
aJodo ojusieusue uIs feucsiad anb eliwed ON

"JoJuooapepiped
e| Augindenapepipiode| fesned apand opesjows.
odinba pp osad |3 'se1send us anbjowsl YONNN

"91UB Ipuad eun us sepeed o senbuelse U
‘sounuadalsolib uss ‘slusweAenseuInbew e |aedO

"BQWINJIBP 85 9pJ0g P 18 0 8pJoq
un ap ew UL esed epanJ eun IS ajusweuusdal

as.JedjoAelIpod eulnbew e 'sous|deJsel U
seluez ‘sajednon sajusipuad ap ©a480 81100 ON

"9)Us Ipuad eun a1qos
2on1oeoun 9|qisod ess opuend ajusipuad Bl ap
ofeqe e1oey 0 eqLLE BIJey 8sede(dsep JUANTIS

'sopelb GT e salofew sesend ud
epelado Jos agep eu inbew e e nueisundlneunbuiu
ofeg -ewaipuad eY2Ip Us asado B| OU ‘Usfeqsal
Sepanise|anb us ajus Ipuadeun us lepadolpiapand
oueuinbew e| IS *(efeqa1100 ap eWIORR|d B| UOD)
Jopao0.1eJ ap afel) ‘e1sand eun Ue kefeqely spand s
Jeqoidered einbes ugidesado eun eled sepeuidwe
opeisewsp sauaipuad ap opeloe asebugiue |\

"asjeusIep eled jeuonIpe B DURIS IP un Bliwed
'Sezipejegsa. 0 SepaLlny s 1edns Us 0 ‘sajus Ipusd
us fesado [ 0 MIIB e PeploojeA B| BIZNpay

VIONILI3AAY Y

"31JeNwl 8| 0 SSU0 S| Jesned apand elred viso
3p OUB I [dWINDU T [T "00[PNARIUOD UQ100910.4d SpeuWRISIS
[pp seweuodwod so| ap ounbulu asreliel 3934 ON

J

"UQ1223.1p 3P |0.11U0D
p A uoiadel] e| aonpal opelow padsad 3 opelow padsao
US 91100 ON "Opelow e1se padsad o opuend ajusLU R 1080se
‘Se1sen0 Us asleze|dsep [e opepind Jeus) agep ‘obrequie
UIS "91402 9p Sa[eWJOU SauoI0Ipuod ofeq pepijigess A
uQI1aJe.) eUBN( JBUL] eled OpeUss Ip ey as padsade1iod 9153

OO1dNA
VH1INOD NOIDO310dd 3d VINILSIS S°¢

"UgIdUBIe UIs OpueUOIoun) euInbew e alep YONNN ‘6T

‘Pepljigsine|
Jinuiws 1p uepand anb soR [qo s0.10 N ‘s9jog e ‘sosnge
‘sefia10 seulnbsa e aslfewixoide [e opepind ebusa] QT

"ugIiwed un o anbjows.
un useuinbew e| febreasap o xebed e opepinoebus] /T

'souep
Jesned apand 01921U0d |3 'so|IAQW Sarked se| A 21109
ap se||Iyono se| ap sob| said A souew se| ebusiue |\ "9T

( 91NnwW e| A [eIgee0 )

ouep Jesned uapand anb ouoq.red ap opixouow
usua11uod A sosobipd uos adedss ap saseb SO
"epeido.ide ugioe|llUBA UIS BPR1IOIUS Ba e Un

US IU 0ID1}IPS uN ap 0J1usp Jolow p @do ON

0dOINAd §

[ "eanpewenb eun
Jesned ered OW0d S9IUBIED 91UBWRILUSIDINS O]
1e1se uepand seuoz seis3 0|eualep op sondsap
ajUBWERIpSWUI 1U ‘OPUBLOIdUN) BISS JOoW

P SeJjuBIW Jopeus|s e Iu Jojow P anbol ON

‘NOIOMNVOIdd §

euinbew e| sesedo A eioiup. ap see
aslefedal agpp ouep p ‘ouenxe owlgo un read|ob ap
sondsap souep opLns Uey s JoA ered asreuoi0sadsul
9 9SJoudIep Uagap SO110sad2e so| A euinbew e ‘ST

'SO|OpUESN 3153 OU OpUERND 0 a1iodsuel]
SO| OpUeNd SO1I0S39%e SO| & eioualod B| 8108U00seq ¢

ZCIBEESS

Download from Www.Somanuals.com. All Manuals Search And Download.



'ane||e| le1nb A Jojow p Jeusep
‘OJUB ILRUIO IJe1Se 9p Oudl) o Jeuod ‘s0110S83%e SO|
lefeq ‘padsodellod B Je109u0ISap OWOD ‘UQIDURR UIS
eulnbewe|alep opuenda|qisod ugioneds.idepolswo |

'S2pe102U00
Se|[Iyond se| uod ewlofer|d el aluens| YONNN

‘[eI01}111e ZN|BuaNg O BIP 8P ZN| UOD 0]0S 81100

"eA2If 8P SouUILLERD O SOUILLIRD ‘Seialslied Jeznio ap
S)Ue 81400 ap ewloee|d B e elouslod B[ 8103U03sa(

JopadoUpl
[e opepind ebua] -ajuswreunuadal Anw ailb ON

‘9UsWeIUB | 81100 Aeuinkbew e|ap Jolwisod arked
B| BIdey 3lUSWILIURISU0I BISIA B| ebusiuew ‘esional
US Je1102 a0pp IS 'padsadellod jep Seliep eale jp epol
JenJesgo ap sondsap 0[0s A 01/esadeu a)usLeIN josae
©as anb SousW B BseAa. U 91102 O “jopadoJial ap
S9)Ue 91400 ap ewlio jere|d e| e eiouslod e 8108U03s9Q

's0}jn00solbipdsa|qsode ugnuerasald eAsnuBaR
un e uolnesaid uod asalbu| *(-0)P ‘sajogte ap skl
‘sogN) ‘sa.0s ;edse) soauR.eIgNS SO NJeIsqo ‘(o) ‘sefeq
Sewrel) vzaged NS ap eglife seuasaid Sauo1aoNIISqo
Se| uod opepind ebua] [eaIlBA aluaipuad epol
ap ope b e asebusiue |\ -ouslse) P Ud S01N20 solbipd
s0110 A saofel ‘seipaid ‘soseinbe e uglouste a1seid

€T

4"

0T

-
“1e 116

ap uated se|jiyono sejanb A Jojow p rebede
ap sondsap opedsele [elleleW p Jelip. ered
OAIISOOSIP 0410 N B||1IeA eun asn "eb Jeassp
ap BA[0] B| Jedselesap eled ouew e|asn ON

VIONILJIAAV Y

"uQ12oN.IISqo B| Je1inb ap sajue 01ud ILLIAOW OpO)
8592 anb asedso A opipuadus ap ane|| | a1nb ‘Jojow
jp enfede ‘euode)] as padsade1lod pp ebredsep e| IS

"0JUB ILIRLIO 192159
ap oualj |9 auoldde A esinau ugldisod e| us
UQI293.11p 8P [041U02 ap Seaue ed se|anbo |00 91100 ap
ewloer|d e| e epuslod B| 8109U03S3p ‘OjBISe P U
Jopesado o UOD ‘J0j10W B Jeouelle ap Jeel) ap Sty

"OJUB ILLeUO 10UN}
US BISe Sesiud W euinbew B| e vaJed alpeu efey anb
elIWed U ‘seucsied senoeidey eLBRW jop ehesep
e| eluIp vounu ‘o110sa2%e Jainbfend asn opuen)d

‘Pep1oopAefeq e asade |dsap
A solresadauul so4ib 811ne ‘Bluswianens asebualep
A anbuelke ‘101u00 p Jepied 0 3SII|OA JR1INS Bled

opuend opepINd oyonw ebus) A pep oo pAe|eIzZNpaY

'sauB Ipuad Se| Us UQ103911p 8p eliquied [e 0SopIed
dlUBWI[R109dsa Bas *|041uod ap epIpsed A seinped oA
Je11/e ered soasnug so4ib ap 0 seweipuad ue aedo

[ "VHSO ¥0d SYAva0ddV SANOIOVHIO )

SV1 NOD V1dAND 3ddN3IS 'sopelb gT e
saloAew se1sand ua epelado J1as agap euinbew g)

BIOURISUNDJID BUNBUIU Ofeg "opepINd OWa1Xa U0
alado A pepioojaA e| eaznpal ‘uajeqsal as sepanl
se| anb uis ajuaipuad ®e| Jod Japadouial apand
euinbew e| IS (efeq 81102 ap ewuojele|d €] uod)
Japadonal ap a1e] ‘e1sand eun ua Jefeqeny spand Is
Jeqoud ered ‘sepeuidwsa sajualpuad ua aiado ON

VIONILIINAY §

‘@uewepIdel odinbe p Jeuslep owod
edas AS91041U02 SO | SOP0) 8P UQIdUN} B BIZOUOD T

NOIOVH3d0O 3d SANOIOVHIAISNOD 1°¢

euinbew e| feouelre ap

SoIUe 0peISS UaN(l U Lpsa seaul| se| Asealnelply

seJonbuew se| sepol anb A sepeipide ugI1se
Sed||NeJp Iy SaUOIXauo9 se| sepol anb ap asaunbasy “/T

'sopesnfe
3]UBLLRINS.1I0D URISS B||1yond e| ap afeyuow
ap soued so|anb sajuandal) SoABIUIE ANDIJIBA 9T

‘Sopefesul

ausweR [dwod sajeuoado eiopeznuswissp ede|d

0 padseo ap Jopabiodal un uod oefeq ugnsode| ud
Aepepisul pRR|ebedisop speAjole| us aldo oN ST

ADIERES

Download from Www.Somanuals.com. All Manuals Search And Download.



‘odinba ep soilsinbal so| A sew.ou

Se| 21gos asJsewlojul ered Sa[ed0| Sapeplione

SNS U0D 810D '6/7S IVSV/ISNY 0/A

JETC IVS So1sinbal So| udigure] owod ISe Saed0)|

A safereise sowewe|Bol so| J1jdwnd agap ‘sodljgnd

SOUIWRD US OPIdNPUOd S8 padsaor1lod p S
-V.LON-

'S001|gnd souiwed Us ope fuew eas opuend

6.2S AVSV/ISNV 0/A JETC VS U0D oplende
9psolsinbaIsow nNso|uod Jijdwnoagep odinbe 3 T

'sopeqo.de sajuaidioel 0]0S s 9|qIISNquIod
apaweidioal p Aanbue) ppsob| ‘sedsiyo

Aseroige sewr||se| ‘("1 ‘SO||1482 0 S0J0JSO}

'S0||111eB10) se|cewre|julsop[qoso|ebusiue N €T

"ope.Is0 anbjows.

un us 1u 0Yyda1 ofeq a|qsNQUIOd aud || BIUNN

'91q1IShquiod jp Jefiaife ap sejue soNuIw SO LA Jod

311Jud 85 Jo10W e anb ellwied "@1usIed Jolow une
Iu UgIFeedo Us Jojow une a|qisnquiod anbaife ON 2T

"JOJoW o Jedue.lre
3p SolUe swe.ep B nbend aidwi sswe.lep eline
eled opnguwis un asn "oyoe) ofeq aus|| 0] BOUNN
"2ig1| a4 e a|qnsnguioo ap anbue) paus| ‘opepInd
uoo op|ndiUew 9|cewe |Ju1Saa|qNsNgquwiod [{ 'TT

"9]UBLLIRIJ8I0D LBUOIoUNY
09nbo|q ap S2J0pRINWIUOD SO | anb asaunbesy 0T

( EIVENER N REIET R
OopueUOIdUNY U OPE1IBUOISap 0anbo|q ap
BWAIISIS |8 Uod odinba |8 a1ado vouny ‘opeuoldde
OU 0O1UBIWRUOIORISS 8P Oualj |9 A [eJinau
B| 9p 81uaJaip uoIdIsod 'un us UQIdJaIP 3P
|0J1u02 8p eoueled e| 0/A epeuoiooe ewioere|d ap
uoIsIWSUeI] B] UOD Oluaise |a elep Jopeiado o Is
Jolow |9 ebede ewalsIs |3 "0luUdISE |9 Ud Jopetado
19 A JeJinau uo121Sod €| Us UQIdJaUIP 8P |0JIU0D Bp
seoue|ed Se| ‘OpeUOIdOk 01UBILBUOIJRISS 8P OUd)
|© ‘epe108u02sap 91so ewJiojele|d ap ugisiwsuel]
e| anb sousaw e anbue.e Jojow |2 anb
opuelAd elbo| 8s 01ST 's01a2I3) e A Jopelado e
soleuosad sauolisa| Jelns esed opeuasip oanbojq
ap BWAISIS UN UOD epedinba vlsa vuinbew v1s3

VIONILI3AAY Y

euinbew e| fesodo ap seiue sopdle|dwssl 0

Sofpsedal ‘sopeyep 0 SOSONINB PP LIS ‘BIuewlod [ed

BUN 0 pep 1INBas ap oANSodsIp un ‘eprenbeun

IS “;ebn| ns us pep 1INBas ap SoAlsodsIp Asep.ienb

Se| sepolebusiue A “ugIdeledo ap SSUO I IPUD
Seuanq Ud So110sadde so| Aeuinbew ejebueiue |\ 6

‘ugIpne el ap epipJod resned spand odwsei
ap sopebuo|oid sopolsed Jod euinbew eise
Jesado |3 'soAnipne s81010910.d asn audweis

VIONILIIAAV

'0JNB3s pp sew.ou
Asaeoo|soswre|Ba.1 sounbe Jod oplienbal se send
‘02se2 un A pepnbss ap sorkedez ‘peplinbes ap sereb
Je/rs||a|0epuswindsl s3 'sobre| sauoeiued opuaAnioul
‘ependepe ug02910.d ap edol ans || aidws s 'S01I0D
Sauo eiued opueAs || euinbewe|asedo ON 'sa|IAQW
salied us asrepalus uelipod obre| ojpaed p o sefol
se| ‘epebjoyedose] epebjoy Anwiedoiasn ON 'S

‘[eLRkW 9159
solkeaidxe oLepIdoid jpp pepi|igqesuodsal s ‘ jovedsa
059|Bul o3| apand ou 0oIURdBW O Jopeedo P IS/

'sebop
0 |oyoo e apeuanjjuie|ofeqodinbe pasjedo ON 9

'solfesed 9/9|| ON 'S

Se||iyonose|
Jod sopelolre Asopi6ooa. Jes uesoipnd anb sowlgo
SO| SOpP01 BpelIod Jss agep anbearke ppalivy v

‘9lnbn[unso ou ‘euinbew
B| Us uanBan| o uegns as soulu sojanbeliwsed ON '€

Z UOI023S

Download from Www.Somanuals.com. All Manuals Search And Download.



"Bale [eesalbul oulu un Iseuinbew

e|anbede A ojuate 9153 lopesedo pp oISIp

a|gesuodsal 0}jnpe un ap OJuse opepInd [e A 8102

ap eale pp ejen} soulu so| e ebusiue |\ sejuesa.d
U91se seuossad selo 0/A souiu opuend 81od ON 2

'sepeldoide Ssauo12on.aSUl
uIs euinbew e1se ussado sojnpe anb eliwsed oN
"padsooe1100 9150 Uasedo souiu anb eliwed WONNN T

NOIOVH3dO
V1V SVIATYd SANOIDOVYIAISNOD €2

euinbew eise

8p ©109.100 ugidesado ap seanaeid se| A sojusiwipaso.d
S0| Sopo1epualdwod Aedzouod peisn anb ap

alked UeIb us uspuadap sewep so|ape| A peplinfes N

‘SO [euUOS.Jad SBU0 S| leuo 1Se20 uspand as ‘esiInBas ou ap
anb Aeuinbew e|ap 2190 0 Us seinBas seandeld Jinbas
usgep 8s anb ap 01I01epJodal UN 8 (NOIDNVYIIHd)
NOILNVD,, Ugidezifeyss ap eigefed €]

[ NOIDNVOIAUdY )

'SepIgep sauo1oeds.d se| Uew o)l 8s ou IS alenw

B| 0 S3U0Sa| Jeuosea0 apand anb euinbew | ap 2400
0 Us 0fsal1 un axsixe anb eolpul (VIONILHIAAY)
ONINH VM, Ugidezifeyss ap eicefed e

([ vONALIAVY )

"91JoNwi 8| 0 SSUOIS3| Jeuo1ISed0

uapand anb sesned se| ajusweie |[dWwod Jepusius ap
3501010J8D) jBlesuaw p aluswepPe|ReP B9 ‘D1eNW B| 0
souosa|sa|gisod felineeled! ‘pepLnbas 21qos aueniodw |
UQI1JewlIo Julaud nuod ojoquuss eanbisanbalesusw

[3 " enuew 9158 ap sonel1e A odinbe pp seiuewod eo

Se| Ue sopez|eao| pep 1inbas ap ss fesuaLu 81g0s uQ DuaTe
ns Jewe||e.led uoidezijeuss ap seigefed so1uainbis

Se| uod esn as ojoquiis |3 .jpep!inbas ns e.ed obsal
un AeH! erle|v! juouely! , ealjubis ojoquis a1s3

NOIDVZITTVNIS 3d Svd4aVv'1vd ¢'¢

"0Ze |dwss. ap S8 fenuew 8110110S opuend Beos

ap 010npo.d ns ap sop [dwod a1kes ap oewWNu e A oppow
panbipu| "opipad ns Jodey eled 01321U0d 3P OLR NWIOJ

jo 91URIPSLL 0 3 1418S 9p 0JeWNU B A0 jppow p opuezi|inn
euinbew ns efed enuew p 1ebredsap apand Wod Bedss
‘MMM US M O3S NS OPURYISIA O ‘0G0ES IM 911N
‘ZGT X0g "Od Ue wewillede adinkes ‘uewdinb3

JoMod Beas uod asopueideluod o Beds opeziioine
Jopinquisip ns us oze|dwisaap [enuewl una|giuodsip AeH

‘d3dS3ADVIHOOD NS dVONVHEY 3d dVIivy Ll
AdSILNV H0AVH3dO 134 TVNNVIN 1S3 V3

Pepeidoide e o

'sepeldoide sauoioredsid se| uewol

85 0U S 9|esedalll UQISa| euN O 8lieNW | Jeuo sea0 ap
sapep||igqeqo.d se1fe aua il anb ‘euinkbew e ap e24e2 0 U
©s0401jpd ajuslRpRWS.11XS UQ1Jen] IS eun a3s1xe anb ealpul
(0Y9D173d) HIADNVA,, Ugidezifeuss ap eigeed e

| SENREEL D

‘0J61jpd 8p UO D IPUOD
'UN ap opelb p ArIousISIXe e| a1qos el eled enuew
9150 ap sonel1 e A odinbe pp peplinbas ap Sejuewod ed
se| us eJuandua as anb eanunsip eigeed eun s3

-ugloezireuss ap elqefed

SeuosJod Seno e 'SOWSIW SO| e e Uelindo Sa| anb Sepiivy
0 Sa1UBp10Je SO | Jod a|qesuodsal S8 A 1e1ins apand
orensnjoleRidoid [3 "padsoJeliod p Jekedo op Soiue
S510JU0J SO[SOPO} UOJ Opez el [ile} ajuewee [dwod

A a1uswepe|doide opeusius 91se JopeJado eped anb op
359101020 ‘odInba jpp OlUB ILLRUBIRW e A OJUS LU UL
‘1iodsue.) p ‘ugiceledoe| uod opeuoide . feucsied

PP opeldoide ojusiweUBNUS B A 1oUSPNIdR| ‘Saeul

o ‘01UBIW 1D00UOD PP UBpUBdEP SBIBP 10Je 8P U UBAB.d
e| Asofsa1l ap [043U0d |3 "BeNW B[ 0 SoAeID S feucsied
SSUO S| Jeuo sed0 apend Jopeedo pp OpIndsap O

10118 [ Jopessdo p owod 0JNbss Uey S8 padsadeliod NS

NOIDONAOYLNI T'C

dvdldNo4s 3d NOIODVINHOANI

Z UOI223S

Download from Www.Somanuals.com. All Manuals Search And Download.



JopeJsado pp enuew pesT

S0SO1IND
So| e sopeloe ebuaiue N

sopezue|soplgoap 0ib1pd

Je13euodse — 2juUeliod Ojuswe |4

SsepLINasuel)
uoioesedo ap SeloH/0J1BWOoI0H

Je1oauo) — 9jueliod ouswe |4

013eju0d ap ouNnd

00152( 0|0qLUIS - 8)UR1I0D OJUBWS |3

=

[eaul ] —a[Ce LleA 8UsLLIENUIUOD

o_

o

opidey

=
-

NOIOdIdOs3d

O71049dN]S

NOIOdIdOs3d

O7104dN]IS

Download from Www.Somanuals.com. All Manuals Search And Download.




S

91180y

epe.ed /opebedy O

vajod | Us 8110Sa1 |op UQISUB ]

sopezue|soplqoap 0J61Rd g i epreo ap obsaly

anbue.lv/opIpusoul l

gl &
elorIBe||IyonD ﬁE[ 0JUS ILLIRLIO 172]S3 3P OB (@)

uosIwsuel | O Jopeboyy , l

NOIOdIdOS3a OT104aN]Ss NOIOdIdOS3a OT104aN]Ss

30 e|8p RORN 9 ) OS | SojoquiS

0I01AJBS 3P AU NI 3P 0IUS ILL IUSILIRLL BP S3UO 190N.1ISU |
ueuoJodoid 8s 0]0s  fenuel 8158 U S01aIgnd

U21Se OU ‘solquued ap sefeo A sealnelpiy sequioq

Se| ‘1010W jop Ugidesedsl A 01DIAISS 31G0S S| [R18P SO

elenue

3pandenuereb ap opolied o ajuelnp Saluauodwiod

SO150 U OpezIeal opez1ioine ou o feqely o Inben)
"2]uauodWod PP ajUedLIge} PP OPeZ1IoINe OIDIAIRS

9p [e20| a1uabe un e fenuodus 0 Beds JopINgLISIP NS U02
Je17ejuod ajuenodw | e ‘epeliwl| enueseb ap opoled p NOISINSNVYH1L 3d N1 13d S3ININOdNOD
8)Ue.INp S31UBLOALLIOD SOISS B 0IDIAISS Jep eled *[eseush SOTV A HO1ON TV OIOINGIS €T

Download from Www.Somanuals.com. All Manuals Search And Download.



‘Blueppe
BIJeY OJUd ILeZe |dsap ap UQIDdaJIp Bl e eRed 3p A [ewiou
uoizesadoap uginIs0d Us OpeIUSS BISS opuend JopeJsado pp
epeInbziaeydssep e|apsap Sop LB eI Ugise euinbew e|ap
Jouesod , A ewoly, - opeinbzi, e ,0ysemep,sope|so

S3ANOIDONYLSNI 3Ad VIONIH3I43Hd C'T

‘uoioebi)qo eunbuiu e 1uod uis A osine oineud uls
ojluswWowW sBInbrend us soiqued Iezifea ap oyds Jop
[0 eAlasal as juawdinb3 Jamod Beds ‘uoiseidw
B| 8sJeqoide ap ojuswouw e 01npoud pp a|gluodsip
uQidew Jojul e|81gos epeseq Bise ugidew Jojul el epo

( ‘reBn| Ns ua Soped0j0 )

S0110S222® S01Sd UlS asJtelado agap padsgoeliod
ns elouelsunoaJio eunbulu oleg ‘sopeuinal
0 soualge ‘sole|d so| o sepuenb se| ‘sauolooalo.d
se| Jelisow uspand [enuew 91Sa ua seanbiy se| A
sauolornsn|i seunbje ‘ugioezijensia dolaw eun eied

VIONILIIAAV

. S

(ctz6 du) Appngepe|g

(2626 /u/d) ugsusdsns sp OB S Y

(T626 U/d) Jopesado p eled anens OlUBISY

(S506 d/u) 4-09

(#7506 d/u) ar-09

(6926 d/u) Jedins b1

(F226 dju) D1S seonT

(T¥g6 d/u) youH O1S

(G826 ‘826 ‘€826 d/u) sueonH e fed ap Jopeoze N
(8826 ‘2826 ‘9826 d/u) elopeznuswisspede|d

(2906 d/u ‘T906 d/u) ATISD-OMLS-09 ‘ASD-D1S-09
(8506 d/u ‘2506 d/u) AT9-OMIS-09 ‘A-D1S-09
:Be0s Jod sopeqo.de sojuswelIpe A SO110S320Y

euinbew eise Us sopesn Jes ered sopeqo.de
ueise ou wawdinb3 jemod Beas eidoud e| uess ou anb
sejyedwod Jod sopedlige) soswelipe A So1I0s30J3e SO

‘OVOS
d0d SOAVaoddV SOAILISOdASId ISN O710S

padsaoelniod
|[op 811as ap oJawnu ap eoe|d ap ugloealgqn -1 einbi

dS T-1dS 1002 O1S

31¥3S 3d OY3INNN 3d
VOVd 3d NOIDvOIgn

‘T-Teinbi4e|us
BJISONW 8 OWO0D OB ISe PP Ofecep epedign B1se a1iss ap
oJownu pp ede|d e padsade1iod Ns ap a1iss ap oewnu
P A oppow p anbipul aidwais ‘sezaid ausplo opuen)d

VIINVHVO
VIVAVINNVSITVNIOIHO OVIS NVIS
ON3INO 01S3aANdIYIASYZAIdAA0SN 13

'0109Nd0dd 341Ss33AaavaldnNoas

O avaliigvana ‘'OLN3IINIaN3Y 13
dvOIldNrd3d3d3aNd 31INVO 1dgVv4 13 H0d
vavzido.1Nvy31S3aoN3INO 01SaNd3Y
AdVZ31d vd10d0d 010Nd0dd 31S3
3A314VdH3INOTVND3A0ZY 1d N33 13

01soNndal ap sezaid ap e [dwod eaul | B UOD URIUSNI SO |3
"0I0IAJSS 9P ;B|e) P US 0 Ofedes ap oS p Us alud 1P
A ounyodo oiAks un reuoiniodoid ered A odinbs a1so e
010IAJBS Jep efed SOpOoIBLW SOW 13N SO| 8P SOPeWIO U URISS
Beos S9.10pINg LIS IP SO | SOPO . "SUO 1I9e.1eds 181 5308U OpUend
JopinguiIsIp NS uod 013e1U0d UselBuod asanb sow 1EBNS 97

uswdinb3 Jemad Beas ap JopIingLisip ns
UO02313RIU0I ‘SSeUOIDIPR OIDIAKBS O UQIdewoulalinbel IS

' lenueLU 9158 Ud Sepedipul aisn fe A 0jus wi iusjuew
‘ugloelado ap sauol12on.ISUl se| uebis s anb ap
uapuadap padsade1i0d NsapeIouB D1 ew Ixew e|ap 0400|
P A jninepine|ap ugioeinpe| ‘oblequis UIS elisnpule|ap
sajuab IXe Sew sew.iou se | unbas 0o1ige | 8s Padsadeliod NS

NOIDONAOYLNI T'T

TVH3ANTO NOIDVINHOANI

T UQIDD9S

Download from Www.Somanuals.com. All Manuals Search And Download.



em.”snll%ljed GpQ]S|—|Q| aluau.l’eplnﬁ% .................................................... 9!1UQJQ6 ep UQDQ.IQDG(]

% .......................................................................................................................... 00 IJm Ia EUJBanH
19_99 .......................................................................................................... O]SQndaJ ap %JLIEUJOO Ieo
Sg_vg .................................................................................................. (VO.[_dqa)-eO!Ir]erlueqwoa
Qg 0OLPPEURES
JQHQQ 001|MeIPIY3 3 [ ISNGWIOD AP LB S
GGG T oue.}ap SSlUSUOdUJOQ
19_99 ........................................................................................................ UQ IO:B.‘ Ip ap Se].USUOdLUOO
SS'VS ................................................................................................................... SO IJ%O% A JOlOV\I
SS_ZS ................................................................................. UQ s |l,USUE..|1 ap EUJS]S s Iap Se].USUOdLUOO
-[9_09 ................................................................. O_LS OO Ien/\EJ]UOO uo IOOSIOJd ep e Iqeﬁeld eLLB]SB
Bl-Gy 1o 1S 02PNABIUOD UQ!OOQ]O.Id ap O[IJQUJSBIS
L‘|7'9‘|7 .......................................................................................... SQOI I‘?Bw %u !UJI?l ep SSIUSUOdUJO:)
SV_W ............................................................................................. 31.]00 ap -ewJOJB]E Id ap % IOJlUOO
Syl AT9OMLS 21109 3p B0 LR
Tl e 2G01S ‘ABYOLS 91100 3D EWIOER
B SeI0N
olsandal ap sezald - 8 UQID29S
Ty e EJB:NdEl /(EU,UOJBIQ Id ‘Od.lan:) i
Gl e or'L
B 9100 8PR|IPND 6/
B UOSILSUEN 3P SEBLI0D  §')
G elorg /)
g J010W PPaIRPON|H 9/
s JO10W PPOQISNAWOI SPBUBESS G/
G J010W PPAIBYY b/
G OIMeIPIBURSS £/
88 ....................................................................................... UQ |X9U03 ep SO]Und ep u() !mo uqn—l Z.L
2 OeILIBIEWAPRGEL T/

OlUBIWIUBIUBIA - / UQIDI8S

82 ......................................................................................... 31.100 ep ELUJOJB]BIdEI ep SS]SI’] I’V 9.9
LZ ......................................................................................................... 'QG.UOOFHSD uolmu'lv 9.9
LZ ................................................................................................................ ©a1J10d .BI ap S]SH [V 79
LZ ..................................................... UQ I:E |n6U€JlSS A UQ ICBB pge ap 9 IOJIUOO SOI ap %]Sn [V 89
9Z .................................................................................................... Olua |l.UEZQ Icmp ap SS]S” [V 29
92 ..................................................................................... Oluelbueuo DBBS ep OLBJJ. Iep e]sn I’V .[9

sa1snly - 9 UoI229g

VNIDYd

(NOIOVNNILNOD) OdINILNOD 3d v19vl

VINTL

Download from Www.Somanuals.com. All Manuals Search And Download.




PZ-gg e 51109 9P SSUOIDIPUOD SB| US SB[e) 9P UOIDBIIIIUSP] - G UOIDIIS

.[Z .............................................................................................................................. enb |OUBH V.[.V
0Z ................................................................................................... SIJOO 8pe)nl|€9|3p elsn[V S-E.V
w .............................................................................. mdg;:) Ia JQIJOO Q.I'Qd %uo pruawowa Z-[.V
6.[ ....................................................... Op |U9]8p JOlOLU p UOO m®w1100 Iap OlLla |LUQZQ|dSQC| T[.V
[ oo OpeOSEIE B LBTW PP 0IBY OT'Y
6.[ ....................................................................................................... uQIdeOEI ap Qn&q 6.V
6-[ .......................................................................................... pedS@UQlJOO pp OlUG!UJBUOIUQ]SH 8.V
8-[ ...................................................................................................... Emno .eun ue UQISB.ISdO L'V
8-[ ............................................................................ EUJ.IOJE]BK:’ ap UQS IUJSUQ.IIE I ep UQ IXSUO:) g.V
L.[ ............................................................................. UQl:)Oa.“p /(OLBJ.B]. IGUGOILE|UJQZQ|dSSC| S.V
9.[ ............................................................................................................... JOIOLU pp anblje..l.]v V.V
9.[ ....................................................................................... |e|0 !u I anbue.].]e ap SOILB ILU |p800.]d S.V
9-[ .......................................................................................... mp un6$ ep mnbo Iq apBUJalSIS Z.17
T SOIBLINIISUI S SA[0ALOI 3P UOIIEOLINBD| T

uoloeladO a@ SauoIdONASU| - &7 UQIDD3S

ST T SSUO!OBO!“OGdSH - € UOIDD9S
.r[ .............................................................................. mp |Jn6339p /(SQ/\llOnJ]SUlSQJUELUOOleO L.Z
G OJUB I IUBIUE AP SBUO R BPISUOY 92
L ...................................................................................... 00 Ien/\ E.IIUOO UQ K)Oe]o.ld ep EUB]SS g.z
9 ................................................................................................ uo !OEJGdO ap %uo Ige.‘ep ISUO:) V.Z
V .................................................................................. UQ IUBJSdOEH?SBI/\QJd SSUOISQJSDISUO:) e.z
A UOIRZIUSS P SEIRRY 22
s uoponpoIu| Tz

peplinbas ap ugioeWIOU| - Z UQIDD3S
g R sopqus €T
Z .............................................. UQ SlUJSUQJI ap Ua,ll Iap SGIUGUOdLUOO SO I .e A JOIOLU I.e OIOIAJ% 8“[
AU SO SOUOIDONIISUT 9P BOORRY 2T
e R uoonpoul T

[esauab uoloewW O] - T UOIDD9S

VNIDYd

OdIN3ILNOD Jd V'1gvl

ININdIND3 ¥iMod

VINTL

Download from Www.Somanuals.com. All Manuals Search And Download.




4 "8118S ap oJawnu ap eianbna e| ua adasede anb 019|dw o2 auds )
ap oJawnu [ asn aidwals 019npoid 81sd e rlIalal 8S opuen)

66666£6d ® T0000E6A °pP |l8S |p OJswnu uod AT9-OMINS
66666¢6d ® T0000c6d °p |l8S |p OJswnu Uuod NCS-OMINS
6666616d ® TO0O0O0T6A =P |l8S |p OJswnNuU Uod N8YV-OLNS

66666€€3 ®© T0000EET 9P |MSS 8P OJ3WNU UOD 44-ADSGC-AT9DLS
666665¢d © T00005¢3 9P |M8s |p OJswnu uod NDGC-AT9ID1S
666661790 ® T00009A 9P |l8S |p OJswnu Uuod NDEC-ATI9DLS
66666¢€3 ® 10000¢€3 9P |lLS 8P OJ3WnNuU UOI 44-ADSGC-ACSOLS
6666617¢d © T0000¥¢3 @p |a8s |p OJswnu uod NDGC-ACSI1S
66666990 ® 70000990 °p |l8S 8p OJswnNuU UoI NDEC-NCSILS
66666590 ® 10000590 °p |l8S |p OJswnu Uuod Sd9¢-A8¥O1S

\:emd sepeJisn|i saued ap eis|| ] A ugioeiado ap SBuU0IdINIISUI SB| 81gnd [enuew 9153/

‘odinba |ap ojusaiwreuadsew|e
A ojuaiwiualuew ‘sliodsuedy |8 ‘ugioelado ] UOD OpeUOIOR|aI |[RUOS
-1ad |ap opeldoide ojusiwreusiua |8 A eiouapnud | ‘salalul [ ‘01uUaIWId0U0D
|[9p usapuadap sajuaplode ap uoglouanald e A sobsall ap |0J1Uu0D |3

i40Avyd3dO 13 OWOD O¥NOAS NVL ST A3dSIIVIHOD NS! - IAHY3INDIY

"UQI293lIp Bp [01JU0D
[® A ugiooel; e| aonpal opelow padsad |3 "opelow padssd us 81109 ON «
'VYHSO d0d Svavdoddv

SANOIDVHIAMO SY1NOD V1dINND FUdINTIS "sopelb GT e salokew
se1sano ua epelado Jas agap euinbew | eioueisunailo eunbuiu

ofeg ‘opepind owallxa uod aiado A peploo|aA e edznpal ‘uajeqsal
as sepanu se| anb uis ajuaipuad e| 10d Jspadoal apand euinbew
e| IS ‘(eleq 21109 ap ewlojele|d | u0d) Japad0i1al ap ajed] ‘elsand eun
ua Jeleqe apand Is Jeqoud eied ‘sepeuldwa sajualpuad us alado ON «
‘(zane| e ojesn
agap euosiad eun 0]0S) J0joel] |ap sepelaje seuosiad selo e ebuajuel)
‘padsaoen09 ns uod opeuoldiodoud
[enuew 040 Jainbpend owo9 Ise ajuswe)a|dwod [enuew 91Sa Ba
'sa|Inow saled se| ap sola| edou el A said so| ‘'souew se|ebuajuel «
“Jeidwi| ap sajue Jojow |9 ebualap ‘edasele as owsiurdaW un IS 4
‘opIpuadus ap ane|| e| Aellng e| ap a|qed | aunb A euinbew
'] ebualap ‘0101AI8S 0 OJuBIWIUBSIURW JaIinbjend Jezijeal ap SaUY «
‘padsao ap ebieassp ap eA|0)
B| 8p k| ayusweloadss ‘uoloisod ns ua sepuenb se| sepol ebusiuen

'SAAVEO SANOISTT N3 dvVL1NS3d 3ddNd NOIOVH3dO
34 SYdNO3IS SVOI1LOVYdd SV 3d OLNIINITANNDNI 13

VIONd1ddAAV v

Download from Www.Somanuals.com. All Manuals Search And Download.



/'ﬂﬂ'EEI N3 OS3ddNI
£00¢/0T OS3ddINI
£00¢/0T OAVSINIY
T'ASY 6TCE0oN I LHVd

“ONI'TTTAAVIA O L4VHITVLIN 4O NOISIAIQ
LININdINOT ¥IMOd OVIS

"VAINTONI NOIDVINHOANI V1 £00c ©
vAOL1 Va1 'VNINOYIN NS YVE3dO IASILNY
HOIYILNI V14319ND V1 NI SOAVIIANI
NV.1S3 TVNNVIN 31S3 ¥0d SOL1H319NnD
SO214103dS3 SOTIAON SOT "VIONIIDIH3
VINIXYIN VTVOANVTVE VY L A3dSIOVIHOD
NS ¥3INILNVIAN 3A NI VvV I1SNcY 3a
SOLNIINIAID0EdSOTAOLNIININTLNVIN
13 N3 ¥vanAv 3aand 31 TVNNVIA
31S33A VINLO3 TV 1 DVIS d3dSIOVIHOD
NS vavd avarnNo3s 3a NOIDVINYOANI
V1 A NOIOVY3dO 3A SINOIDDNYLISNI
SV1 3INIILNOD 1VANVW 31S3

d4-ADSC-AT9O1S
NDGC-AT9O1S
NDEC-ATIOLS
d4-ADSC-ACSI1S
NDSGC-NCSO1S
NDEC-NCSOLS
Sd9¢-A8VI1S

>
ININdIND] 4iM0d

Download from Www.Somanuals.com. All Manuals Search And Download.



Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

	STC Operators Manaul Promo 03219

	GENERAL INFORMATION
	1.1 Introduction
	1.2 Direction Reference
	1.3 Servicing The Engine and Drive Train Components
	1.4 Symbols

	SAFETY INFORMATION
	2.1 Introduction
	2.2 Signal Words
	2.3 Before Operation considerations
	2.4 Operation Considerations
	2.5 Roll-over protection system
	2.6 Maintenance Considerations & storage
	2.7 SAFETY AND INSTRUCTIONAL DECALS

	SPECIFICATIONS
	3.1 ENGINE
	3.2 Electrical
	3.3 Tractor
	3.4 Cutter Deck
	3.5 Hydraulic System
	3.6 Weights and Dimensions	48V	52V	61V
	3.7 PRODUCTIVITY	48V	52V	61V

	OPERATING INSTRUCTIONS
	4.1 CONTROLS AND INSTRUMENT IDENTIFICATION 
	4.2 SAFETY INTERLOCK SYSTEM
	4.3 INITIAL RUN-IN PROCEDURES
	4.4 STARTING THE ENGINE
	4.5 GROUND TRAVEL AND STEERING
	4.6 ENGAGING THE DECK DRIVE (CUTTER BLADES)
	4.7 HILLSIDE OPERATION
	4.8 PARKING THE MOWER
	4.9 AFTER OPERATION
	4.10 REMOVING CLOGGED MATERIAL
	4.11 MOVING MOWER WITH ENGINE STOPPED
	4.12 RECOMMENDATIONS FOR MOWING
	4.13 ADJUSTING CUTTING HEIGHT
	4.14 Adjusting the Steering Levers
	4.15 Towing (optional hitch accessory)

	TROUBLESHOOTING CUTTING CONDITIONS
	ADJUSTMENTS
	6.1 PARKING BRAKE ADJUSTMENT
	6.2 TRAVEL ADJUSTMENTS
	6.3 Throttle Control and Choke Adjustments
	6.4 BELT ADJUSTMENT
	6.5 BELT ALIGNMENT
	6.6 CUTTER DECK ADJUSTMENTS
	6.7 Custom-Cut Baffle Adjustment

	MAINTENANCE
	7.1 MAINTENANCE CHART - RECOMMENDED SERVICE INTERVALS
	7.2 Lubrication
	7.3 Hydraulic System
	7.4  Engine Oil
	7.5 Engine Fuel System
	7.6 Engine Air Cleaner
	7.7 Battery
	7.8 DRIVE BELTS
	7.9 CUTTER BLADES
	7.10 TIRES
	7.11 BODY, DECK, AND UPHOLSTERY

	ILLUSTRATED PARTS LIST
	8.1 SCAG APPROVED ATTACHMENTS AND ACCESSORIES.
	48V & 52V CUTTER DECKS
	61V CUTTER DECK
	CUTTER DECK CONTROLS
	SHEET METAL COMPONENTS
	STC FIXED ROLL-OVER PROTECTION SYSTEM
	STC FOLDABLE ROLL-OVER PROTECTION SYSTEM
	DRIVE SYSTEM COMPONENTS
	ENGINE & ATTACHING PARTS
	STEERING COMPONENTS
	BRAKE COMPONENTS
	FUEL AND HYDRAULIC SYSTEM
	ELECTRICAL SYSTEM
	BDP-10A HYDRAULIC PUMP ASSEMBLY
	REPLACEMENT DECALS AND INFORMATION PLATES
	ELECTRICAL SCHEMATIC

	LIMITED WARRANTY - COMMERCIAL EQUIPMENT




